" SERVICE HANDBOOK

SANSUI ELECTRIC COMPANY LIMITED .-



e e R A R &Sk e mpEe . RS REd R EET— =S e E D T 1 ORI R P e o et e E B ELE LA ETE R e gy TR T YN R E—

50-7000

e ks i
e

N N - TABLE OF CONTENTS

Section Title Page
1. SPECIFICATIONS . . ¢ - - ¢« 0 v a w v nn a0 s o0 o0 8 a1 wiomoncy g wew Lk

2. CONTROLS INDICATORS AND

OTHERS . . . . - « « ¢ ¢ o & & 5 4 & « & 4 o R iR PRSP S . s 21
21, UpperFront(l). s - o o s o v v v nuauonm oo an s o v 2-1
B - Levwar Frent{Z). uts oo irimaseeie ofE R sh oSl i B0 e 2.3
8. BidaPansl o o0 e o Earteierad o R e wa Datee 2-5
.4, RearPanel. . . + v v v v ¢ 0t v e e e e e e e 2a o mmoes Bl

3. 4-TRACK RECORDING AND

PLAVBACIC - o saiiesi v PRMPESEORE Wie S WA W R 31
b 3-1. TrackingPatlern. . . . . . . . o v o i o v v vt e n e n e e e e 3-1
3-2. Tracking Number . . , o ¢+ v v 6 a0 o2 w0 w0 4 Gk e mw sew WL
3-3.  4-Track 2-Channel Stereophonic
Recording . . .. .. i CETECE RS N RS e v L el o-1 .
3-4. Monophonic Recording in
4.Track Pattern . . . . .. ke W e e e ewemewen b v on 3.2
3-5.  4-Track 2-Channel Stereophonic
. : PIRYBBCK - ar o v o Son aveoasin earwaRDe B BURETRTE s wEe s R 3-2 i
i ' 3.6, 4-Track MonophoniePlayback . . . . . .. . . v o v v v v o= 3.2
4, OPERATION OF RELAYS .. ... ... ..., A e e R P A |
4-1, Forward Operation . . . ... . . oo o0 v v i v o TS TN " |
4-2. Reverse Operation . . . .. . .. 4.1
4.3, FastForwardOperation. . . . & v o v o v i s v s v 001 a0 0 s 00 . 41
4-4, RewindOperation. . . « o« + + ¢ 4 v ot s s s s v s s s a2 0 a0 . 42
4.5,  Automatic Rewind, Contact 1 of
; Antomatic Switch 8T15 . + ¢ v ¢ s v 5 v v rs s 0 s w = o= & w s a5 4.2
, 4-6.  Automatic Reverse, Contact 2 of '
Automatlic Switch ST156 . . & ¢ « ¢+ ¢ o v 0 a0 o0 s e CwETRE B 48
4-T.  Automatic Repeat, Contact 3 of
Automatic Switch BTILS .+ ¢ v v o v s v v v v e s s s e s n s w s s Gud
4.8, Record Button Operation . . . . . . . . .« v v v oo v R . 43
4-9. Speed Switching Operation . . . . . . . ... 0 i . 4-3
4-10. Stop Button Operabion . < o o o s s s 8leis v e i s by iy aie e R
6. ELECTRICAL ADJUSTMENT . . . « + o o s+ ¢ o0 60 00 s s 4 8 0. A - ) |
B-l. VUMeterAdjnstment. . . « & . & v v v o v v o v b v v v b0 o 0 b 4w 5.1.
5-2. 100kHz Filter Adjustment. . . . . o v v v v v o v v v v a0 00 v a0« bl
5.-3. BiasCurrent Adjustment . . . . . . . - . & ¢« ¢ o oo o i e S |
5.4. Recording Sensitivity '
Rljustmenk o v csvis vn oS e BT e E wtE 8 T vl ™ | :
- 5-5. 20 Hz Frequency Adjustment . . . . . . . . .. .00 PR T |
hj 5-6.  Sensitivity Adjustment in

Automatic Tape Transport
cir[‘.'l.lit ------------------- " § & ®§ # # B ¥ # ¥ ¥ § ¥ @ w @» '5"1




- il
itk —

A gk

————————— —— v W T E T LY L LR LT

SD-7000

Section - Title fage
5.7. Playback Frequency Response
Adjustment
{High Fl"EqLIEIIE}’ 'ci]mpﬁlﬁﬂuﬂﬂ}. » ® o wm & ® & + # ®B 8 ¥ ¥ 4+ # @ ¥ F H E ® & ¥ ¥ E'E
5-8. Recording/Playback Adjustment
(Boguallelngd ;o oo w30 damodE ata i TR wweie el
E'H.. TH.I]E HE'[I'.'] deustmﬂnt P T & & & ® B 8 ® B 8 ® B # % 8 % B 85 4 & ¥ 4 ﬁ“l
6. MECHANICAL ADJUSTMENT. . . . . .. . .t it o v o v v asi oo anaa 6-1
. 6-1.  Reel Motor Torque Adjustment . . . . . . i RS AN e s Bl
6-2. Reel Motor Voltage Adjustment
MEAST FORWARD:, o v v o= i snmnis aida s a8 s a LR Ea bR e
6-3, BrakeTorque Adjustment. . . . . . . . . vt i v v i s v s 0., o4
6-4. Pinch Roller Pressur
Adjustment . . . ... .. ST AT COMTETRT B VR s e e e
7. MECHANICAL OPERATION. . . . . . . . i i i it i i et s e n ot s s we ek
7-1.  Relation of Solenoid and
Mechanlem . .4 s v a v wns o wa s R T I T T e e - |
8. MEASURMENT. .. ... S B B PlwrRe eERIEN e AR R 8-1
8-1.  Signal-to-NoiseRalio . . . . . . . ¢ v i v v ot i o vt a st a v n e e 8-1
o N T 1, S e P R e TP e e Y Toe o 8-1
83, Crosstalk Botween Tracks . - . .« - & ¢« v v o i v e vt e v awvn s L. 81
84, ErasurePercentage, . o v o o v v 0 o v 6 0 s 0 s s a0 e s s s s s s s s 8-1
B85, ChantelBepmtBtion v o v o s 35 5 0% 6.2 o5 ¢ 3 5 %l 5.0 £a 08 i 8.2
B6., Wowand Fluller. . . . . « « ¢ ¢ ¢« ¢ & % « & = ¢ = 4 & s 2 s 2 s = o = = + = 8-2
8-7. Response of 1,000 Hz
Bandpass Fllbak. . v s @ e eom aadisais soa Gl e ey g
8-8. Responseof EqualizerCireuit . . . . . . . . v o v v s s v v v 0 v e e v oo 8-3
9. MAINTENANCE. . . . . . .. .0 v o0 000 010 5 e e e e e e e e 9-1
9.1. Changing the LINE Voltage
Sl ProqMEIeIon s 5 e i N st B W ey e wewmew w9
9.2, Changing Output Voltage , . . . . ... .. . . ¢+ ot v s u v an Cipace 3 e
B'ﬂ- [.rLlhl'].mtiﬂﬂ -------- i+ # F # ¥ ® ¥ & & ¥ " s = & & F ® W ® [ B R ] 9‘2
9-4.  List of Recommended . ;
Lnbricating-Agent .o oo i iainaii o Lhileiies o e e e 9.2
8b: UBENENE | oL 2R ST R Ve e R s BRI BTATE 9.2
9.6. TapeSplicing . . . . v v v vt i it e e e e e e 9.4

10. REPLACEMENT OF MAIN ' _
PARTS . . o a0 s v v wii SRR el WE WETEORT RO a0l e RTNE G . 10-1

10-1,  Brake Band & Brake Shoe

Replacement . «'v « « ¢ « ¢ 0 ¢ ¢ o 0 0 s 0 v a6 o 8 0 s a i v w6 » 1w . 10-1
10-2. Rough Adjustment on Brake

Torque . . . . . . SR ECETETRT BN BN ASWSROWH WE TN W R e . 102
10-3, Capstan Motor Replacement . + . .« -« « v o v v v o v s a AP SR | | 5
10-4.  Capstan Assembly Replacement . . . . . . . .. . ..o oo o0 as . 10-4




-y e ma A . .
s 4 s ] e . el . . e R i 0 R e B i A e i S o Ll S T e e e S Sss s R L s S A Rs SR R mrm s R e Al a bl e e b i P ek

sD-7000 | edemindans
s Section Tite . P
10-5.  Pinch Roller Replacement . . . . . . . .0 v v o v v vt v v s a s .« - 10-8
10-6. Reel Motor Replacement . . . . . ... Cady i R BRETRNEREE 10-5
10-7. Impedance Roller Replacement . . . . . . .« . oo v v v v v o v v v 10.8
11. TROUBLESHOOQOTING TABLE OF
i CONYENTS .o oot S ORas o0yl S8 Sieasd 8 RS s Rl
1
11-1. Tableof Conlents . . . . . . « . . . . SR I S AR SRR [ |
3 11-2.  How to Keep the Recorder Out
| of the Fellowing SYmPtOmS « « « v v v v v v v v e v v v o n o n o . 115
1 11-3.  Troubleshooting on the
| Mechanical Seckion - « « « v ¢ & « & o o s 1 s s 1 =8 a5 a a8 a1 44 . +11-6
11-4,  Troubleshooting on the
Amplifier Section. « - « ¢+ ¢ 2 000 e v e e e e «11-16
. 11-5. Voltage & Waveforms. . . - . « . . .. S TR e I T B e i T
: 12. DISASSEMBLY WITH 2
EXPLODED VIEWS & PARTS
EIST .. i+ 400 a0 CEEET N T R s g e PTG 1. |
| C 121 Removal of the Amplilier
| e TR von g RihiE . 12-2
i 12-2. Removal of the Amplifier
Lo Back Pnel bt o wam iy o5 Gaiews BE TG S 12-5
: 7 12-2-1. Disassembly of the Amplilier
Back Panel Assembly . . ... .. 2 iiE ey G TSN AR . 126
12-2.2. Disassembly of the Amplifier
Bectlom. . ook wh e e wa b e ks U 1.2
12.3. Removal of the Mechanical
BepMod & @by B T e i e SRR e i e Rl
12.4. Removalofthe FrontPanel . . . . . . . . . oo v v o v o v v o e . e 1213
12-4-1. Disassembly of the Head
ASSOMBLY. « o von b pos sowins w e B B e e boseee %o . 12-16
; 12.5, Removal of the Reel & Control ;
Platform Assembly . . . ... ... G wRSRTR R Rk e sokdedd
126. Removal of the Reel Motor ' .
', Assembly. . . . . I RN 1y S S e T T TR S -
; 12.6-1. Disassembly of the Reel Motor
AnsemBld: . iovsesion Fiens eSRRGEE WEE SSRIESENE wiR KT 8 . . 1223
12-6-2. . Disassembly of the Control -
Mounting Bracket Assembly. . . . . ..o oo o 1224
12-6-3. Disassembly of the Control
Platform Assembly¥. .« o+ v 0 v 0 v 0 b 00 n e s e coeee s oo 12227
12.6-4. Disassembly of the Control
Indicator Assembly . . . . .« « v o0 0 e WESIEN andkvetica 5 Lenat
12.7.  Disassembly of the Mechanical
Section (1) + - o v i e i e i e e s 12-31
:12.7-1. Disassembly of the Mechanical
; . Soctlond2) «eh e e s T L e ... 1232
S s 12-7-2. Disassembly of the Mechanical
L ) SECHION(3) + « v v mw e e b b e e e . wraanesy ¥28b
12-8. Disassemblyof theCabinet . . . . . . v oo v v s v v sr-a-- . 12:36




&

P S A TR T a

LS LK.

Section Title Page
13. PARTS LOCATION AND PARTS
ER S niiey SPenEl i IR R e g g s midey 13-1
13-1.  G-1036B Power Supply
Circuit Board . . . . . . . . . G BT B R . . . 132
13-2, G-1028B Equalizer
Civemit Board o o o o aiva, o eodiaie s o ia ST RS . 134
13-3. G-1020C Line Amp
SR BN . rocar peeriids semani Sovmntind R WMOSGRAEY G Miey 13-6
13-4, G-1021C Miec Circult
BoREE onzoanits asuasler iR aOnilE lElE e BRI W ERR . 138
136, G-1019C Recording
Circult Board, . . . . . .. .. c e et s s e s r e a e« 1310
13-6. G-1022C Oscillator
LAPCIILEORR, 5 &oe e o PRS0 B SURRTE e e R e . 13-12
13-7. G-1041A Volume
Crait Bonrd - S0iaas O B 9N el B e e cogueman 13-14
13-8. G-1034C Control
Circult Board ... ... ... Y RETE RGeS SCEHES §5F FNET . 13-16
13-9.  G-1039A 20 Hz Sensing
Chcuit Bomd s mandd S EUSve SRkt SRsniwih o SRt . 13-18
13-10, G-1037B Filter
Circuit Board . . .« & o 0 v 0 v i e e e e e e e e e e e e e e e . 13-20
13-11. G-1043A Spark Killer
LI BOAEE o wowrurn ik aSwrETE SR R e R 13-20
YRR IOAE oo oo powEn B PR PRIATRESY UeeEa O DT 4 13-21
14. WIRING DIAGRAM . ... ..... N TR R N el e . 14-1
Bla): Beol PlatTorpy AdeeenBly:. oo v o e SN D e 14-1
14-2,  Back Panel Assembly
REIEIRE © o ottt s Am hid Bl Wik il em  mive e P e W . 14.2
14-3. Control Platform Assembly
(Top View) . .. ...... O WSCEREG SRR W ERE e N . 143
14-4, Chassis Assembly Amplifier . . . . . . .. ... ... 0. 0L, . . 14.3
14-5. Control Platform Assembly
(Bottom View) . . . . v v v v v v v v o v v 0w v s " .. 144
14-6. Chassis Assembly Amplifier . . . . . o 0 00 v v o v i o o . 14.5
18 TPRMOEE - -REBOVHREDY -5 o o0 daiw ood §nremd 85 L0enars o @yie sy b 15-1
15-1. Hexapon Screwdriver . . . . . . . . o i it e i e e e e e oo 15-1
15-2.  Screwdriver for Left
Tension Arm . .. ... ... SO B RN WL A e W 15-3
18-  Serewdtiverfor-Jark: o & e wsy Ty OEERS wal VRS Wi Sl 15-3
15-4, Special Type ScrewdIIvVET . + « v v ¢ & v 4 4 0 4 4 & & & 4 4 & 4 & o a . . . 1b-4
15-5.  Reel Motor Positioning
screwdriver . . . 0 0 00 I e . 154
15-b,: Spring Seala, large (3 KE). < o oo e s saeieia e o s e o« 1hed
15-7. Spring Scale,small (300g). . . . . . . i o i i it et e e . . 154

B T —— ke e . i s b 20y o i

et



rr pe=

dF. =

[T TSy sk i =

e e R - A e b B i B

1 SPECIFICATIONS

Recording
system:

Reel:
Tape speed:

Tape speed

accuracy !

Head:

Motor:

Rewind/Fast

4-track 2-channel sterecphonic
recording

-inch reel maximum

19 emfsec and 9.5 em/sec (7% ips
and 3% ips)

+£0.5% (19 cm/sec, 9.5 cm/sec)

Erase head — 4-track 2-channel
Record head — 4-track 2-channel
Forward playback head 4-track
2-channel
Reverse playback head — 4-track
Z-channel

Capstan motor —  2-speed 4-or 8-
pole hysteresis synchronous motor
'Two reel motors — Capacitor start-
ing 6-pole induction molor

Forward time: Approximately 100 seconds

(650 meter tape)

Wow and Flutter: 0.06% WRMS (19 cm}

Frequency
response:

Sipnal-to-.
ngise ratio:

Crosstalk:

Distortion:

Erase effect:

[nputs:

0.1% WRMS (2.5 cm)

15 to 25,000 Hz at 19 em/sec, tape
speed {20 to 20,000 Hz +2 dB)

Greater than 60 dB (at 3% total
RMS distortion level, weighted)

Greater than 45 dB (1,000 Hz be-
tween channels)

Greater than 60 dB (1,000 Hz be-
tween adjacent tracks)

Playback preamplifier— Less than
0.15% (at 1 kHz, 1.2 V output)
Tape record playback — Less than
1.2% (at 1 kHz, 0 VU)

Greater than 60 dB

Microphone — 0.5 mV minimum
(50 kil)
0,05 mV minimum
(600 52 using mi-
crophone transformers)
LINE-1,2—70 mV minimum (100 k£2)
DIN—14 mV minimum (100 k£2)

s sl s e e i i s o D i

Outputs:

Bias Frequency:

Mixing:

Fower
requirements:

Power
consumptlion:

SD-7000

LINE, DIN—1.2 V maximum (0 YU
= 0775 V or 0.240 V switchable)
HEADPHONES—10 mW, & §2

100 kHz

Between MIC- and LINE-1
Between LINE-1 and LINE-2
Between LINE-1 and DIN

100V, 110 V, 120 V, 200 V, 220 V

and 240 V AC (by voltage selector}
50760 Hz

130 watts

Dimensions: 545 x 260 x 435 mm
(21" x 10" x 17")
Weight: 27 kg (5.9 ibs)
Mote: °Specifications may change with-
out notice.
Semiconductors: 36 transistors, 2 FETs, 23 diodes

- and 1 zener diode.

Accessories:

25CTO8A 2 pes
28C870 28 pes
25C871 6 pcs
25K24 2 pes

1N34A 5 pes
10D4 17 pes
BS-B-2 1 pc

1. Dust cover — 1 pe

2. Empty reel — RS-7

3. Cleaner — 60-ce fluid and 40
cleaning tips

4. Oil MOBILE DTE 24 (5 cc)

5. Splicing tape — tape width of
% inch

6. Tape-sensing foil — & mm (W)
x 15 mm (15 pes)

7. Pin plug cord — 1.5 m 2 pes

8. Fuse — glass-cartridge type
{30 mm) 2A 2 pes

9. Reel spacer — 0.3mm thick 2pes

10. Polishing cloth—1 pe
11. Operating Instructions — 1 pe
12, Instruction Sheet — 1 pe

11



a
Eemwe g

SD-7000

2

2-1.

CONTROLS INDICATORS
AND OTHERS

Upper Front{1)

. P

fﬂi‘?}
@)
12
@
% 15

6 6

1 L
YT eSRha TEFT=

@ @ O

- L b

@ Counter

2-1

The counter reading is used to locate desired or
selected portions of the tape approximately.
The counter can be reset to the “0000" position
by the counter reset button located to the right
of the counter.

(2) Left Reel

Reels up to 7 inches can be used.

(3) Head Housing

Head housing contains 4 heads; erase, record,
reverse playback and forward playback from the
left.



-

e it Aol B o ————

8 e o e . e e

3
]

Ay e e e i et e ] Wy & i et ] -

=

@ Laft Tension Arm

Tenston arm performs two main functions. The
first is to take away any excessive tape slack
during the starting and stopping of tape motion,
and caused by the change of diameter of
wound tape. Proper tape tension can be main-
tained during all modes. Secondly this arm is
used to stop the system at the end of tape
as the arm slides down and motor power is
turned off.

@ Capstan

Precision machined capstan drives the tape,
pulling the tape through the lape path at a
constant speed during record and playback
modes.

@ Pinch Roller Housing

Contains the Pinch Roller to hold the magnetic
tape tightly against the capstan.

(3) Power Switch (POWER)

Turns the power on or off when the unit is
connected to an AC source. Push the button to
switch on. When the unit is powered, the VU
Meter will light. To turn off the unit, push the
button again.

Sleep Switch (SLEEP)

Push the button before poing to bed. All the
powers, including those of the amplifier unit,
the tuner unlt etc. connected to the AU socket
of the unit are turned off when the tape is
perfectly rewound onto the reel.

Tension Selector (TENSION)

Selects the tension applied by the Tension Arm.
Tension of 1 MIL (with 100 type tape) without
the button pushed, and % MIL (with 200 tape,
300 type tape) with the button pushed.

(A0 Tape Speed Selector (SPEED)

Changes tape speed from 19 em/sec (T Y ips) to

9.5 em/fsec (3% ips), by pushing the selector.

@) Right Reel

Use Lhe same reel as the left.

@ Reel-Clamper
Fix the reel onto the Reel Clamper. To secure

the reel, pull and turn the clamper by about
60 degrees.

Automatic Switch {AUTOMATIC)

The following operations can be obtained by
recording 20 Hz reversing signal or by applying
a tape-sensing foil to the required position of
tape.

*AUTO REWIND

When the reverse signal is played back after the
tape Is wound onto the right reel in the forward
playback mode, the tape is rewound onto the
left reel automatically.

*AUTO REVERSE

When the reverse signal is played back in the
forward . playback mode, the lape only once
starts to run in an opposite direction in the
reverse playback mode automatically.

*AUTO REFPEAT

The tape keeps reversing at both ends until the
Stop Button is pushed.

*MANUAL

When the switch is set to MANUAL, any auto-
matic operation does not work even if Lhe
reverse signal is played back nor sensing foil is
applied.

Right Tension Arm

This is an arm to stabilize the tape movement
increasing the effect of the impedance roller by
removing the vibration from the reel motor or
tape movement.

Impedance Roller

Coupling a flywheel of a certain weight to lower
the wow and flutter by the inertia, The roller
and the Tenslon Arm work together Lo keep the
tape tension constant.

Pause Button {PAUSE)

Tape travel is stopped in the record and playback
modes by pushing this button. The Pause Lamp
will light to Indicate stop action. To run the tape
normally, push the button again. The lamp will
turn off.

2.2



e rmaa

e

e

Sansur

2-2,

@

@3

2-3

SD-7000

Lower Frnnﬂ!]

® RO

» ©F D@ ©

Phone Jack {PHONE)

Connect a headphone set having 8 £} impedance
(SANSUL 55-2 or 55-20). The output signal
from the LINE OUT can be monitored.

Record Button (RECORD)

Push the Forward Button * " with the desired
channel of the Record Buiton pressed simu-
ltaneously, to set the unit in the record mode,
The Record Button lights to indicate that the
unit is in the record mode. The monophonic
recording can be done, because both channels
can be recorded separately.

Reverse Signal Button (REVERSE SIGNAL)

This button is used to record 20 Hz reverse
signal for the automatic operation. Press the

Forward Bution * ™ with the Reversa Signal
Button pulled. The 20 Hz signal recording will

be compleled by pressing the stop button after
tape running of one second,

Track and Running Direction Indicator (4 P

This lamp indicates the active track and the
direction of the tape running.

“p " Tape runs lorm the left Lo the right reel,
Active tracks are the first and the third.

“o" Tape runs from right to left, and tracks 2
and 4 are active.

Tape shall run to the indicaled direction
instantaniously from the stop pesition.

Tape Transport Control Button

Reverse Bution ( 4 )

Tape runs from right Lo left in the reverse play-
back mode.



e e R n N G i e S

i e ks Wl =

ILNar : -

bt T

A— g ——

e e P g L
et e e e e - 1 1 1 D et W

B o e Lk T I e e A N e s i e e S S e e e B

Rewind Button { 44 )

Tape runs from right to left rapidly to be
rewound onto the left reel.

Stop Button (STOP)

This button stops the tape movement.

Push the Fast Forward Button “ M " to slow
down the tape speed before the rewind mode is
stopped. Likewise push the Rewind Button
“ «4q " and, Lhen Stop Button to stop the tape
from the fast forward.

Fast Forward Button ( pp )

Tape runs from left to right rapidly, and is
wound onto the right reel.

Forward Button [ P )

Tape runs from left to right. This button is
used in the forward record and playback.

VU meter (VU]
These meters indicate record input level and the

playback oulput level, The left meter is for the -

left channel and the right for the right channel.
Adjust the Volume Control so that the pointer
reads the position from 1 to 2 of the red region
in the maximum output level.

Headphone Volume Control (PHONE)

Controls the output level from the headphones.
The sound can be heard even if this control is
turned fully counterclockwise,

Microphone Jack (MIC)

This jack accepts a high impedance microphone
{10 to 50 k£1). Use the right jack for the right-
channel microphone, and the left for the left-
channel microphone. When a low impedance
microphone (600 £) is in use, see “4 Dummy
Plug for. Microphone Transformer " in the
Sectlon 2-3.

Monitor Switch IMGMITDH:I

This switch switches the sounds to be recorded
and sound playback off the tape in the record
mode for monitoring the recording.

(SOURCE) : The sound to be recorded.
(PLAY BACK) : The sound played back ofl
the tape.

P o S M NS 2l el T

S P Eee e —p—" e w————e S F W T ERCL L J"-""-"'_""“—"-"-l_l.l_u..._.il

e - -
7 et et

P

@B Mode Switch (REC MODE)
This switch is used only in the record mode.

(MONO L + R): This switch is used when
the sterco signal is to be
recorded in  the mone
mode, and is also used to
check for the balance of
the signal levels in the
stereophonic recording.
This switch does not work
when the signal is supplied
from the microphone.

*

{STEREQ) : In the sterco mode this
switch should not be push-
ed.

@7 Playback Balance Control {PLAYBACK)

Controls the output levels from both channels
in the plavback mode.

@ Line Input Balance Control {LINE-1}

Controls the sound volume at both channels,
when the signal is supplied from the LINE-1.

@ Microphone Input Balance Control
(MIC/LINE-2/DIN)

Controls the sound volume at both channels,
when the signal is supplied from either MIC,
LINE-2 or DIN .

@ Microphone Input Volume Control
(MIC/LINE-2/DIN)

Controls the input level (rom either MIC,
LINE-2 or DIN. Set the Monitor Switch to

SQURCE.

@ Line Input Volume Control (LINE-1)
Controls the input level from the LINE-1. Set
the Monitor Switch to SOURCE.

@ Playback Output Volume Control {PLAYBACK)

Controls the playback output level. Set the
Monitor Switch to PLAYBACK. Adjust this
control so that the pointer reads the position
from 1 to 2 of the red region in the maximum
output level.

24



S rd - A
e

AT e i AT I e S R A T LT W

=,

J o

..r:_.!:._l_.. CL - ot F

it i -
S Dl T e L T 1 SR e R

i T - O,

(:D Line Input Jack {LINE-1]

This jack is to be connected to the Recording
Output Jack (REC) of the stereo amplifiers or
the tuner unit with a pin plug cord (supplied).
Ljack is for the left channel, and R for the right.

- (Z)Line Output Jack (LINE OUT)

In the playback mode, connect this jack to the
Tape Input Jack (TAPE MONITOR) of the
stereo amplifier unit. Set the Tape Monitor
Switch of the amplifier unit to ON.

(3) DIN Connector (REC/PB)

This connector is set according to the German
DIN Standard. In the record and the playback
modes, this is connected with the stereo ampil-

25

fier unit with a 5-pin cable. Adjust the record
input level by the microphone Input Volume
Control, and the playback outpul level by the
Playback Output Volume Control.

@ Dummy Plug for Microphone Transformer {MIC)

This plug is used on a high-impedance micro-
phone (10 to 50 kil) recording. When a low
impedance microphone (600 §2) isin use, replace
this plug with a microphone transformer
(SANSUI A-603). L Is for the left channel and
R for the right.

@ Line Input Jack (LINE-2)

Mixing can be done between LINE-1 and
LINE-2.

¥
o

L



Lk g

e mmr”

2-4, Rear Panel

7 — 1 L T o i = } TR i A
o et S N e P BT A Ty e

o 3

~N

@ Amplifier Connector {TO AMP)

It is connected to the preamplifier section of
the unit,

@ Ground Terminal (GND)

To eliminate the hum when the unit is connected
with the stereo amplifier unit or the tuner unit,
connect this ground terminal to that of the
ather equipment with a pve wire.

@ Equalizer Connector (EQ OUT)

Connects the output from the equalizer ampli-
fler (equalizer for the playback head) to the
line amplifier.

@ Ventilator

Ventilates the inner air of the unit. Be careful
not to place the unit close to the wall

@ Reclining Stand

This facilitates the operation of the unit easily
when the unit placed at very low position.

(8) AC Outlet (UNSWITCHED)

This is connected to the power plug from the
stereo amplifier unit or the tuner unit. Maximum

power is 300 W, Press the Sleep Switch of the
Front Panel before going to sleep. All the
powers of the connected equipment are turned
off automatically when the tape is wound onto
the reel.

@ Power Cord

Plug this cord to an AC outlet in the room,
after checking for the power voltage and

frequency.

Qutput Voltage Attenuator Selector

Select this switch to LOW {—10dB), when the
sound from the speaker distorted due to the
too high output level. )

@ Powar Fuse and Voltage Selector Connactor
IFUSE)

See Section 9-1, “Maintenance™.

@ Remota Cannector {(REMOTE)

For remote operation In the forward and reverse
playback, fast forward, rewind and pause
modes, remove the Dummy Plug from the
receptacle and connect the remote control
unit (SRC-1). Remote operation can be done
four meters apart.

2-6



otk
¥

e T

B e L

3 4-TRACK RECORDING
AND PLAYBACK

3-1. Tracking Pattern

Recording is made on non-glare side of the tape
by the recording head. As the tape is passed
across the head, the recording patiern will be
on its longitudinal. The pattern is called a track.
There are several types of tracking pattern such
a5 & full track, 2-track and 4-track., The number
of track changes depending on the type of head.

Full Track
it record head _—
Z N
N
un recorded ™ recorded
AN

2-Track (MONOPHONIC RECORD)

— » record head “\ —
I\ un recorded -/ ﬁ\:;:\a};d

N N

4-Track (STERECGPHONIC RECORD)

? record Hiead —
\ un recorded —P/M\ h"'::"ﬁ' crode d\‘“
ANNNNNN' NN NSNS\ VI
un recroded M\“\\ Qmﬂm’ed}k
ESNNSNNNNNNNNN NN Y recordied o

3-2. Tracking Number

The 2.tracks, one for left channel and the other
for right channel, are laid down al one time during
forward recording. The 4-tracks are called, from
top to bottom, 1, 2, 3, and 4 when viewed from
the glare side of the tape. The signal for left
channel is recorded on tracks 1 and 4 while that for
right channel on tracks 2 and 3.

= e 'ii'-‘-'T";-;;._ .-:' u : -: '-‘:,'_-"ETE - =

e — I E— p——— ke kel

Ll

[

track 1 [lefe)

track & (right)

l

\ \
) track 3 (right) \
[ /

track 4 flefr)

3-3. 4-Track 2-Channel Stereophonic
Recording

The signal for left channel is recorded on track
1 and that for right channel on track 3 at the
same time during recording. When the tape on
the left reel has been taken up completely, change
the locations of the right and left reels to each
other. After that, the sipnal for left channel Is i
recorded on track 4 and that for right channel on
track 2. Be careful that the non-glare side ol the
tape comes in contact with the head.

tape - record haad i *
m:mﬂ: T [left)
/
mtmc& 3 [rght]

Exchange the right and left reels each other when
the right reel is wound fully.

- mrr;ck# feft)
NN\

R rack Z_Trigni\
IONNNNNNNNNNNNNNN erack T fleft), )

31



BN Lo i L5

-
L _ P RSl TR i -

¥ N o=
T % H
L L | S B

Searsui BB

B T TR T T (S —— - —

3-4. Monophonic Recording in 8-Track
Pattern

Monophonie recording in the 4-track pattem
can be done four times in one tape by pressing
either channel button of the Record Button.
Reels should be chanped at each time. Record
the signal on track 1. Tape runs from left to
right. Use track 4, the next is track 3, and the
forth track 2. The left Record Button is for tracks 1
and 4, and the right for tracks 2 and 3,

First

mcord button [left)
record head s

W\\\H b track 1~}

3
\
N

Second
recard buttan (left)
) record head ‘
TN YT
VIR,
AN K\\\\\\\\\ﬂ‘ “track 1Y

Third
record button (right)

record fead
o

by
N s

------

Fourth
racord button (right)

record head *

S BB SSN track 4
’NNRNA\ NNNNNNNNNNFZE

I m\\ b track 2
SOVWSSSR SN prack T

L™

o | & |

3-5. 4-Track 2-Channel Stereophonic
Playback Fr)

Forward playback is performed on tracks 1
(left) and 3 (right) by the forward playback head.
Tape runs from the left to the right reel. Reverse
playback is made on tracks 2 {right) and 4 (left)
by the reverse playback head. Tape runs [rom
right to left.

Forward Playback

reverse playback head
grase head  record head farward playbeck head
e i e
N track T__{faft}
b L I ahe)

Reverse Playback

reverse playback hesd
srase head record hosd  forward playback head Fogih
_ - —— tape 15 .-"?I
[ 1 11
e rigitt)
g‘x‘\ AN N Y track 4 (feft]

3-6. 4-Track Monophonic Playback

Monophonic playback of the monophonic

record tape in the 4-track pattern can be done by
turning the Playback Balance Control to fully counter-
clockwise or clockwise.
Playback track 1 (left) with the Forward Button
“ ", track 4 (left) with the Reverse Button “q",
track 3 (right) with the Reverse Button “p", and
track 2 (right) with the Reverse Button “ 4",
When the reverse signal Is in use, four play-
backs can be performed continuously with The
AUTOMATIC Button set to REPEAT.

¥ Turn the Plavback Balance Control fully tn_thE .)
L side when track 1 or 2 is In use, and fully to
the R side when track 2 or 3 is used.



rrwe —

——mmm

SR L ST (USRS N (S SR ey SRS PSRRI RS SRS e —————— eSS PRSI RS H LA EEEEE e

S -
et

4

The capstan motor (MT.701) rotate counter
clockwise by AC 100V supplied from the power
switch when it is pushed down and the shut-off
switches (8711 a-c) linked with the left tension arm
are switched on. DC BOV rectified by DBEOZ s
supplied to the terminal J703-4 through ST11C,

4-1. Forward Operation
(See Fig. 4-2 Operation Schematic)

The relay (RLB01) is actuated by pushing
down the forward button “ P 7 (ST06),

1) The brakes of left and right reel motors are
released by closing the contact (RL801-2) and
actuating the brake solenoid (PST02). RLB01 is
self - holded as the relay voltage is applied
through the terminal {D .

2) When the contact RL801-3 is closed, the pinch-
roller solenold (PST01) and the lifter solenoid
{PS703) are actuated to press the pinch-roller
to the capstan and Lo press the tape to the head
by the coming up lifter at the same time.

3) When the contact RL801-1 is closed, the leflt
reel motor (MT702) rotate clockwise in weak
torque by the current supplied through the
terminals 2 and 3 of the LEFT TORQUE
ADJUST resistor, R701 (200 £2, 20 W). Also the
right reel motor rotate counterclockwise by the
current supplied through the lerminals 1 and 3
of the RIGHT TORQUE ADJUST resistor
R702 (200 £2, 20 W) in slightly greater torque
as the resistance is lower than R701.

4) The tape on the left reel is moved to the right
reel by capstan driving as the capstan motor
(MT701) is rotating counterclockwise, In this
case the left motor torque works as a back
tension.

4-2. Reverse Operation
(See Fig. 4-3 Operation Schematic)

When the reverse button “P " (S707) is pushed
the relays are actuated in the following order [rom
RL802, RLE03, RLE01, RLE06 to RLBOS,

1) When the reverse button is pushed, the delay
‘relay RLB06 is actuated to keep contacts

RL806-1 and RLB06-2 open for about 2 seconds

OPERATION OF RELAYS

o s e L e

s0-7000  IEeimiers

and the currents are cut off temporarily at the
reel motor and the solenoids of pinch-roller,
filter, and brakes. Also the contact RL802-2
makes RLEO2 and RLB03 to self-hold.

2) The direction-indicating lamp is switched to the
mark * 4 " _ when the contact RLB0J.2
s switched.

3) For the movement of RLBOL, see Section 4-1
“Forward Operation™,

4) When the contact, RL802-1 is open, the power
to the REC relay (RL501, 502) is cut off.

5) When the contact, RLBO1-1 is closed and
RL803-3 is closed, current flow through the
terminals 2 and 4 of the LEFT TORQUE
ADJUST resistor, RT01 (200 £2, 40 W) to the
left reel motor (MT702) and rotate clockwise in
greater torque than the right reel motor. To the
right reel motor, current [low through the
terminals 1 and 4 of the RIGHT TORQUE
ADJUST resistor, R702 (200 £2, 400 W) and ro-
tate counterclockwise in smaller torque than the
left reel motor.

6) When the contacts, RLB02.3, RLE02-4 are
switched, the capstan motor (MT701) rotates to
the opposite direction (clockwise), and tape on
the right reel is moved by the rotation of the
capstan to be wound to the left reel. On the
operation the right reel motor works to make
the back tension.

T) When the contact RL803-4 is closed, the relay
RLBOS is actuated, which terminals 1 and 2 are
switched and the connection is changed from
the forward head to the reverse head.

8) The action of the contact RL803.-1 will be
explained in the Section 4.6. 3).

4-3. Fast Forward Operation
(See Fig, 4-4 Operation Schematic)

The relays work in order from RL804, RL807
to RL801, when the fast forward button “ PP
(S708) is depressed.

1) See 4-1 “Forward Operation™ for the movement
of RLB01.

2) When the contact RL804.1 is switched, the
pinch-roller and the lifter are lowered as the
current to the pinch-roller solenoid (P5701)

41



Ll - i

ey e, o S |

r
b e Ny e

it Dk B e w

e RSPy AL Syt ST S RS SRR 1 S P N ST U S T - i el

T A N Wt gyl i eSSy P LILT e T
ol e Ay g i i iy L il TR T

and to the lifter solenoid (PS703) are cut off.
The relay, RL804 is self-hold.

3) When the contact, RL801-1 is closed and the
contact RL804-3 and RLB04-4 are switched,
the current is supplied to the left reel motor
{(MT702} through the lerminals 1 and 3 of R703
and the motor rotate clockwise with small
torque. At the same time, tape is wound Lo the
right reel as a full power (100 V AC) is supplied
to the right reel motor (MT703) and the motor
rotate counterclockwise with large torque direc-
tion. On the operation the left reel motor works
to give 2 weak back tension.

4) The delay relay {(RLB07) « - - - . The relay,
RLA06 does not work as the contact, RLB04.2

is kept open even after the movement of the
RL8OT-1.

4-4, Rewind Operation
(See Fig. 4-0 Operalion Schematic)

The relays work in order from RLB05, RLE04,
RL8B07 to RLB01 when the rewind button * 44»
{ST09) is pushed,

1} See 4-1“Forward Operation” for the movemenl
of RL801,

2) Seeitem number 2 of 4.3 “Fast Forward Opera-
tion” for the action of the contact, RL804-1
and RL801.3,

8) The contact, RL805-2, makes the relay, RL805
in self-hald.

4) When the contact, RLB01-1 is closed and the
contact, RLEO4-4, RLB04.-3 and RLB05-1 are
switched, the left reel motor (MT702) rotate
clockwise with large torque as a full power
{100 V AC) is supplied and tape is wound to
the left reel. The right reel motor rotates
counterclockwise with small torque to give a
weak back tension.

5) See the item number 4 of 4-3 “Fast Forward
Operation™ for the action of delay relay,

RL807.

4-5. Automatic Rewind, contact 1 of

automatic switch $715
(See Fig. 4-6 Operation Schematic )

The relays works in the order from RL901,
RL902, RLB02, RL803, RLEO1, RL805, RL804 to

4-2

I A e,
i i

e — 1 o — — 1

BLB0OT on forward operation only when 20 Hz signal
on L-channel and no signal on R-channel are detecled.

1) The discharging current from CB23 operates
RL902 as the contact RL901-1 is closed by the
operation of RL201, When the contact RL902-2
is closed the current flow through D907 to
RLS05, RLBO4, RLS0T7 and RLS801, and
operate them.

2) For the operation of RL301, RLB04 and
RLB05, see Section 4.4 “Rewind Operation™.

3) The tape travel direction lamp is switched Lo
“ 4" a5 RLB02 and RLBOJ are operated.

#4-6. Automatic Reverse, contact 2 of

automatic switch S715
{See Fig. 4-7 Operation Schematic }

Detecting 20 Hz signal only on L-channel, but

not on R-channel, the relays are operated from
RI,%01, RL902, RLB02, RLB03, RLED1, to RLBOG.

1) The discharging current from C923 operate
RL902 as the contact RL901-1 is closed by the
operation of RL901. When the contact RL902.2
is closed the current flow through D207 to
RL802, RL803, RLBO1 and RLB06, and

operate them.

2) Each solenoid of the pinch-roller, lifter and
brake is cutl off temporarily {(for about two
seconds) by the movements of the contacts
RLE0G-1 and RLB0G-2. At the same time the
microswitch (5714) linked with the pinch roller
solenoid is opened, and the contact RLO02.2 is
kept open due to cut off of the current to the
contact RL901-1. As RL802-2 and RL801-2 are
self-hold, the unit operates in reverse mode.

3} RL903 does not work even when the contact
RLB03-1 Is moved since the contact RL901-1 is
kept open.

4) For the operations of RLB02, RLB03 and
RLBO1, see Section 4-2 “Reverse Operation™.

4-7. Automatic Repeat, contact 3 of

automatic switch $S715
{See Fig. 4-8 Operation Schematic }

On Forward mode, the relay RL801 and RLBOG

are actuated when detecting 20 Hz signal on the
L-channel and no signal on the R-channel.

S —

%)

.



~ R L0

S

g

1,
rrr=-

rmE

— P r= ke A
e o e e R e L T

For operation of relays RLB02, RLB03Z, RLEO1
and RL806, see Section 4-2 “Reverse Operation”.

During reverse operation relays RLS01, RL203
and RLE80G1 move when 20 Hz signal is detected.

1) When RL901 is actuated, the contact RL801-1
Is closed, The discharging current from €923
flows to RL903, as the contact RLB03-1 is
switched, RL903-2 Is opened. The self-holding
of RLB02-2 is cut off, then, RLB0OZ, RLE03Z and
RLB06 are returned to their original positions.

2) RLBO6G is actuated by the discharging current of
C704 and the solenoids of pinch roller, lifter
and brake are in cut off state temporarily. Then,
the microswitch (5714) linked with the pinch
roller solenold is cut off and the remaining
charge of C923 is discharged to zero.

3) When the delay relay RLB0E is returned, the
unit is set in the forward operation instan-
taneously as the relay RLB0O1 is actuated.

4) See 4-1 “Forward Operation” for the movement
of RLE01,

Note: The automalic operation with a
sensing foil Is as same as the operation
using the 20 Hz signal. The sensing post
detecting the foll is located on the right
tension arm.

4-8. Record Button Operation

The relay, RL501 and RL502 are actuated when
both record buttons (5005, S5006) and forward button
“p(8T06) are pressed simultaneously. See 4-1
“Forward Operation” for the relay movements of the
forward operation when the forward button is
depressed.

e T B L N I e Il I

e s Bl e e B S R B B e e s ma ek s b e

R e e e e ] R L
B el e e e it iy 28 4 o .

1) The contacts, RL501-3 and RL502-3 are in
self-hold. -

2) The contacts, RL501-2 and RL502-2 are
switched. The oscillator starts operation and
supplies the bias current to the recording head.

3) The erasing current is supplied to the erase head
by switching the contacts, RL501-1 and
RL502-1.

4) The record lamps light by switching the contacts,
RL501-4 and RL502-4,

4-9. Speed Switching Operation

The relay RL401 is actuated when the tape
speed switch (5703) is pushed,
(19 cm/sec = 7 % ips, 9.5 cm/sec = 3 3 ips)

1) When the contacts RL401-1 and RL401-2 are
closed the pre-emphases circuit of the recording
amplifier section is switched from the one for
19 em/sec te 9.5 cm/sec.

Mote: ‘The equalizer characteristics of
the playback equalizer amplifier are
switched by pushing the switch. Also, the
spead of the capstan motor is changed.
{the number of poles of the molor
changes from 4 to 8)

4-10. Stop Button Operation
{See Fig. 4-1 Operation Schematic )

When the Stop button (S705) is pushed, the
relay drive current is cut off. The unit returns to the
state on the beginning when the POWER button is
pushed.



AT ity o T e e b ¢ e e = § T i M = e S R

S0-7000 5:::: [y ITH
Dl e

e TG T

%:Eg_q‘#&w;"ﬁ*h~ B e 1 .‘! i T e gt

> Fig 4-1. STOP

==

N WL AL
AR ]

wiThlH wiTH
Ere L

e aliian Ao
B o el

ey ¢l

s

&
-t

LT LW
; - | T &= ==l ]88 | b e 5
T T [ L - d
. 21i| =

x
i-.u! —
: : :
= e e
- b
b T "ﬁ- Semu
E' — E.F::h m#—:l @'_Ell__
- L i HEr [—
p ) ' | |13 a4 g [
Bis : 4 Lo ILLE Hm. |
L5 i === L
if ¥ e rr====1
L o 1 ! W R i e i SR B FTe
# g — (ol yangul DG vottoge in STOP
L - 1 ; |
Bergh |
= - T B r
- § |
s ()
I @0 ) 103 it
! el o
: | A@m % The arrow v eoch section shows the curment direction .

BBV LA




I I AT A T

e m e e i e = B R T TE——TET T W P B

i

1s

Pk

e ]

bilp]
-

L
iha
i A

BTN I
L]

— A0 el tn STOP

DG volioge in STOP

— AL voltage in cpenction

D woltaga |n opamiion
Groumd |0 openathan

& The voltoge Ineach section i the reference volue .
¥ The arrow in eoch aection showa the curment direchion .

-G



. i i h [ P ST
= e e e o e b N e e = B B T
5 e e e i e A 8 B aar e = g e S A= e o e A

e

; _ ]
$D-7000

T o T R e L T T e T T A T o e e A B e B s R R L TR S B AT S s
! L oo L e, . T g a Ao ]

ko

[ e A inb Tl g b, I P S TE LR
b A = ] S R S NN Rt et ot e B T P R Bl

Fig 4-3. STOP—REVERSE

LT
Lt l F i

L—==>.l — A0 vOlage In STOP

[ g .. = — O volloge in STOP

iy | — AL voltage in opemtion
— [ woltoge inopemiion

Ground in cperation

& The vaoltoge in sach section 15 the refersnce valua.
(i (] # The arrow 1n sach asction shows the current directian .




'
b i T T T MR TR W W VR S S

bty g A A AL e 2 TR e et iy, e i

e e e U R e A AT T s i N S R S e VL T R

) Fig 4-4. STOP—+FAST FORWARD

i)

Lt L e s

0 e e
b= E i o

-\\. -~
-
e _.'a.k T '.-'Ii;'
=y Cls s
-fﬁﬁ.'ﬂ#:w&' T
J

13 13,
il THe i E.Iii
flm'k

.-")
R

1

Fihthihg

B
;
[

T
Y R, T
o Ld it
§ 4334
* e Lt
(5] " L
L ¥R i
t e Tl e ; BT v EDTOM wilwd
=y P — ol (IR k]

] ﬂ‘ﬁﬁ !

s S AR G & & G

AL veksgs In STOPR

3
B ")

DC waltage in STOP
—————  AC voitoge in cpemtion
o a ST | — D unitage in cpesmtion

Pt T :';I':" . }-;g T Ground In apenation
ir::) = . ke B e & The woitage In each section ks tha reference value.
: (T | ¥ The arrow in each 3sction shows the cUment direction

3 (YUY

47




LI B S s Tl M L S M R

i _,; ..' 4t 'Z-i-ii:_-'

e e R i T T Y e R RS T i oL L ¥ i~ - - nes
e W Ty T g Ll e At B CEEE, ot TRAT TR R LA Sy~ ¢ T o e i iy A B e e
e e el PR e g R S T A R {:‘WH i
R e e I T e - s S e R P

-

Fig 4-5. STOP—REWIND

e

Ay AT
'H-‘T.’.' WF.T‘I._I.- S

T T e N T G "d’“‘rirmv

[(Ereed)

A mg
i 3l
115 I.!.lr-ll

L+ JL 7y irkem

g e, T B0
s TR ]

1, i wiap
L g e T
1 il

1T L E I

=
L o

|

i'!’""!.
dF
.'E'.
Rl
H
£

i (il |
(=4
1
1
i
-

wm 3
s
i
[
ﬂ

SHK
aia

Daw 5471

Fi

b

H

-

[F 7

Ellcﬂchlr
s i
1 Ty

L]
= |
b preb S
Lkl e .
pEis ez ="
T 144 S
Lt B ket T LiE S L
BTG W T R [ e 4T |
Pl = Thest  fused [TEEn r
D _
Wk | aagihoieSn
I m, MAkES O MODEE AME (D04 pr—
L - 4 AG veltage fn STOP
22V
L |3 runn |
_ﬂm Lo 30A0 l mq Dl,‘,w ‘w‘ iﬂl STHP
] X et ;
r= r | — AL woltoge in opeetion

!

P ey L

mirs
the \\\\<r,.-""-'-
i Sk
- AL O
i
Fra

——— O e (R opeRtion
Grmound In cpentian

# The voltage in eoch section [s the referance valua.
% The arvowin sach section shows the current direction.

4.8



B p—(yty | — P N S~ L T e v — T — - = e T gy e e
[ S PTREOE a e ey k= B ey 5 e it —r T s E e e o e e - r - - =

$D-7000

G T e mm

e e wen §
SE‘Eﬁ" ﬂ dﬁ ﬂﬁm‘hﬂ

£
$

*- i
jliEh
farnd
K
it
- m4Ej_4
”,h‘E It
4
T

q
i
i
]

j
Fhhn
Pt |

gl
a_'.-._iﬂ_-i—'
—E_u i
=2
Ig=

rein, e e

3
21l

K
T
¢

i
i

T:
i
it

E
%
;
:
g

AL valtage o STOP

ey _fﬂm
- ST (i in STOP
ﬂi‘“ J _g_nm* IMI r:.-r el wothags
| ro—="1 P— T LT R Y
= R,
. — O veitage i openytion
- s
1 . P )g e PP
l\':) £ o 1ol L & The volfooa Ineoch section 1 tha referemce value .
e e | & The orfow 6 #ach asction shows the current directlon
B B iy

4.9




L B R kT T e T T

SD-7000

[ R P % - = L Eairinit i SR
e R e g gl e L A T A L S A T L T T

e L A e o Ny A S
A T e R e R e S T

Fig 4-7. AUTO REVERSE

Biv

=3

!\.IlI YT |
NP L E
A TTRGH #TH

wan  nifien  #00he

n 3 Trent 4
; .
H

Een
[ &

icie]
(R T |

v b
Mm@ ami

Gl £
£

It i HS Ll

oo

i
—td e
==

]
p E— [:T
-
w1,
T =y v I

Rilindhe _ermi__
: AL EZ T1l B g == |
= LTl e  EEE g |

A -5 O 9

; 5“ BTN VW IR VEW Im AR T o

a3 P e L] EX"
4 VAL s oF DOOES ME 04 S = O
' i — A wohage In STOP
. " T ]
mE: 9 :u?:ﬁ?_ﬂ' oAk o | | T DC valtogs in 5TOP
F I P et —_— A vl foge Tn apention
o= | Exyrempe Y |
gl g1l . ————— [ voltnge Inopention
-l ol it =
~ H
ol ooy = e R LA S 1 The valtoge in soch saction |s the refersnce value .
i E) || i o % The arrow in sach section shows the curment direction .

wlvdida

410



. . e e T R R
, ik £ B o L i 1 8 7 e e iy g b A e r e A w e ——
d T : ety P ——— e e 08 A IE R &l T

' S0-7000
A

T T T e e T T e T e T T P e R R T &
Fig 4-8. AUTO REPEAT
(Forward — Reverse)
iz
5d aﬂa{..ﬁ il _ A : : - it
R ' Tt
o &
s fife T -

st n el

P i
i -

b Gopase— G=H0A
E
iy G T L

EEEEE) =

Ei T‘l;.nﬂ-—l.-
ez .
H O
o OH
L. L
Lita M I' ‘_‘ = 1
1ate) lres —&  Et i i
f W u L4
2 BT LS BT m Minsid 101 '!'I'_
e i olea
i I ==y
by BLL T OF DeDDE] ARE 04 L
beewe=m= 4 —— AL voitOgE [ FTOP
AL — 0 vl in STOP
rul AK e
—-uw-—i. %r;. T haga
T ety —— it | fon
- rro== ! AL valtape in gpem
_____ DC vottage Inapemtion
i:.:) a A i T i % The voltags In soch section |3 The reference valua.
L BT pee)
i Gzt | 1) Feml [FiEE DB ¥ Tha arrow in sach section shows the curmnt directlon .
abyisda

411



i o ey e F ik A B i e e 15 e i e i e s

Sarnsii
S0-7000 :
T B B B T S e T R N o e e A L T i R e TR R BT A T )

® Fig 4-9. AUTO REPEAT
(Reverse — Forward)

-

e
4R et
R

T i

SN BL ELT
74 g et

=

iE

'EIH.'I\'.'IF‘ =

Myﬂ:uﬂﬁm“n-ﬂ

m%ﬁ$ﬁu

.Hl’ﬂ*“'

Sl

=
[ ] i*
- |
I i
.
Mmmnm
ik

Fithhhh

e o l
S _Eé“g
3

St [
i"‘ il
- o
m -
== e Bnee E% | vm:n
' " ATV el YO b
o T I:IIII-HB‘F-FI'I Flow o Slpmd L)
Pk L& Ak ﬁl JIl,l:wj.:i.ﬂlllllI-I'.lll' HOTES 4R WO
ACG volloge In STOP
| "—'_H_-. AL 6 In STOF
o " | |
P | 1E | =
LT i -n:niM-l 3

— D veliage 0 opemiion

# Tha voltoge In eoch section is the refersnce walus .
# The orrow [n each section shows the curment direction .

12 .



.M'H-._'-"

e s 0 e e . e s e i e il e

b L e T A el M T e ey A

5 ELECTRICAL ADJUSTMENT

Before any adjustment, perform the preliminary
set-up as follows:

1) TAPE SPEED - - 19 cmj/sec (T ips)

2) PLAYBACK

Volume Control--Thread the test tape (AMPEX
standard tape 01-31321-04),
and sel the unit to the forward
playback mode. Adjust the
PLAYBACK Voalume Control
for 0.775 V at LINE CUT on
the playback of 700 Hz signal.
Make sure that the reading of
the VU Meter is in *0" posi-
Ltion.

3} LINE-1,2 Volume
Control - - - Magimum

4) BALANCE Volume
Control - - - -Center

3) MONITOR Switch - PLAYBACK
&) MODE Switch - - - STERED

Follow the adjustment after the set-up.

5-1. VU Meter Adjustment (Sce Fig. 5-3)

1} Thread a test tape (AMPEX standard tape
01-31321-04) recorded T00 Hz signal {0.775 V =
{0 dB) and play back the tape. Adjust VR403
(adjustable resistor, 100 k{i-B for L-channel)
and VR404 (adjustable resistor 100 k{I-B for
R-channel) on G-1019C for'0"at the VU Meler.

5-2. 100kHz Filter Adjustment
{See Figs. b-3 and 5-4)

1) Thread a demagnetized tape. Set both channels
of the unit to the recording playback mode
without input signal.

2) Connect an oscilloscope (or VTVM) between
the test points {TP401, 402) on G-1019C and
the grounds. Adjust L401 (L-channel} and L402
{R-channel} for minimum levels of the oscil-
loscape (or VTVM) at TP401 {L-channel) and
TP402 (R-channel).

4} Set the R-channel to the record mode. Connect
the oscilloscope (or VTVM) between TP402 on
G-1019C and the ground. Adjust L3501 on
G-1022C for minimum level.

5-3. Bias Current Adjustment (See Fig. 5-4)

Connect VTVMs to the LINE OUTs of L-and
R-channels.

1) Connect 1,000 Hz, 70 m¥ output from an audio
signal penerator to the LINE-1 terminals. Set the
unit to the recording playback mode.

2) By gradually turning clockwise, adjust VR501
{adjustable resistor, 50 k{2-B for L-channel) and
VRS02 (adjustable resistor, 50 k£2-B for R-chan-
nel}) on G-1022C for maximum output level.

5-4. Recording Sensitivity Adjustment
(See Fig. 5-3)

Connect 1,000 Hz, 70 mV output from the
audio signal generator to the LINE-1 terminals.
Set the unit to the recording playback mode,

1) Adjust VE401 (adjustable resistor, 100 k5l-B
for L-channel} and VR402 (adjustable resistor,
100 kf2.B for R-channel) on G-1019C for *“O"
at the VU meter,

5-5. 20Hz Frequency Adjustment
(See Fig. 5.1)

Connect a frequency counter to the LINE OUT
of L-channel.

1) Thread a demagnetized tape. Pull the Reverse
Signal Button in the forward playback mode.
Adjust VR610 (adjustable resistor, 50 kfl - B)
on G-1041A for 20 + 1 Hz at the (requency
counter. Make sure that the pointer of the
VU Meter reads “5" to “0" at L-channel.

5-6. Sensitivity Adjustment in Automatic
Tape Transport Circuit

(20Hz Detecting Sencitivity
Adjustment) (See Fig. 55) .

Set the Automatic Switch to AUTO REVERSE,

1} Terminate between the collector and the emitter
of TR908, 23C870 (R-channel) on G-1039A.

2} Supply 20 Hz, 44 mV output signal from the
sudio signal generator between terminals A and
C on G-103%94,

51



. y =
R

Pl ¥ 0k i

Pk A Ry

R
s

wir . v
e

e

S e T el

Sansui S0-7000

3) Adjust VR201 (adjustable resistor, 100 k§2 -B)
on G-1039A until the relay RL901 is energized.

4) Connect a 220 k£? resistor between TP201 and
the negative terminal of D905 on G-1039A.

5) Supply 20 Hz, 5.4 mV output signal between
terminals A and D on G-1039A.

6) Adjust VR902 (adjustable resistor, 100 kS2 - B)
on G-1039A unitl the relay RL901 is turned
off.

5-7. Playback Frequency Response
Adjustment
(High Frequency Compensation)

1. 19 cm/sec (7% ips) Forward Playback Mode
Connect VTVMs to the LINE OUTs of both
channels.

1) Thread the test tape (AMPEX standard tape
01-31321-04) recorded 50 Hz, 100 Hz, 1,000 Hz,
7.5 kHz and 15 kHz signals. Adjust YR101
(adjustable resistor, 20 kfl « B for L-channel)
and VR102 (adjustable resistor, 20 k{1 - B

a S i el
Iﬂéﬁﬁ. SR

ﬂ : ]
:ﬁa _l:f'-‘il‘.’_'ﬂd 5 I-"H' 102 “”“‘é‘ﬂ: wa r: EVRIOZE

T R AR L e o]
-r-|---r|-l.rul---r--r-lr--r--l--r'r"-' = "4-1""-‘"‘-‘"‘--!"‘-"1-"‘!' -ﬂ-l"l-l" AfdEma i' 'I" ke sk

Fig. 5.2

5-2

R-channel) on G-1022B for the output voltage
difference within £ 2 dB. In this case 15 kHz
cutput level should be adjusted to the same
level as 1,000 Hz output level,

2) In the reverse playback mode, the output level
adjustment is not necessary If it is performed in
the forward playback mode.

9.5 cm/fsec (3% ips) Forward Playback Mode
Connect VTVMs to the LINE OUTs of both
channels.

1) Thread a tape recorded 50 Hz, 100 Hz, 1,000 Hz,
2.5 kHz and 7.5 klz signals.Play back the tape.
Adjust VR103 (adjustable resistor, 50 ki - B
for L-channel) and VR104 (adjustabel resistor,
50 k2 - B for R-channel) on G-102Z8B for the
output voltage difference within + 2 dB. In this
case 7.5 kHz output level should be adjusted to
the same level as 1,000 Hz output level.

2) In the reverse playback mode, the output level
adjustment is not necessary if it is performed in
the forward playback mode,

T A T

¥ L
U Lot

gt # TR &*@@ﬁ%
Snmnama -::r‘g:a}ﬁ ':__{;. :

:"4:-..1 -.— T '
o 'i rf’*
S

e
& ot

5 VH#EE ;g VH#QI l-l".ﬁ'#ﬂ.ﬁ'?:!i Vﬂﬂﬂﬂ VH-:IE:‘E '.-"'H‘

=3 !.r ey -."" e

o .:",. =R g 1.-- :-
|la il I .
-.,r- 5?3‘

=
.
3
=4

peipee et
-ﬂ_-'!'-:!' i

K

S
s

=

Vv couBe s



el

e BV N

"

5 i
i e i e of b

s i R 1 55 B, S B e B e L s

P it 00 e s e 5 e o

- [ ]

MNerrister

$0-7000

5-8. Recording/Playback Adjustment
(Equalizing)

1.  Tape Speed at 19 em/sec (7% ips)

Connect YVTVMs to the LINE OUTs of both
channels.

1) Turn VR405 and VR406 on G-1019C board
fully clockwise (Viewed from the front).

2) Supply 22 kHz, 7 mV, output {rom the audio
signal generator to the LINE-1 lerminals of both
channels, and set the unit in the recording
playback mode,

3) Adjust L403 (left) and L404 (right) on G-1019C
for maximum output level.

4) Supply 1,000 Hz 7 mV signal, Read the output

(See Fig. 5-3)

levels of LINE OUTs by VTVMs. Change the
frequency 1,000 Hz to 20 kHz. Adjust VR405
(left) and VR406 (right) on G-1018C for the
same output level as in the 1,000 Hz output.

0) Set the cutput from the audio signal generalor
to T mV. Select the frequeney to 20 Hz, 50 Hz,
100 Hz, 1,000 Hz, 5 kHz, 10 kHz, 15 kHz, and
20 kHz, Make sure the VTVM reading at each
frequency pointswithin £ 2 dB from the output
level at 1,000 Hz.

2,  Tape Speed at 9.5 cm/sec (3% ips)

1) Set the output from the audio signal generator
to T mV. Select the frequency to 30 Hz, 100 Hz,
1,000 Hz, 5 kHz and 10 kHz. Make sure the
VTVM reading at each frequency points within
+ 2 dB from the cutput level at 1,000 Hz.

: %4:3 e Jﬁ

E;,_W, éﬂ{ G-IDECE

e

o

e

G-lﬂﬂ?ﬂ @
j*j.. -'.?-: VHEEI'.?. :
e -
=

< Ll B

i e ﬁwm:ir %ﬁ Nz
R rpsm @-:

: 7] T%E%

5.3



- X . B
.-ﬁ
P, 4

S Bl

LR

=4

fEFESTLF

5-9. Tape Head Adjustment

The quality of the unit depends upon the very
critical adjustment of - heads, When the head is
replaced as an assembly, "1. Preliminary Adjust-
ment” is not necessary to be performed, because
the head assembly is factory-adjusted.

1. Preliminary Adjustment

Run a tape in the forward direction at 9.5 em/
sec (3 % ips). Adjust the screws shown in Fig. b6
for the following specifications.

1) The surface of tape should contact closely
parallel with that of head.

2) Untouched core spaces with tape are shown in
the list of Flg. 5-7. (See Fig. 5-6 Adjusting
SCrews).

2.  Forward Playback Head Adjustment

Set the tape speed to 19 emfsec {7 Y ips).
Connect VTVMs to the EQ OUTs. Thread a
tape {AMPEX standard tape 01-31321-04) recroded
700 Hz and 15 kHz signals, Set the unit in the
forward playback mode.

1) Tracking Adjustment

In the playback of 700 Hz signal, adjust M, N

and 0 of Fig. 5.6 for maximum output at a
VTVM.

2) Dihedral Adjustment

In the playback of 15 kHz signal, adjust P of
Fig. 5-6 for maximum output.

* Within = 1.5 dB of maximum output
difference,

* Apply locking paint to the adjusting screws
alter adjustment.

Reverse Playback Head Adjustment

Set up the unit as in “2, Forward Playback

Adjustment”. And set the unit in the reverse playback
mode.

1) Perform the adjustments as in “Forward Play-

back Head Adjustment.” Adjust I, J and K of
Fig. 5.6 for tracking adjustment, and L of
Fig. 5-6 for dihedral adjustment.

* Within = 1.0 dB of maximum output
difference.

* Apply locking paint to the adjusting screws
after adjustment.

grase head

record head  roverse playback head  forward playback head

5-4

Fig. 5-6

AR U TN rym e e e m owommm RO 1R Y o e o L e




- - .- 1
PR S o B - T .

UL B, L .

Sl B bl B

.“',___..-"

____SD-7000

4. Recording Head Adjustment

Set the tape speed to 19 cmfsec (7 Y ips)
Connect ¥VTVMs to the LINE OUTs of both

channels.

1) Supply 1,000 Hz, T mV, output from the audio
signal generator to the LINE-1 terminals. Set

the unit to the recording mode.
2) Tracking Adjustment

Adjust E, F and G of Fig. 5-6 for maximum

output levels,
3) Dihedral Adjustment

Change the output frequency to 15 kHz.
Adjust H of Fig. 5.6, for maximum output

levels,

* Within + 1.6 dB of maximum output

difference.

* Apply locking paint Lo the adjusting screws

after adjustment.

B, Erase Head Adjustment

Connect VTVMs to the LINE OUTs of both

channels.

1) Set the Tape counter to “0000". Supply
1,000 Hz, TV signal to the LINE-1 terminals.
Set the unil to the recording mode, Push the
Stop Button, when the Tape Counter reads
“0015", Push the Reverse Button to obtain
“0000" in the counter.

2) Disconnect the input from the LINE-1 terminals,
and set the unit in the record mode until the
Tape Counter reads *0015".

3) Obtain

the difference

between the levels

measured from the output (7 V input) and that
without input signals. Adjust A, B and C of
Fig. 5-6 for tracking adjustment and D of
Fig. 5.6 for dihedral adjustment.

* Within £ 1.0 dB of the erasing difference.

* Apply locking paint to the adjusting screws
after the adjustments.

e ]

core wmf!f:r/

head :;;;';“;:fwwn core width core and tape screw
erase head 1.6 4005 g Q.18 02 4.8 C 0
racord head I a 0023 0025 E.F.G H
reverse playback head a8 1.0 b 0023 0025 LKL
forward playback head | Q9. 1O a 0023 0025 MN OFP
Fig, 5-7

5-b



mul Pl WL Bl ]

h &

- -
Tttty

EHJ.

L]

Ta

AT I B B g

MECHANICAL ADJUSTMENT

g =Py e L e = | s

1. Reel Moter Torque Adjustment

® Tape speed should be 19 emfsec (T ips).

® Turn on the Shut-Off Switch linked to the Leflt
Tension Arm,

1 MIL Back Torgue Adjustment
(See Figs. 6-1 and 6-2)

1) Set the reel and spring seale as shown in Fig. 6-1.
2) Set the Tension Switch to 1 MIL.

(1) Left Back Torque ... Push the Forward
Button* p *. Pull the spring scale in the
direction shown by the dotted line and
arrow, A steady pull, at the constant
speed {tape speed}, should give a reading
of 70 g. Adjusting Slider band 5 of the
torque adjusting resistor R701 (See Fig.
6-2).

(2} Right Back Torque. ... Push the Reverse
Button™ o ™, Pull the spring scale in the
direction shown by the dotted line and
arrow. A steady pull, at the constant speed
{tape speed), should give a reading of 80 g.

Adjusting Slider band 2 of the torque
adjusting resistor R702.

1 MIL Rewind Torque Adjustment

(5ee Fips. 6-1 and 6-2)

1) Set the reel and the spring scale as shown in
Fig. 6-1.

2) Set the Tension Switch to 1 MIL.
(D) Left rewind torque . . . Push the REVERSE

button marked" o *. Carefully left the
spring scale pulled in the direction shown
by the solid line and arrow at the constant
speed {tape speed). Obtain a spring scale
reading of 70 g by adjusting slider band 6
on torque adjusting resistor R701.

(2 Right rewind torque. . . Push the FORWARD

button marked “ p ™ Carefully left the
spring scale pulled in the direction shown
by the solid line and arrow at the constant
speed (tape speed). Obtain a spring scale
reading of 100 g by adjusting slider band 3
on Lorque adjusting resistor RT02.

rawing torgoue lefr rogf

TMIL | % MIL
70g G0g
bacl t
ck torgue 35 oz T
. J0g 60y
ewingd t
rASaRD 2507 21 oz

TMIL | % MIL

B0 G0
back torgue J i
28pr | 2702

= 7o
rewind torque 100y )
I5ar | 250z

Fig. 68-1.  Reef Motor Torque Adjustment

6-1




oyt mnfpnd b

P 1o

fes LT

Fi
T

3, 1/2 MIL Rewind Torque Adjustment
{See Fips. 6-1 and 6-2)
1) Set the reel and the spring scale as in Fig. B-1.
2} Set the Tension Switch to 1/2 MIL.

(D) Left rewind torque. . . Push the REVERSE
button marked® o ", Carefully let the

@ Right back torque. . . .Push the REVERSE
button marked* « », Carefully pull the
spring scale in the direction shown by the
dotted line and arrow at the constant
speed (tape speed). Obtain a spring scale
reading of T0g. When a 70 g reading is not
obtained, repeat each step 2-(2) in €-1-1,
6-1-2 and 6-1-3, respectively, for adjust-

spring scale pulled in the direction shown ment.
by the solid line and arrow at the constant
speed {tape speed). Obtain a spring scale Note: Apply the locking paint (white)
reading of 60 g by adjusting slider band 4 to the slider bands on the torque
on torqgue adjusting resistor R701. adjusting resistors and the screws
@ Right rewind torque , . . Push the FORWARD securlng the s.ln:ler I"'_Eﬂdﬁ' When
il 3 using & reel with a different hub
button marked“p".Carefully let the spring ; :
; T diameter and adjusting the torque
scale pulled in the direction shown by the .
) concerned, refer to the following
solid line and arrow at the constant speed ikl
(tape speed). Oblain a spring scale reading .
gy T {gem)=RxW
of 70 g by adjusting slider band 1 on tor- ;
ST R ; radius of hub (em)
que adjusting resistor RT02.
W ;gram
4. 1/2 MIL Back Torque Adjustment
1) Set the reel and the spring scale as in Fig. 6-1. torque 11 MIL] | torqus (% ML)
2) Set the Tension Switch to 1/2 MIL. Wt e | on 300 g — cm
430z —in d20z=in
(D) Left back torque . . .Push the FORWARD o 08— o s o
button markedp", Carefully pull the spring O O [ P
scale in the duectic:n shown by th:ﬂ du:ted et romind torqes | 2209 =€ 3009 — om
line and arrow at the constant spe {tape R =T 0 in
speed). Obtain a spring scale reading of 60 . 5008 — in 250¢ —om
When a 60 g reading Is not obtained, repeat right rewind torque —————- e
each step 2- 1 in 6-1-1, 6-1.2 and 6-1.3,
respectively, for adjustment.
WEaK e 0L e SO WWEBK et OV (7 UE mumie 5THONT
| SEr0NG b tor Qs e WAk | SErONg e torg ue w—lpe W23 K
R702 1 2 3 adjusting band 4 5 -

s e ﬂf -
""'E:.""(("""'LL _!nu(rmm?»q(@

T
D )*’*’ ) IIII umm

'-"-nl'ﬂ-

Rear View

% MIL rewind torgque ad).
back torgua adj,

rewind torgue adf

s

Fig. 6-2

Reel Mator Torgue Adjustment

¥
i
-"‘-—-r"



el e

e e e

LBl o il i 3 e o

Y ]

ok

R PR RNET L L PN e S aaly
Pyl e

6-2. Reel Moter Voltage Adjustment in
FAST FORWARD (See Fig. 6-3)

Proceed as follows with the Shut Off Swiich
{linked with the left tension arm) turned on.

1) Connect an AC voltmeter on 100 V range as in
Fig. 6-d.

2) Push the FAST FORWARD button marked
“ pp", Adjust the slider band for a voltmeter
reading of 30 V.

Notes: 1 After the above voltage adjust-
ment, thread a tape on the set
and alternately repeat the
FAST FORWARD and
BREWIND operations several
times, Check the starting of
the tape.

2 Apply the locking paint to the
slider band and the screw
securing it.

vo/tage at real motors

high
/

AC voftmater fon 100 V range/

Fig. 6-3 Voltage adjustment for the reel motor




. L
LT S P ...J-.h....u_

L S T
ks Ty

Ce ki p g wd C mm gEa Wy e T
e T

L

Sansui EEFTENN

braking force

brake arm

Rear View

170 ~ 200g
60 =~ I0oz

170 ~ 2009
G0 —~ Ffloz

Fig. 64  Brake torque adjustment

6-3. Brake Torque Adjustment
(See Fig. 6-4)
® Proceed this adjustment after “10-2 Main Parts
Replacement’” when the Brake Assembly is
replaced.

® Proceed as follows with the Shut Off Switch
(linked with the left tenslon ram}) turned off.

1) Place two empty reels (with 10 cm hub
diameter} and two spring scales as shown in
Fig. 6.4,

2) Slowly pull the spring scales in the directions
shown by the arrow at a constant speed, respec-
tively. Loosen then, each adjustment screw and
adjust each spring lug for a spring scale reading
between 170 g to 200 g.

Note: Apply the locking paint to the
adjustment screws.

6-4

6-4. Pinch Roller Pressure Adjustment
~ (See Figs. 6-5, 6-6)

® Proceed as follows with the Shut Off Switch
{linked with the left tension arm) turned on.

1) Set the spring scale to the pinch roller as shown
in Fig. 6-5. Push the FORWARD button
marked * P .

2} With the pinch roller being in contact with the
capstan, slowly pull the spring scale in the
direction shown by the arrow. Check the
moment the pinch roller stops rotating and
adjust the adjusting nut (See Fig. 6-6) for the
pinch roller solenoid for a spring scale reading
between 1.3 kg to 1.5 kg.



Sl e o Ly —E,

3) After tightening both the adjusting and locking
nuts completely, thread a tape on the set. Check
if the capstan pressure does not change by
repeating the FORWARD to STOF process
about ten times.

Mote: Apply the locking paint to the
adjustment nut.

- e

i s
L',

copsten shaft

: I -_._.: ! :

] direction of pulling

1.3—1.65%kg
48 — b3 oZ

soring scale

focking nut

I,
37

Fig. 6-5  Pinch rolfer pressure adjustment

Location of the locking & adjustment nuts.

adfustmant nut




-t

A

e i Ry
B 7 TRy

7 MEC

7-1. Relation of Solensid and Mechanism

Solenoid operations are as follows. See Fig. 7-1,

By PS701 (pinch roller solenoid), the rolier arm
is moved and the Pinch Roller is lifted to contact the

capstan. 5714 is turned on.

PS703 (lifter solenoid) causes the lifter arm to
move. The Right Tension Arm regulates the tape

ﬁ-ﬂ-‘ﬂ.&m‘hh‘ﬂ"‘*‘tﬂ" o

HANICAL OPERATIO

_SD-7000

AT R SR,

movements. Lifter moves upward and contacts the
tape with the head. 5713 is turned off by the Damper
Unit, The Right Reel Motor starts to rotate in correct
speed. The Damper Unit has a function of delay,
making use of oll and spring. Delay time should be set
at 1 to 1.5 seconds.

F5702 (brake solenoid) acls on the Brake Arm
to release the both Right and Left Reel Molor Brakes.

fifter i O pinch rofler

fifter sofenoid

o
o o
.[:'_; sS4
O
.
PS70T
- 4/
o a l |

roffer armt /

pineh ralfer sofenoid

Fig. 7-1

71

i



o

o B

o

= T

8 MEASUREMENT

* Before any measurement, set the unit as follows.

1) Tape Speed —— 19 em/seec (T4 ips).

2) PLAYBACK Volume Control  Thread a tape
{AMPEX standard tape 01-31321-04), and play-
back 700 Hz signal in the forward playback
mode. Adjust the PLAYBACK Volume Control
for 0.775 V at the LINE OUT, Make sure the
pointer of the VU meter reads “0".

3) LINE-1 and 2 Volume Control — Maximum.
4) BALANCE Volume Control Center
5) MONITOR Switch — PLAYBACK

6) MODE Switch — STEREO

B-1. Signal-to-Noise Ratio

1) Supply 1,000 Hz signal of 70 mV from the
audic signal generator to the LINE-1 terminals
of right and left channels in the record mode.

2) Play back the tape. Connect the equalizer circuit
to LINE OUTs of the channels as shown in
Fig. 8-1, and read the output voltages by a VTVM

3) Demagnetize the lape completely by the tape

eraser, Play back the tape without signal
connecting the equalizer circuit as shown in

Fig. 8-1. Read the output voltages.

4) The signal-to-noise ratio can be obtained from
the ratio of the output voltages between the
steps 2 (signal) and 3 {noise).

See Fig. 8-7 for the response of the equalizer
circuit,

N

LA ey P e e - e e S A T L =
e el e el B L ULl o e e s

\ ./ twst tape

Fig. 8-1

Aurdie
Stgnal
Genarator

@‘ 5 i cireult 3

$D-7000

8-2. Distartion

1) Record 1,000 Hz, 70 mV signal on both
channels.

2) Play back the tape. Connect the equalizer circuit
to LINE OUTs of both channels as shown in
Fig. 8:2, and read the distortion by the distor-
tion meter. See Fig. 8.7 for the response of the
equalizer circuit,

8-3. Crosstalk Between Tracks

1) Thread a tape demagnetized completely by the
Tape Eraser.

2) Record 1,000 Hz, 70 mV signal.

d) Play back the tape. Connect the LINE OUTs ol
both channels to the bandpass fllter as shown in
Fig. 8-3. Read the output voltages by a VIVM.
(Track 1 is at L-channel and track 3 at
R-channel.)

4) Exchange reels, and play back the tape with no
recordings. Make connections as shown in
Fig. B-3. Read the output voltages. (Track 4 is
at L-channel and track 2 at R-channel.)

5) Crosstalk between tracks can be obtained from
the ratio between the output voltages in steps 3
and 4. See Flg. 8-6 for the response of the
bandpass [ilter.

8-4. Erasure Percentage

1) Record 1,000 Hz, 7 V signal.

2) Erase a part of the recorded tape. Erasure
percentage can be obtained from the ratio of
playback output voltages between recorded and
erased parts of the tape,

See Fig. 8-6 for the response of the bandpass
filter.

test tape

10 kM e ' :
F& amp fow pass g;‘;ﬁ:ﬂm
fifter

8-1




N
g— PB amp VTVM
test tape
Fig. 8-3

8-5. Channel Separation

1) Supply 1,000 Hz, 70 mV signal from the audio
signal generator Lo the LINE-1 terminal of
L-channel (R-channel) in the record mode.
Supply only a bias to the R-channel (L-channel)
without sipnal.

2) Make connections of both channel outputs to
the bandpass filter as shown in Fig. 8-4. Channel
separation can be obtained from the ratio of the
playback output voltages between both channels
froma VIVM.

See Fig. 8-6 for the response of the bandpass
filter.

Audio
Signal
Generator

8-2

. Sl el o S S il i e Sl it ek 2 il

8-6. Wow and Flutter

1.

Tape Speed of 12 cm/fsec (7% ips)
(See Fig. 8-5)

1) Play back 3,000 Hz signal of a test tape (AMPEX
standard tape 01-31326-01.}

2) With a wow and flutier meter, check the wow
and fluter three times at the beginning, middle
and end of a tape wound on 17 cm (7 inch) reel
for ten seconds each time. Deviations above the
specifications within three times are not counted
as wow and flutter.

3} Perform this checking in both forward and
reverse playback modes.

Tape Speed of 9.5 cm/sec (3% ips)

Thread a test tape (AMPEX standard tape
01-31336-02). Perform the check as in step 1
“Tape Speed of 19 cm/sec”. '

{ % fest tape

wow and
FPg amp flutter
meier

Fig. 8.5

OO0 Hz
| bandpass TwaAd
filimr

L,

J

:“*1.‘__,..-".



-10

{dg)

-10

-5

(8}

Fig. 8-6.

500 Hr 1000 Hz

Response of Equalizer Circuit

L '

_ 2,000 Hz
Response of 1,000 Hz bandpass fifter

20 Hz

Fig. 8-7.

fkHz 10 kHz
Respanse of equalizer circuit

100 kHz

SD-7000

freguency raSponsd
00 He —58 d8
A00 Hz =58 dE
7,000 Hz 0 g8
1,500 Hz =17 5
2000 Hz ~37 a8
2500 Hz —65dB
frequency raspOonsa
20 Hz =50 d8
50 Mz -371 dB
100 M= ~78.5d8
150 Hr —6 o8
1.000 Rz fdg
1.500 Hr =78
10 kHz -2 5d8
TS kHz —15d8
o0 kM= =27 g8

83



BTN ]t

e e e . ettt el

e m i mmahe omion e e e e e e e e el S Iy R i P e i

9 MAINTENAHCE

8-1. Changing the LINE Voltages and
Frequencies

To operate the recorder on the correct voltage

and frequency,
Proceed to (1) and {2) with the power off.

1. Changing the LINE Voltages (See Fig. 9-1)

1) Rotate the fuse cap in the direction shown by
the arrow and remove it.

2) Pull off the power plug. Insert it into the power
receptacle so that the cut-out section of the
plug indicates the correct voltage marking on the
receptacie,

x ?-ju 3 T T
; ’'_-:.;i.iﬁ.lirl:l-u—'i.l-lﬂ"'E:ail T TH-"'- I‘i:\.'l'nl—:l""" ":“' -"-:-""J -J"E -lﬁ.-u... u-""l-l' : Eﬁﬂ

mator puflay

capstan whee!

Fig. 9-2

Fig. 9-1

2. Changing the LINE Frequencies
(See Figs. 9-2, 9-3)

LINE Frequency changing is accomplished by
using the frequency change switch and the capstan
belt for 50 Hz and 60 Hz operations. The frequency
change switch is located at the left edge of the control
mounting bracket to which the reel motors are install-
ed. (The control mounting bracket appears after the
removal of the mechanical section from the cabinet.)

F—a

T

Fig. 8.3
Procedure

1) Sel the frequency change switch to the correct
paosition (50 Hz or 60 Hz.)

2} Apply the capstan belt on the correct side of the
capstan wheel and motor pulley so that the
belt tracks correctly (See Fig. 9-2.) Note that
the smaller side of the motor pulley is for 60 Hz
operation and the larger side for 50 Hz opera-
tion, while the smaller side of the capstan
flywheel is for 50 Hz operation and the larger
side for 60 Hz operation.

91




ol et

R e

e i T Y R 0 i et o e . it B

9-2. Changing Output Voltage (see Fig. 9.4)

When the output voltage is too high for the
amplifiers to be connected, change the output voltage
attenuator switch to the LOW position (which is
located on the G-1020G board in the amplifier
section.) In normal condition, however, set the
switch to HIGH.

9.3, Lubrication

(See Figs, 9-5, 9-6)

Four main lubrication points are:
a, Capstan moltor
b. Capstan shaft

¢. Reel motors (two)

1) Use only the lubrieating agent recommended in
this manual.

2) Be careful to prevent any flow-out of the
lubricating agent at the motors. Avoid excessive
lubrication.

d) Be careful to prevent the lubricating agent from
being in contact with the capstan belt, the
capstan shaft (Contact part with tape) and the
capstan wheel.

4) The capstan motor, the capstan shaft and the
reel motors require lubrication every 2000
hours of operation.

9-2

5) Lubricate the rotating parts {except for at the f"’“”&
four main parts previously referred to) only '
when a burning or noise is caused.

6) Lubrication, shall be made at the Sansui author-
ized service apency only.

9-4. List of Recommended Lubricating Agent

i1 Capstan motor
o Reel motors
------- MOBILE OIL., DTE No. 24

O Shafts of operating switches & REC switch
0 Counter mounting shaft
------- disulflide molybdenum

0 Shafts of other rotating parts
------- MOBILE GREASE SPECIAL

§-5. Cleaning (See Fig. 9-7)

Clean the following parts carefully with the
supplied sllicon cloth or a cotton wrapped stick ,.-""s}
soaked with the SANSUI tape deck cleaning agent. L

A. Left tension arm

B. Pinch roller (rubber surface)

C. Capstan shaft

D. Tape guides

E. Lifters (pins being in contact with tape)
F. Each head surface

G. Right tension arm

o

i

Rk L L LR i B e ol e 5 e oy i



Fig. 95

Fig. 9-6

=
o)
=
e
—

7

=l

]

i

B

Fig. 9-7

8.3




[ e

e b R

R

ansui SR

T il - ekt P G R R PRI £

9-6. Tape Splicing (See Fig. 9-8)

The tape are designed strong enough to with-
stand” the various stresses, However, if splitting the
tape occurs accidentally or cutting the tape is necessary
for the editing purposes, tape splicing is easily made
as follows.

Requirements:

1. Scissors:
Use a scissors demapnetized through the use of
a head or bulk eraser.

2. Splicing tape:
Use only the supplied splicing tape or the
splicing tape for recording tape use, Any sub-
stitutional adhessive tapes easily cause various
tape troubles such as damage or scratches of
tape in motion. Therefore, never use the sub-
stitutional tapes.

Proceduire;

1) Overlap the desired two tapes with the reverse
{glare side) upward respectively. Cut the ends
of the tapes at 45 deprees, See Fig. 9-8 (a)

2) On a flat work bench, bring the cut tapes face
to face so that the joints fit together perfectly.

94

i e L=y ey T A
D L

z BT I e o e s 1 i, e Bt T AT (A, A e ot e P e T B B
A e T Sl e oy 5 WL 8 S ot o e b Lo e 'r—"-'r:f—'-'-" i -J.‘-'#r.‘:'."-_:' AT -’.L.‘-_".; ot 581 1154 T e

Apply the splicing tape to the joints of the
spliced tape, See Fig. 9.8 {b}). And rub the
splicing tape with the finger(s) so that the
joints and the applied splicing tape stick to-
gether firmly.

3) Cut the unnecessary portions of splicing tape so
that the splicing tape applied is a bit in from top
and bottom ends of the spliced tape.

fa)

Place a tape aver the other
turning glare side up

splitting tape

Fig. 9.8




bl di s mm - -

I PR S S SR

i
e

'
g

A T s
P e T

] T T e B e e
e N A T o e

10 REPLACEMENT OF
MAIN PARTS

This section describes replacement procedures
of the principal parts. Perform the mechanical or
electronical adjustments always, referring to the
respective adjustments described in this manual, after
every replacement of parts.

10-1. Brake Band & Brake Shoe
Replacement

For replacement of a worn-out brake shoe also
the brake band in accordance with the fellowing
procedure, see Fig. 10-1. Do not remove the brake
guide except it is damaged.

1. Disassembly (See Fig. 10-1)

1} Remove the table sheet, the reel table, the 20 Hz
sensing amplifier board (G-1092A) and the reel

platform assembly in accordance with Figs. 12-6
and 12-8.

] O Tl e i el 3y T TR Lo e A

e N LLT TR

2) Remove the brake drum (3 by unscrewing the
two S type screws (1, @ .

3) Remove the brake band bracket {9 from the
brake band by removing the spring @, the two
B type screws (0 , G2 and the two S Llype
washers (D , 4D .

4) Remove the brake band (% and the brake arm
{3 together by removing the E type ring (@ .

5} Remove the two E type rings % , @@ . Pull
off the brake band pin {8 from the brake
band. Disassemble the brake band and the brake
arm.

2. Assembly (See Fig. 10-1)

1} After inserting the brake band pln (§ Into the
brake band (® and the brake arm ({3 , secure
the pin place with the E type rings (@9 , @D .

10-1




i Y e e

2)

4 LT LB e i e g i el e T Ak reapetiedi
Lty ek, PSR L ERE R P e

=

With the two S type washers @D , i3 inserted
into the two B type screws (0 , 42 , install
the brake band bracket {1 to the brake band.
At this time, tighten the B type screws partially
because the screws for the brake band bracket

My are tightened completely after going
through the rough adjustment on the brake
torque.

e e g SERTE
B AN e et HETTEN T Ty

2) Adjust the brake band €9 , with the two B type

screws @0 , @) partially tightened, so that the
brake band contacts the guide @9 uniformly as
in Fig. 10-2. At this time, the clearance between
the brake shoe and the brake drum (& should
be approximately 1.5 mm to 2 mm. Secure,
then, the brake band bracket In place by
tightening the two B type screws completely.

3) Install the spri in place.
) Ins pring (7) In place Note: After poing through this adjust-

ment, perform the brake torque
adjustment in the section 6-3,

4) Install the reel platform assembly, the 20 Hz
sensing board G-1039A, the reel table and the
table sheet respectively in place in the reverse
order of the disassembly procedure.

) After golng through the abiovs procodure; per: 10-3. Capstan Motor Replacement

form all the steps in the section 10-2, Rough

adjustment on brake torque. Replace the capstan motor when found defective

or after 30,000 hours of normal operation.

10-2. Rough Adjustment on Brake Torque 1. Disassembly (See Fig. 10-4)

(See Figs.10-2, 10-3) 1) Remove the capstan motor {9 and the motor
mounting bracket @ by removing the three
B type screws (I} , (@) , (7} , the three 5 type

washers (2) , (5) , (8 and the three P type

The brakes need to be adjusted so that excessive
tape slack or exvessive tape tension does nol occur
when PLAY, FAST FORWARD or REWIP:II] rm.:-de washers (3 , @ , @ .
is switched to STOP. Therefore, perform this section

after every brake band replacement. Proceed as 2) Disassemble the capstan motor and the motor
follows. mounting bracket by removing the four B type

screws (0, @3 , 49 , 49 and the four S type
washers 2 , @ , 9 , 08 .

3) Remove the motor pulley &3 by removing the
two S type screws €0 , @

1) Insert an iron plate of applicable size (with
thickness between 1.2 mm to 1.6 mm) between
the brake arm (3 and the stopper pin as in
‘Fig. 10-3,

2. Assembly (Sece Figs. 10-4, 10-5 and 10-%)

1} Install the motor pulley @) to the capstan
motor % ,witha clearance of 3.5 mm between
them as in Fig. 10.5, by tightening the tweo

brake shoe

1. 5~2 mm

fron plata
{thickress between 1.2 mm to 1.6 mm)

Fig. 10-2 Brake adjustment fapprox) Fig. 10-3 L ocation of an iron plate

10-2



:
|
4
|
Y
8!
i
<
|
1
|
5
4
H
| 3
1 L
! /
i.“
"
¥
': e s
8 T }

1 ¥
e AN e S S AR SRS EEE L S . e e e o il o e e i s e

S type screws @0 , @3 . At this time, tighten
the S type screw @3 first and Lhen the § type
screw @0 . For easily obtaining the proper
clearance between the motor pulley and the
capstan motor, use of such a handmade tool as
in Fig. 10-6 is recommended,

2) After inserting the four S type washers {2 ,
@ , 0§ , 9 into the four B type screws
i , @ , d , @ , install the motor

S B — LI R e S e et eeae—— W BT YT LT L

D-700
R T
it AT | R e

-------- .

mounting bracket {9 to the capstan motor
(33 by tightening the screws.

3) Insert the three S type washers &), & , @ and
the three P type washers (3, ® , @ into the
three B type screws (D, @) , (@ . Install the
capstan motor in place by Lightening the screws.
At this time, before tightening the screws, make
sure that they are positioned at the left limils
in the respective screw mounting slots.

Fig. 104

i
I fmaior pulifey
a5 mm
0 4
el e = e 1 g Ry
Vonen e =
e S
____e,‘-_“"%_%;—
= — —— - capsian motor

e

T e
i 1'.-;-;-u-: i’ﬁll% s By A

Fig. 10-5

and the capstan motor

Proper clearance between the motor pulley

Fig. 10-6 A handmade tool for obtaining the proper

clearance

10-3



el

a5 - ' Y ke - - »
4 e i s st o e s

Pl Ll

.
B e 8 ok e i (o R L TN R e

ansul BB

414 il

10-4. Capstan Assembly Replacement

Replace the capstan shaft and/or the felt when
the shaft is found defective or the felt dirty. The
capstan shaft should be replaced together with the
metal case.

1. Disassembly (See Figs. 10-7, 10-8)

1} Remove the ::apﬁtan metal cover (6 by removing
the two B type screws @@, (9 and the two 5 type
washers (3, (3% . See Fig. 10-7.

2} Pull off the oil retaining ring 4§ from the capstan
shaft.

3} To remove the wheel (2 |, loosen off the Llwo
S type screws @0, 3 . and push the capstan shaft
a7 toward the front panel to come free of the
wheel. See Fig. 10-8.

4) Remove the metal case @2 by removing the
three nuts @ , §& , @3 and the three 5 type

washers G , 3D , 40 .

2. Assembly {(See Figs. 10-T7, 10-8)

1) Install the metal case @2 in place by tightening
the nuts & , @& , @@ and the S type washers
3 , @0, @ .

el e B . S S A S e W ik

i e e e e e e e e A e b B e o o e . 0 5 i, e i

2) Install the wheel @2 in place by tightening
the two S type screws 0 , 8D . At this time,
tighten the S type screw @D first and then the
S type screw G .

3) Insert the oil retaining ring 44§ into the capstan
shaft.

4) Insert the two S type washers (3 , % into the
two B type screws (2 , (@ . Install, then, the
capstan metal cover 1% In place by tightening
the screws.

metal case

front pane!

Fig. 10-8

10-4

4



; A
it = i A e e L T e L e b

e R L s

-

T S VL S e x o L P et B PR ]

Tt B -
SRR g = -

10-5. Pinch Roller ‘Replacement
(See Fig. 10-9)

The pinch roller, being forced against Lhe
capstan and acting 25 a torque transmitter, greatly
affects wow and flutter. Therefore, a worn out pinch
roller or an oilless metal needs to be replaced, These
parts can be replaced separately, but replacement of
the pinch roller asssmbly Is recommended. Proceed
as follows: Remove the two B type screws @8 , @8
and the two P type washers @ , @3 from the [ront
panel. Remove, then, the pinch roller housing 3 and
pull off the pinch roller assembly @} from the front
panel. Assemble the pinch roller and other necessary
parts using Lhe reverse of the disassembly procedure.

DN

10-6. Reel Motor Replacement

Replace the reel motors when found defective
or after 30,000 hours of normal operation.

1. Disassembly (See Figs. 10-10, 10-11, 10-12)

1) Remove the two reel tables @ , 43 by
removing the two table sheets §9 , @3 and the

six B type screws 0 , @ , @ , @ , @ ,
a7 . See Fig. 10-10.

2) To pull off the 20 Hz sensing amplifier board,
G-1039A (73 from the 15 pin connector, remove
the two B type screws (1), (@), the two P type
washers (20 , (3 and the two rubber bushings
3, (8. See Fig, 10-11.

3) Remove the reel platform assembly @0 by
removing the six B type screws @, 49 ., @@ .
44 , & , d® and the six S type washers
@, @,®,®, o, .

4) Remove the two brake drums (@) , & by
removing the four 5 type screws (U, @ , @,
@) . See Fig. 10-12.

5) Remove the bracket assembly @ by removing
the six B type screws @ , 0, @, ® , ® .
@ , thesix Stypewashers @, 0@, 0, ©® ,
® , ® and the six Ptype washers @ , @,
@, ®,®, O . Se Fig 1012,

6) Remove the two reel motors @& , @ , by
removing the witht B type screws @0 , @ ,
@ ,% ,%,68, @, @ ,the wight
Etypﬂwash-?ﬁ@'.@-@ ¥ @1'@1

table shept

@ , @ , @ and the elght reel motor

105




collars & , & , é» , & , &,
@ , @ . See Fig. 10-12.

—

o T P
a e 1y y
PR P RS R N o ™ o T il LA SRS 4

P S s L =L
e e b i i g e = e

- -"-
4 - -y
= T
£ o

- p

s o i 1

y 5
]

Fig. 10-11

Fig. 10-12

mounting bracket

10-6



r
Frnammn

PEPOSSEFS L PR

2.

il e R e BAEIESE N

1)

2)

3)

ke L [y

. I A it *J"'ﬂ‘:ﬂl"' -" -.T- ki

o

Assembly (See Figs. 10-10, 10-11, 10-12,
10-13,10-14, and 10-15)

With the eight 5 type washers & , & , G0 ,
&, , W , @, inserted into
the eight B type screws &3 , 6 , & , & ,
@2 , @ , @ , (@ ., insert these screws
into the eight collars 8% , & , o , & ,
@ , @ , @ , @ through the reel

motor mounting bracket. Insert, then, the
screws into the respective holes in the reel
maotors. Tighten the screws partially to permit
a slight movement of motors. Alter the po-
sitioning of the reel motors is perfermed by the
positioning tool, secure the motors in place by
tightening the screws completely.

See Fig. 10-13.

With the six S type washers 8., ® .80, @ ,
@ . ® and the six P type washers @ , @,

©,® , ®, D inserled into the six B type

screw 0, 0,0, @, ® , @ ,install the

bracket assembly into the reel motors, 9% and
@ by tightening the screws.

Insert the two brake drums (3 , (@ into the
two reel motor shafts and tighten the four
S type screws (1), 2}, @) , (5) partially. Obtain,
then, the correct positioning of the brake drums
so that the clearance between the brake drum
and the reel motor is approximately 1.6 mm as
shown in Fig. 10-14. Tighten the two S type
screws (Z) , (8 first and then the two screws
(@ , @ . In addition, for easily oblaining the
proper clearance between the drum and the
motor, use of a handmade tool as in Fig. 10-15
is recommended.

Note: The clearance is to be adjusted
so that the tape is wound in the
middle of the reel.

Reel motor positioning tool

Fig. 10-13

Fig. 10-14 Proper clearance between the reef
motor and the brake drum

Fig. 10-1& A handmade tool for ebtaining to proper clearance

10-7



ol PR

i —— e b St i st

oo . |1 i e e g e,
. L] Tl

10-7. Impedance Roller Replacement

1. Disassembly (See Fig, 10-16)

For replacement of a defeclive impedance
roller, proceed as follows:

1) Remove the two S type screws 43 , &0 and
the wheel &I} . At this time, be careful not
to drop the impedance roller to the floor as it

has come out free.

2) Remove the bearing case £3 by loosening off
the nut &3 securing the case.

2.

¥ il bt e Mt i i Wi 8w e

Assembly (See Fig. 10-16)

1) Install the bearing case &3 in place by tightening
the nut && . At this time, be careful not Lo
drop the impedance roller to the floor.

2y Insert the flywheel &0 inte the impedance
roller and secure the wheel in place by tightening
the two 5 type screws @% , &0 . Note that the
screw & is tightened first and then the screw
@9 is tightened.

Fig. 10-16

10-8



e e

I L e S g e LR

11-1. Table of Contents

$0-7000

11 TROUBLESHOOTING TABLE OF CONTENTS

~ TROUBLESHOOTING ON THE MECHANICAL SECTION

Section Title

1. Mo Power Supply to Each Section

1-1. Each Lamp for Forward, Monitor Switch, Mode Switch

and VU Meter Not Lighted . . . . . . SR SR S b
1) Sleepawitchon . ..v o« ca v s v a v b a8 b0t 0
2) Sleepawitchoff . . . o v 0 s a s st e n e o0 s
3) Check terminal voltageonJ701 . . . . . o v v 0 v v 0w e

1.2, Each Lamp for Forward, Monitor Switch, Mode Switch

and VU Meter Lighted . . . . ... ...

4} DC voltage not supplied to control board, G-1034C

and 20 Hz sensing board, G-10394 , , . .

2,  Capstan Not Rotating
5} Capstan motor MTT01, not rotating . . . . .

B) Capstan motor MT701, rotating eorrectly ... L h vl e

3.  Capstan Rotating Incorrectly
T) Capstan motor MTT701, rotating incorrectly .

4,  Forward Play Inoperative

4.1, No Tape Movement . . . .. ... .. ...
8} Capstan not rotating . . . . .. .. ... ..
) Pinch roller inoperative . . . . . . . .. . ..

10) Imperfect contact of capstan and pinch roller

11) Incorrect pinch roller rotating . . . . . . . .
12) Right and left reel motors not rotating . . . .

13) Left reel motor not rotating . . .. .. ...
14) Right reel motor not rotating . . . . . . ..
15} Reel brake notreleasing . . . . . . .. - . .

4.2, Excessive Tape Slack

16) Excessive tape slack on left reel . . . . .. .
17) Excessive tape slack on rightreel . . .. .. ..

B. Fast Forward Inoperative

5-1. Mo Tape Movement in Fast Forward . . . . .
18) Reol brake not releasing . . . . . ... . . ..
19) Right Reel motor not rotating . . . . . . 4%

20) Right and left reel motors not rotating . . . .

[ L] [] W L] L] +* L

---------

A % ® @ & & @ § #

---------

---------

L] L L ] L] * L L " L]

11.6
11-6
11-6

11-6

11-6

11-7
11.7

11.7

11.7

11-7
11-8
11-8
11-8
11-8
11-8
11-8
11-8

11.9
11-9

11-9

119
11-9
11-3

111

p = ey e P L L, T Ny Pl T ST,



Sk B me

- R
s

11-2

nnnnn

rrmarsamemimnsenn e bnme d bmw

Section itle Page

6.

10.

11.

Raverse Play Inoperative
6-1. No Tape Movement in Reverse Play . ... .......... 118
21) Capstannotrotating . . . . . ... ... ..... PR ST A 9 K
22) Capstan motor MT701, not rotating inreverse . . . ... .. 11-9
23) Pinch roller inoperative . . . . ... .. ... ... ..... 1110
24) Imperfect contact of pinch roller and capstan . , . . . . .. . 11-10
25) Inconnect Pinch roller rotating . . . ... ...... s s o0 11-10
26) Left reel motornotrotating. . . . ... ... .. ... ... 11-10
27) Right reel motor netrotating , . . ... ... ........ 11-10
28) Right and left reel motors not rotating . . . . . ... ... .. 11-10
29) Reel brakenotreleasing . & o o v v ¢ o6 e v v v v av v w0 11-10
6-2. Reverse Head Inoperative . . . . . ... .. ... ... 11-10
6-3. Lamp for Reverse Operation Not Lighted . . . . . ., .. .. 11.11
64, Excessive Tape Slack . . .. ... ... .. T Y s |
30) Excossive tape slack on leftreel . . . . . . DA o 1 3
31) Excessive tape slack onpightreel . . ., ., .. .. ...... 1111
Rewind Inoperative
7.1, No Tape MovementimnRewind . . . . .. ... ... ... .. 11-11
32) Left reel motornotrotating . . .. . ... .. o000 o .. 11-11
33) Right reel motor not rotating . . .. ............. 1111
34) Right and left reel motors not rotating . . ... ....... 11.11
33) Reel brake notreleasing .. ........ A SRTR 1  b
7-2, Excessive Tape Slack SRR W RN DR & 11-12
Automatic Circuitry Inoperative
36) Shortsensingpost . . . . .. . .. . ..., 11-12
Automatic Rewind Inoperative . . . . . .. ... ........ v 11-12
Automatic Reverse lnoperative . . . . ... ........... .o 1113
Automatic Repeat Inoperative . . . . . . . o ¢ v o v i e 11-14
11-1. Forvard 10 - Beverse: . v vv vivm v w b via e nis e s 11-14
11-2, Reversa to Forward . . . . 0 ¢ i v vt v vt v o0 s .. 11-14
TROUBLESHOOTING ON THE AMPLIFIER SECTION
MOTES:
1. Symbols of terminals or components in the parentheses
refer to that of the right channel.
2. Condition




Sarsui

SD-7000

1 Section Title Pﬂﬁ

Playback Mode

1. Input: -1 kHz, 1 mV Supply to the playback head terminals (output
impedance of 600 {1 at an audio signal generator)

&5 4T - gt W

2. HEADPHONE Volume Contral . . . . . Maximum
3. MONITOR Switch + + + + « v v ¢ 0 v 4 & FLAYBACK
4, MODE Switch . « « « + « ¢ = ¢ o o o & STEREO
5. PLAYBACK Volume Control . . « . . . Maximum
6. BALANCE Volume Control . . . . . . Center
7. LINE {1, 2) Volume Confrel. . . . . . . Minimum
Record Mode
1. LINE 1 Input. ... .. s e o 0 TV
2. HEADPHONE Volume Contrel. . . . Maximum
3. MONITOR Switch . ........ . SOURCE
4. MODE Switeh. . ........... STEREO
5. PLAYBACK Volume Control. . . . . Maximum
6. BALANCE Volume Control , . ... Center
7. LINE 1 Volume Control Maximum
8. MIC Volume Control . . . .. .. .. Maximum
1. Power Supply for Amplifier Section Troubles
1-1. No Power Supply to AmplifierSecton . . . . ... ... ... 1115
1) Correct voltage supplied to each terminalof J701 . . . . . .. 1115
2) Wrong voltage supplied to each terminal of J701 . . ... .. 11.15
2.  Playback System Troubles
2-1. Qutput 800 mV absentat LINE OUT . ... ...... .. 11.15
2.2, VU meter Inoperative . . . . . . . o000 il . 1116
d) Qutput presentat LINE OUT . . .. ... . ... ... « v 11-16
2.3, Quiput 300 mV absent at HEADPHONE . ... ... ... 11-16
4)  Output presentat LINE OUT . . ... ... ——— v AR
3. Racording System Troubles
3-1. Qutput 700 mV absentat LINE OUT .. ........ .. 11-18
B) Qutput 5.4 mV absent at terminal 12 {13) of G-1041A . . . . 11-16
6) Qutput 350 mV absent at terminal A (5) of G-1021C . ... 1117
T) Qutput 120 mV absent at terminal D (N) of G-1020C . ... 1117
8) Output 700 mV absent at terminal E (M) of G-1020C . .. . 11.17
3-2. VUmetexr Inoperative . . . « ¢ v o v e v o oo s v 0 v s 0 s s 11-17
9) Qutput present at LINE OUT . .+ . o v v v v v 0 0 0 s v u s 11-17

11-3



L

o

SR N e

11-4

10)
3.4,

11)
12)
13)
14)

3.5,
15)
3.6,

3.7.
16)
3.8.

Title
Output 350 mV absent at HEADPHONE . . . . . ... . ..
Qutput present at LINE OUT . . . .« « « ¢ v o 0 v v v v s e

Incorrect Recording {output, 1 kHz, 250 mV is
present at terminal A (S)of G-1021C) . .. .. ... ...

Defective recording circuit, G-1019C. . . .. ... ... T
Defective bias oscillator circult, G-1022C . .. . .. ... ..
Normal recording circuit and bias oscillator civeuwit. . . . . . .
Improper head-to-tapecontact . . . . . - . .. 0000

Unrecording of 20 Hz Reverse Sensing Signal . . . .. .. ..

Normal recording fromsource . . . . . . .« . o o 0 oL

No switching of the speed switch (the equalizer circuit of

;-1028 and the high-[requency compensator circuit
ol G=I0L ey va eamess d

NoErasing o o v s v v o4 i 1o s 1 a8 s o v s 880 430
Recordoporatlve . . . v 4 v ¢ v v e e n b0 v 00 40 vow o
Extreme Leakage of the Bias Oscillator Output, 100 kHz . . .

VOLTAGE AND WAVEFORMS
Playback Mode . . + .« v v e v s v s 00 00 4 5 0 5
Bhoord Mode o v aooeima Soe WrkneeE e e R etagE Kai e

11-1%

11-1%
11-18
11-18
11-18

11-18
11-18

11-19
11.19
11-19
11-19



e B B 8 e R R B e i et e s s . e

11-2. How to Keep the Recorder Out of the
Following Symptoms

..-\..“}

Symptom Probabla Cause & Referance Dats

No tape movement or PAUSE switch Is opearted to stop tape movement;
incorrect tape speed excessive tape slack causing tension arms to stop
the recorder; 11-pin dummy plug for REMOTE
connector disconnected (on the control indicator,
rear); tape speed in playback different from that
in record

Weak or no sound (on MONITOR switeh turned to SOURCE; improper

either one or both setting of input and output balancing or level

channels) controls; wrong or incomplete connections between
connectors

Weak or no sound Dirty heads; improper setting of output level

through headphones confrol in playback, improper setting of the

headphone volume

No erase of previous Dirty erase head

Microphone inoperative |Incomplete connection of dummy plug (s) and
microphone jack (s} (right side, cabinet); incorrect
impedance of microphone

Opposite lamp indication | Normal - -- - - playback head operative in the direc-
against tape movement in | tion shown by the arrow and capstan ready for
FAST FORWARD and |operating in the same direction

REWIND

Inoperative Note that AUTOMATIC system works 10 seconds
AUTOMATIC after from the start of tape movement; unrecording
mechanism of 20 Hz reversing signal

Power off with SLEEP switch pressed; lelt tension arm head down

POWER switch pushed

1156



Ay

11-3. Troublesheoting on the Mechanical Section

Symptom = 1

1. Mo power supply to éach saction

1.1, Each lamp for FORWARD,
MONITOR switeh, MODE switeh,
& YU matar not ghted.

1.2, Ench lamp for FORWARD, MO-
NITOR switch, MODE switch,
& VU meter lighted.

Symptom — 2 Check Point
—1, SLEEP switch on 1.
—2.  SLEEP switch off 2.
_—3
4,
I
.5
e T
b
b3, Check terminal veltages on J701 1. DC 53Y nobt supplied to termingl Jf se—————
{mechanical seetlon, rear) 10
—11.
— 13,
— 2 AC 5T ¥V not supplied to tertninals & & 7 13,
e DC B0V not supplied to terminal 2 — 14,
Mate: DC BOW s appled only in —15,
FORWARD
— 15,
17,
L—4 DC 53V not supplied lo terminal 3—|:13.
Mote: DC 53V & applled  only 14,
whin SPEED mwitch i oot 15
3 % (85 crvesch
4, DO voltye not supplied to eon- 6. DO not supplled to terminal 4 of J708 ——————2,
ol board, G-1034C & 20 Hz Nomw: STOP P a1,
sensing board, G-1039A FORWARD  BOV =5
F.F 95 ¥ i
Mote that DC woltage is hera- nq
inafter auppiied to terminal 4 of 3
Jrod
a, DC valtage not supplicd Lo terminal 11 of 24,
G-10340 25,
f Note:  Ditto Y

Y YLy TT

S0-7000

Cause & What to Do

To F11.7

Thread tape correctly (not trouble)

Dofectlve power eord plug, PTO2

Breaking of power cord

Imperfect contaet of Shut-off switch, 5711 (a, b, ¢)
Imperfect contact of POWEHR switch 8701

Power Tuse, FT01, open

Imperfect eantact of voleage selector

Defoctive power transformes, TT01

See 2 to 8 of Cause & What to Do
Open 43 V winding of powsr transformer, T701

Imperfect contact of terminals 1, 2, 3, 4 of the
conirel board, G-10340

Defactive DB0L og GLO34C
Open 5.7 V winding of power transformer, TT01

Imperfect contact of termingl 21 on G-1034C
Defeclive DEOS on GLOS4C

Imperfect contact points of RLAOZ on G-10340C
See Symptom 2-15

Imporfect contact of SPEED switch, 8T03C
See 2 to 12 of Capse & What to Do

Tmperfect contact of terminals 6 & 7 on G-1034C

Defective DE0Z on G-1034C
RBOLE on G-10-34C vpen
Bee 2 to 8 of Cause & What Lo Do

Imperfect contact of remots control |ack, 1703
Intexnal break of dummy plug
Imperfect contact of STOP switeh, 5705

116



Symptom — 1

2

4. Capstan rolaling Incerrectly,

4.

11.7

1-2,

Capstan not rotating.

Each lamp for FORWARD, MO-
NITOR switch, MODE switch,
& VU meter lighted.

Sympiom = 2 Check Point Cause & What to Do
From E118
4, DC voliage not supplied to con- 7. DG voltage pot supplied to terminal 22 on —27, Bea 24 o 26 of Cauze & What to Do
ool ;boe, D-3UHE & 2 G:1034C |28 Imperfect contact of FAST FORWARD switch,
sensing board, G-10353A ) 08
MNote: Diiio 57
e &, D yoltage ot supplled to erminals H & —————2323. Seo 25 of Cause & What to Do
G oon G-1038A and K & J on G-10434
Motz: Dt

—, AL 100 V not supplied to termingl 20 op ———30,  See 2 to & of Couse & What to Do

G-10340C
b 1 (1, DC 26 V not supplied to terminal 41 on e 31, S 2 Lo 12 of Cause & What to Do
G-1034C 32,  Open RED1 on G-1034C
34,  Imperfoet contact of terminal 41 on G-1034C
5. Capstan motoe MT701, oot 11.  AC100V not supplied to terminals B & E — 4. See 2 to 8 of Cause & What to Do
PoLaUng of SPEED swrilch, 5703, on G-1034C 35.  Imperdect conlact of terminals 19, 20 on G-1034C

38, Imperfect contact points of RLEOZ on O-10340

—12,  AC 100 Vnotsupplled o terminals B & E — 31 Dufoetive capstan motor, MTTD]

ol EPEED -wwiten; BI03, on C-1081C |38, Imperfoct contact of SPEED switch, S703 (a, b)
—— 58,  Imperfect contact polnts of RLEDZ on G-1034C
4], Imperfect contact of terminals 5, 25 on G-10340
—il.  Defective starting capacitor, 0701

——ri, Capstan motor MT701 rotating 13, Capstan beli 43, Broken or stretched belt
correctly. L—43  Beltslipping
b ]4.  Capslan azs’y 44, Burning of capstan, shaft

——4f.  Extreme eccentric capstan shaft

-FORWARD play inoperative,

41,

No Lape movement.,

7.  Capstan motor MTTOI, rotating 15. Yoltuge selector 16, Mot st to the rated voltage
Incormeelly
——16. Capstan belt 47.  Hot sl to the rated frequancy
i B. Capsian not rotating See Symptlon 1-2
To P11-5



el = s e g i e i s 5 ] ot T
S S e B 0 8 e e e ey e = B e e W S =i ey e et e PR S — TS S St

$D-7000 ..5'1'::! (TTTA
: Symptom — 1 Symptom = 2 Check Point Cause & YWhat to Do
; From P11.7
T qﬂn_{_,y@ 4.1, No tape movement, 9,  Plach roller moperative 17. DC BV supplied to ferminal 12 on —d8.  Imperfect contact of terminal 26 on G-1084C
o 00 49, Open pinch roller solenold, PSTOL
—050, Imperfect contact points of RLBOE on G 10340
——G61.  Defeclive pinch roller system
—18. DC BE V pot supplied to terminal 12 on —r Imperfect contact of terminals 8, 11 an G-10240
G-1034C ——>53,  Imperfect contact points of RLA04 on G-1084C
— 54,  Imperfoct contact points of RLEOL on G-1034C
——16, DC 86 V not supplied to terminal 11 op——56.  Ses 24 to 26 of Cause & What to Do
* i 0.1034C '
—10, Imperfect contact of capstan & 20,  Capstan system 58, Pinch roller pressure out of adjustment or loose
pinch roller ECTEWE
E"F} ———11. * Incorrect pinch roller rotatlon 21. Pioch roller BT, DEt’EI.‘:!.‘!:'\I'& pinch rollet ssembly
L '
J ——12,  Right & teft reel motom not 22, AC 72V not eupplied to terminal 7 of e—————0H,  Bee 2 to 8 of Cause & What to Do
rotating G-10340
—2d. AC T2V supplied to termlnal 7 op 59.  Imperfeet contact polnts of RLBOE on G-1034C
G=1034C
_ 24,  Ree! motor ground clreult &, R704 opon (only at 60 Hz)
61, Irmperfect contact of terminal 10 on G-10340
——§2,  Imperfect contacl polnts of RLSOL on G-1034C
—13.  Left reel motor not rotating (left 26, AC 38 V pot supplied to terminal 18 on—————f3,  Imperfect contact of terminals 14, 18, 40 on
tension arm held down) G-1034C G-10340
e 34, Defective Jeft torque adjusting resistor, R701
— B, Imperfect contact points of RLBO4 on G-10:34C
e 25, AC 36V supplied to terminel 18 on e 1 Defoctiwe starting capacilor, G703
rEA L 67.  Defective left reel motor, MT702
o ; —14.  Rlght reel motor not rotating 27, AC 50 V not supplied to terminal 17 op ———-T—68.  Imperfect contact points of RLBOZ on G-1034C
: BI0MG ——69.  Imperfect contact points of terminal 18, 17, 27 on G-1034C
E,-r_-.s 2 ——T0.  Dofectbee right torgue adjusting reslstor, RT02
Nt —T1.  Impetfect contact points of TEMSION switch, ST04b
Y —TZ Imperfect conlact points of RLAO4 on G-10340
To P11-9 To P11-9
E 118
-]



SD-7000

Symptom — 1

4.1, Na tape movement.

4.2, Excessive Lape slack,

5 FAST FORWARD lpoporative,

6-1, Mo tape movement ln FAST
FORWARD.

&, REVERSE play inoperalbe,

61, Mo tape movement in REVERSE. ——

118

Symplom = 2 Check Point
From P11-8 From P11-8
| 28, AC 50 V supplied to terminal 17 on = —=T3.
G-1034C il
15, Reel brake not robeashng 29,  DC 86V not supplied to terminal 11 ot —owwv—T75,
G-1034C
1)) DC B V not supplied to terminal 9 on——-—="T4,
G040
41  DC 86 V supplied to terminal 9 on S
G'lﬂ'&&ﬂ TB.
T,
16, Excessive tape slack of left veel a0,
(lefi tengion arm held down)
———17,  Excessive lape slack on right veel 32, Ripht & beft reel motors not notaglng 81,
—33.  Right reel motor not rotating 81,
18.  Roeol brake not releasing 34, See Symplom 2-15
——8  Right reel motor nol rotating 35 AC 100 V not supplied to tetminal 17 op ————83,
G-1034C
——3&. AC 100 V supplied to termingl 17 an B4,
G-10340
" Right £ left ree]l motors not 37.  AC 100 ¥V not supplied to terminal 16 on — &5,
ratating G.1034C ST
— T,
b——738  Reel motor ground circult B8,
—21, Capstan not rolaling 39,  Bee Symptom 1-2
—1%  Capstin motor MTT0L, not 40, DC A3 V pot supplled to terminal 11 on a5,
mtating in REVERSE G-1034C
41, DO 83 ¥ supplied to terminal 11 on———=480,
G-10340C a1
¥ L——q3,
ToF11.10

5

Cause & What to Do

Defecte starting capacitor, CTO3
Defective right reel motor, MTT03

See 24 {o 26 of Cause & What to Do
Imperfect contact points of RLB01 on G-1084C

Imperfect contact of FORWARD switch, 8706
Open braks solenold, PST02
See 48 & 50 of Causa & What to Do

Left torgue adjusting reslstor, RT01 out of
adjustment

See Symptom 2-12 _}

See Symptom 2-14

Imperfect comtact points of RLBM op G.10340

S 73 & TA Cavse & What to Do

Soe 4 o B of Causa & Whal to Do
Tmperfect contact of terminals 16, 20 on G-1034C
Imperfect contect points of RLB0S on G-1034C

Eop G0 to 62 of Covse & What to Do

See 24 to 26 of Cause & What to Do

Imperfect contact of REVERSE switch, S707 .'":}
Defective DEQS on G-10340
[Imperfect contact polnts of RLEDZ on G-10340



S0-7000
)
Eymptom — 1 Symptom — 2 Cheek Point Cause & What to Do
From P11-9
61, Notape movement in REVERSE,——————21.  Pinch roller [noperative 42, DO 83V supplled to terminal 12 of —23. Soe 49 to 52 of Cavse & What to Do
G-1034C
—— 43, DC B3 ¥ not supplied to terminal 12 on —d, Imperfoct contact of lerminals 12, 32 on G-10:340
G-1034C 05, DC 83 V not supplied to terminal 11 on G-1034C
(See 25 to 27 of Cuuse & What to Do)
—06. Imperfect contagt points of RLEQL on G-1034C
— 7. Defective DBOT on G-10340
———08.  Imperfect contact of REVERSE awitch, S707
— 24, Imperfect conlact of pinch roller dd,  See Bymptom 2.7
& capstan
———25. Tneoreect pinch roller rotatlon 45,  See Symptom 29
——— 96,  Left reel motor not rotating 46,  AC 73 ¥ not supplied to tepminal 26 on #8.  Imperfect contact of terminals 7, 26 on G-1034C
) G030 100.  See 2 to # of Cause & What to Do
W 101,  Imperfect contact polnts of RLE03 & RL206 on
G-1034C
— g7, AC T3V supplied to terminal 26 ﬂ-rk—-———[m.k. Sew 63 Lo 67 of Cause & What to Do
G-1034C 103.  Imperfect contact of TENSION switch, $704a
s 27, Right reel motor not rolaling 48, AL 73V supplied to terminal 40 on=———104, Se¢ 68 to_ T4 of Cause & What o Do
{(due to out-positioned Lape of G-10340C
improper head Lo tape contact)
—1f,  Right & loft el motors not 49.  Bew Sumplom 2-12
rotatlng
—8, Heel broke not releasing 6. See Symptom 2-15
B2, Reverse head inoperative. 51, DOC B2 ¥V not supplied be termbnal 4 :m—tlﬂﬁ. Imporfect contaet of termlnal 4 on G-1034C
Gr104C 106,  See 10 to 12 of Cause & What to Do
——52, DC 52 V supplied o terminal 4 on=——==—=107.  S5ce 101 & 102 of Cause & What ts Do
G-1034C =108,  Imperfect contact points of RL303 on G-10340
=108, {pen RE0Y qn G-1034C
e, ‘ ] 10, Impétfeet contaet of tevminals 29, 42 on G-1084C
L4 —111,  Imperfect contact points of RL20S on G-1034C
—112,  Defectove reverse head 11102
11-10.




s PR ¥ e

5D-7000

Symptom =1

85 e = e i e T T TR T

T L L B

6-3. Lamp for REVERSE operation
not lighted,

A4, Excesslve tape slack,

7. REWIND Inoperative,

7-1. Mo tape movement io REWIND,

Symptom — 2 Check Point
8. AC 5T V not supplied to terminal 38 pf ———e—=—113.
G-1034C
e 54, AC 57V supplied to terminal 38 on —114,
G-10340 115
—116,
—17.
a0,  Excesgive tape slack on left regl 85, Left reel motor not rotating 118,
(shut off switeh ia switched off)
e 311 Excessive tape slack on right poel 58,  Right resl motor not rotating 118,
(improper head-lo-contact tape)
32, T&ft reel motor nob rolabing 57, AC 100 ¥V not supplied to terminal 18 on 120,
G-1034C e
—— 58,  AC 100 V supplied to terminal 18 op s—————122,
G-1034C
——33.,  Ripht reel motor not rotabing 69,  AC 31 ¥ not supplied to terminal 17 on 123,
G.10340C
124,
125,
—f0. AC 31V supplled to terminzl 17 op=———-—I124,
G.1034C
prm . Right 8% Jleft reel motors not 61,  AC 1 Y pot supplied to terminal 16 on — 127,
rotating G-10840 T
—1E5%
—] 30,
—131.
— 3. Reel motor ground cireuil 13%,
—— 83, DO 92 V not supplied to termingl 11 on ————133,
G-1034C
Y .
Ta F11-12

11-11

Cause & What to Do

See 13 of Cause & What to Do

Imperfect contact points of RLEOY on 3.1034C
Imperfect contact of terminals 238, 36 on G-1034C
Reverse lamp, PLTOZ open

Imperfect contact of PLT0OZ and lamp socket

Soe Symplom 2-13

See Symptom 2-14

Imperfect contact of terminal 18 on G-10340C
Imperfect contact points of RLE04 on G-1034C

Sea 66 & 67 of Cause & What 1o Do

Imperfect contaet of terminels 15, 18, 17 on
G- 10840

Imperfect contact polnts of RLBO4 on G-1034C
RT03 open

Soeo T3 & T4 of Couse & What to Do

See 4 to 8 of Cause & What te Do

Tmperfert contaet of terminals 16, 20, 23 on
G-1034

Tmprerfect wontoclh puints of RLAOLG oo G-10340
Imperfect contact of REWIND switch, 5T09
Imperlect contect of terminal 22 on G-1034C

See 60 (o 62 of Cause & What to Do

See 24 bo 26 of Cause & What to Do

oy



(3

Symptom — 1

T-1, No tape movement in REWIND,

Symptom — 2

From P11-11

3.

Rool brake not releasing’

Check Point
B, ' pC 92 V nat supplied Lo terminal 11 on—————1]134.
G-1034C
— 3, D 82 V not supplled to terminal 8 on 135,
1034 C 136,
137,
138,
— G, C 22 V supplied to terminal 8 op———ov138,

G-1034C

72, Excessive tape slack.

8,  AUTOMATIC elrcultry Ingpech:
tive (normal at MAMUAL),

360,

Short =nsing post {mounted on
right tenslon arm)

—T,

63,

9. AUTOMATIC REWIND
inoperative.

Y
ToPF11-13

T1.

144,

Left reet motor not rotating 141,
143,
148,

No propor braking on rlght reel motoy —————-]144,

AUTOMATIC oparathn 145.

—146,

—149.

AUTOMATIC inopezalive 150,

D Iﬁi ¥ supplied to terminal 4 on———7—1561.
G-1034C

—152,
—151.
—154,

¥
ToP11-13

e 4T,

—148,

$D-7000

Cause & What to Do

Soo 24 to 26 of Cause & What to Do

Imperfect contact points of RLED] on G-1034C
Defective DEOE & DA0E on G-10340

Imperfoct contact of REWIND switch, STOD
Imperfect contact of terminal 23 on G-1034C

Soi 48, 50 & 78 of Cause & What to De

R702 out on adjustment

See 4 to 8 on Cause & What to Do
See 65 to 67 on Cause & What to Do
Imperfect contact of termingls 15, 16 on G-1034C

Brake on right reel out of proper adjustment

0C 51 V not supplled to terminal S on G-10344
{See 9 to 12 of Cause & What to Do)

Imperfect contact of ench berminal on G-1030A

Defective translstors TRA01 to TRA0E & diodes
D901 to DO on G-10594

Bee B & 9 of Check Point (Playback troubles in
the TROUBLESHOOTING en the Amplifior Sce-

tion})

Unrecopdlng of 20 Hz senslng signal on tape (See
Symptomn 1-3-4 & 1.3.5 in Hecovding troubles,
Troubleshooting on the Amplifior Sectlon)

Troubleshootl, elvming w AUTOMATIC woublas

Imperfect contact of 5714 (mounted on plnch
roller plunger)

Imperfect contact of terminals K, L on G-10334
Defective RLI01 on G-103594
Open B30 on G-10394

1112



5
L

(e T e A
e

SD-7000

Symptom = 1 Symptom — 2 Check. Pant
From P11.12 From P11.12
9.  AUTOMATIC REWIND 155,
[nepertive, —=1 5.
—T157,
—15H,
—153,
154,
—T72. DC B8 ¥V not supplied to terminil H 0ff =———T51,
G-10334 .
—T73.  DC 88 ¥V not supplied to temminal 23 on — 1562,
G-10340C 163,
Home: Check within 4 seconds aftor 164
sharting sonsing post d
— 15,
—— 165,
| 4, DO OBE V supplied to erminal 23 on — 167,
i G-1034G 168,
i Note: Dino — 16,
1.  AUTOMATIC REVERSE 75 DM 61 ¥V not supplied to terminal 8 on=——-——170,
inoperative, G-10340C
Moies: Nots: Do
1. Bhort sansang post, '
2. Formovs wermimal 32 on G-1034C, : —76. DC 83 V not supplied to terminal H on 171,
' | G-103594
——77. DO 55 V not supplied ta terminal 34 on —172,
G-10340C 173
— 174,
L—175.
—TH, [C 8% V not supplied to termlnal 32 on —= 176,
G-1034C 177
i — 178,

113

Causa & What 1o Da

[mperfect contact of AUTOMATIC switch, 57158
Imperfect contact of terminals 34, 37 on G-1034C
Imperfect contact points of RLEDS on G-1034C
Imperfect contact of torminals P, & on G-10894
Imperfect contact points ef RLEO3 on G-1039A
Defective RLA02 on G-10394

See 26 of Cause & What to Do

Imperfeet contact of terminal 23 om G-1034C
Imperfeet contact of AUTOMATIC switch, 87150
Imperfeet contact of teominals E, H on (10304
Defective DB0YT on G-10394

Imperfeet contoet polnts of RLBOZ op G-1038A

Imperfect contact polnts of RLBOS on G-1034C0
Imperfoct contaet of terminal 22 on G-1034C
See 24 to 28 of Cause & What to Do

See 9 to 12 of Cause & What to Da

See 25 of Causs & What to Do

See 161 to 154 of Couse & What to Do

Imperfect contact of ferminal 37 on G-10340
Imperfect contact of AUTOMATIC switch, 8715 a2
Imperfect contact poinis of RLBOY on G-1034C

Imperfeck contact of terminals J, F, A on G-10294
Defectlve DB0S on G-10394
Imperfect contact points of RLBOZ on G-103894



S i

) 1o
= b

be S A A

i o e e

e e o ey PR R L L L B L R e £ e s e B M e B e

Symptom =1 Symptom — 2 Check Point
11, AUTOMATIC REPEAT 79, DO 52V not supplied to terminal 4 on———170,
Inoperative. G-1034C
11:1, FORWARD to REVERSE —f0, [ 83V not supplied to terminel H on 120,
operation, G-1039A
Natea: ——f81, DC5.5V not supplied to terminal 34 on 181,
1, Shom sansing post. G-1034C E 182,
2, Remowe terminal 32 on G-1034C,
%,  DC 33V not supplied io lerminal 32 og —————183.
a-1054C
Mota; Check within 4 saconds aftér
shorting semaing post
11-2. REVERSE to FORWARD #3. DO B4Y not supplied to terminal 4 on ——————— 184,
operetion, G-1034C
Nots: ——84, DO 55V not supplied to terminal 35 on —EISE.
1, Shovr eenEing poet. G-1034C 1AHE
2. Tape Transport Bution from STOP )
SRR S S, DO 5.5V applied to terminal 35 on 187.
G-1034C 188,
189,

_$D-7000

Cauisn & What to Do

See O to 12 of Cauwse & Whet to Do

Sea 26 of Cavse & What to Do

Surnsui

See 151 to 154, 173, 175 of Cause & What to Do
Impertect contact of AUTOMATIC switeh, 371543

See 176 to 178 of Cause & What to Do

See 9 to 12 of Cihuse & What to Do

Ses 151 to 154, 173, 175 of Cause & What to Do
Imperfect contaet of AUTOMATIC switeh, 57154-3

Imperfect contact of ATTOMATIC switeh, 3T16b.3
Imperfoct contact of terminale B, A on G-1038A
Imperfect zontucl points of BRLOO2 & RLO0I on O-10304,

1114



a i

n = T e wEEwe s b A T

=

FEFESTLE

5D-7000

11-4. Trovbleshooting on the Amplifier Section

Symptom = 1

1.  Pawer Supply Troubbes,

11, No power supply to amplifier —

socthon.,

2. Flayback System troubles

2-1. Output BOO mV absent st LIKE
QUT,

1116

T T TR

Sympiom — 2

—L

f—,

Corvect voliage supplied io each

teyminel of J701

Wrong woltage supplied to each

terminal of JTOL

Check, Point
1. DC 244 V not supplied to termingls J on — L,
G-1019C & D (M) on G-102]10 I
#3
——( DC 62 V not supplied to terminal J on 4.
G-1022C
Em—1 e 52V not supptied to terminal K on 5.
G-1018C
Mom: DC 62Y is upplsad onaly whin
SPEED awitch is sef o 3%
(8.5 emi
— DC B0V not supplled to terminal H on e
G-1022C 7
6, DC 28V not supplied to terminal 7 on——p——§
G-1041A ' 8
. D 25V notb supplied to terminal H (K) — 11,
on G-1020C 11
T.  Ses Symptom 2-3 in e Troubleshoollng
on the Mechanical Section
— .,  Output 1Y sbsent at terminal H (K) 12
on G-10288
—0 Output 180 mV absent st terminal B (R} —13.
on G-10238 14
— 15,
10, Output 145 mV absent st terminal D (N )} 16,
on G-1020C 1
—11,
Y

To F11-18

ey S L L g e £ i

o

A A e T P P e T AT

Cauga & What 1o Do

Defective TROOL on G-1036H

Tmperfect contact of termingl 32 on G-1036B
Imperfoct contact of two terminals 4 of P[Hfll &
J701

Imperfect contact of twe terminals 4 of POOL &
4701 '

Imperfect contact of two terminals 3 of POOL &
JT01

Imperfect contact of terminel 30 on (-102E88
Imperfect contact of two tormipals 2 of POO1 &
J701

See 3 & 8 of Cause & What (o Do

Open ROOZ on G-10368

Son 2 & 3 of Cause & What to Do
Open ROO1 on G- 10368

Impecfoct contaet polnts of RLEOR on G-1034C

DT 25Y not supplied to termlnal J.on G-1028E
Imperfect contact of each terminsl on O-1026B
Defoctive of G-102886 { lransistor or FET)

Imperfect contact of J70Z & POO2

Imperfect contaet of terminals 1 (4) & & (6} on
G- 10414

Impertoct conlact of VRG0T (VRG08) on G-10414A

Imperfect contact of TAPE MONITOR swilch,
8001 b (S001c)

|
R



L e KT TR T P B S S PR S P - evm e e e e i
o b s - ——

= —pig il s R T ey p———

Symptom — 1 Symptom — 2 Check Point Cause & What to Do
From P11-15
2-1. Output BOO mV absent at LINE : 11.  Output 800 mV absent at terminal E (M) ——90), lmperfoct conlact of terminale D (N), H (K), E (M)
OuT. on G-1020C an G- 10200
— 1. Defectlve TR201 {TR202), TR203 (TR204), TR206

{TR206) on G-1020C
— 22, Imperfect contact of ATTENUATOR switch 5201a

(8201b) on G-1020C
2.2, VU metor moperative. 3, Output present st LINE OUT 12, Output 1.2 V absent at terminal E (M) — 23, Imperfeet contact of terminal A (5) on G-1OR0C
o 0-10190 |24 Imperfect contact of Lerminals C (P & E (M) on

G-1018C
—2h, Defective TRAG {TRAD4) on G-1019C

24, Drefective VU meter

—— 1%, Cutput 1.2 ¥ present al terminal B (M)

on G-1012C
2-3. Output 300 mV, abesnt at ; 4.  Dutput present at LINE OUT 14, Output 300 mV absent at terminal F (L) e 27, Imperfeet contaet of terminal F (L) op G-10208
i:) HEADPHONE, ; on G-1020C ' p— 28,  Imperfect contact of lerminal B (R} on G-10200
f e ), Imperfeet contact of headphone volume, YRODL
4 _ {VR0DZ)

— 30 Imperfect contact of tevminagl C (P) on G-10200
——31, Dafective TR20T7 (TR208) on G-1020C

b 30 Defective output transformer T201 (T202} on
G-10200

——15. Qutput 300 m¥V present at terminal F (L] 33.  Imperfect contact of headphone jack, JOOB

on G-10200
3, Recording Syitem trouhles.
|- ¢
8.1, Ouvtput 700 mY absont at LINE —————5,  Cutpui 5.4 m¥ absant at terminal 16. ALLINE1 34. Imperfect contact of pin-jack
:. - -3 ouT, 12 (13) on G-10414 35, Open RO13 (RO14)

—— 36,  Tmperfect contact of texminal 17 (18) on G-1(41A
— 3 7. Open RE01 (RE02) on G-1041A

38, Defective VRE04 (VRE05) on G-10414

30, Open RGOG (RA0E) on G-1041A

L
To P11-17

1116




Eey

2T neCrn

P

- Ay s aaer as

-

Sansnd

Symptom = 1

3-1. Output 700 mY absant at LIN
ouT. i

32 VU moter inoperative.

33, Qutput 350 mY absent at
HEADFHOME,

34, " Incorrect recording.

Moa:

Quppt [1 kHz, 350 my} 8 present at
tormibnal & {56 on G-1021C,

1117

Symptom — 2 Check Point
From F11-16
17, AtMIC 40,
e f 1,
—42,
i3,
— 44,
— A5,
i,
— 1
15, AtLINEZ 48,
Mota: NG oparates correctly =15
—-Eﬂ.
—18. Mt DIN B1.
— Cutput J60 mV absont at tertni- ]
nal A (5] on G-1021C
HER
e .
— Ouilput 120 mV absent at termi- b,
nal [} (N} on G-10200
— 5,
———8,  Qutput 700 mV ahsent at tarmi. &1,
nal B (M) en G-1020C
8,  Output peesent al LINE OUT bB.
10, Cutput present al LINE OUT 649,
11,  Defective recording clreuit, 20, DO 24.4 not supplied to terminal J on 6.
G-10180C G-1018C
——21.  OCorput{1 kHz, 350 mV) absent at tarminal &1,
Y E i) on G-1018C
ToP11.18 ToP11.18

Cause & What to Do

Imperlect contact of microphone jack, S003 {S007)

Imperfect comtaet of dummy jack, JOOG {J0OO04)
& dummy plug POO3 [PO04)

Internal break of demimy plag, POO03 (PO04)

Impoerfect contact of terminals E, F (L, M) on
G-1021C

Defective TR301, TRI03 (TR3I02, TRI04) on
G-1021C

Tmpetfect contact of terminegl 14 (15) on G-10414
Open R0 (RB04) on G-10414
Open R607 (RE0Z) on G-10414

Imperfect contact of pin-jack

Open RODY (RO10)
Open RO0T (RO12) *"-"*j
Impérfect contact of DIN jack, JO07

Imperfect contact of terminals A, © (8, F) on
G-1021C

DC 244 ¥V not supplied to terminal B (N} on
G-1021C (Bee 1 to & of Cause & What to Do)

Defective TRA06, TRA0T (TR306, TR30E) on
G-1021C

[Imperfect contact of TAPE MONITOR switch,
S001h (S001c)

Dufoctive G-10378

Defective TR201, TR203, TR205 (TR202, TR204,
TR208) on G-1020C

Sep 23 to 26 of Cause & What to Do

See 27 to 33 of Cause & What to Do

See 1 to 3 of Cause & What to Do i
.-")

Imperfect contact of REV S1G REC switch, S0:04



i"":

Sympiom —1

4-4. Ipecoreect recording.

35, Unrecording of 20 Hz reverss sens:
Ing slgnal,

$0-7000

Cause & Yhat to Do

From P11-17 From P11-17
I 22, Output (1 kHz, 8.5 m¥) absent at terminal ————62.
F (L) on G-1019C 6.
— 5,
MNow:  Chack afmr removal on GA022C —
{oacillaTod cofcuit board) h
12, Defective bias escillabor circuit, 23, DC B0 ¥V not supplied to terminal H on — i,
G-1022C G-1022C 7,
——24, DO 52 V pot spplled to terminal J on
G-1022C
=056, Qutput {100kHZ, 13 V) absent at terminal —s,
B () on G-1022C &9
s T,
—T1.
— T2,
——13,  MNormal recording clreuit T3
(on G-1019C) & blas oseillator T4,
freult {on G-10220
piadad ] 75,
14. Improper head to taps contact TE.
15,  With normal recording from source 26,  DC 28 V not supplied to terminal T on —T1.
G-1041A 78,
—T4,
L 30,
— g1,
p—H2,
e £33,

Imperfect contact of terminal B (R) on G-1013C
Defective VR401 (VREAO2) on G-1018C

Defective TR401 (TR402) on G-1018C

Imperfect contact of terminal F (L) on G-1019C

Imperfect contact of terminal 30 on G-1026B
Imporfect contact of POD1 & JTO1

Imperfoct contact of REC switch, 5005 (S006)
Imperfect contact of terminal E (L) on G-10220

Imperfect conlact polnts of RESO1 (RLEOZ) on
G-1022C

Defective oscillator teansformer TE01 on G-10220
Imperfect contact of VRSOL (VRE0Z) on G-10220

Inperfect contact of terminal 21 (28} on G-1026B
Imperfect conlact of JOOL & PTO]

Defective meord head, H103

Readjust, meferving to TAPE Head Adjustmont of
Section 5, Electrieal Adjustment, item 9

Cpen BO02 on G-10368

Imperfect contact of terminal 32 on G-10360
Imperfect contact of JOO1 & PT01

DC 52 ¥ not supptied to terminal 4 on G-1034C
(See Symptom 1 -6-2, Reverse head Inoperative, in
the Troubleshooting on the Mechanical Bection)

Imperfect contact of terminal 8 on G-1041A

Imperfect contact of REV SIG REC switch,
S004a

Defective TRE0L on G-1041A

1118



.\_'1 = ‘;'.h
o g
£ ;'.-‘:a T

ah

I3

e A HEP R R B

Symptom = 1

3-6. Noswitehing of the speed switch
{the equalizer clreuit on G-10288
and the high frequency peaking
clrcult on G-10490C),

Symptom — 2

R LT

e e =

B e T e g ety N P e e e et s

Check Point

47, Mo erssing

3.8. Extremeleakage of the bias oscil-

lator output, 100 kHa,

1118

18,

RECORD operative

1,

— 28,

Couse & What 1o Do

Unswitehing of equalizer circult on
C-1028E

Unchanging of high frequency peaking
clreuit on G-1012C

Imperfeet contact of SPEED switch, 5T03d(e)

See 80 of Cause & What to Do

Imperfect contact of SPEED switch, 57(03c
Imperfect contact of terminals K, H on G-1019C
Defective RLAOL on G-1019C

Imperfoct contact points of RLS0L (RLE0O2) on
G-10220

Imperfact conlact of terminal F {K) on G.10220
Imperfect cantact of terminal 24 (25) on G-10268
Imperfect contact of JOO1 & PT0Y

Defovtive erase head, H104

L401 (L402) on G-1019C oot of adjustment
Open o deteriorated L401 (L402) on G-1019C

e



... =8

-
e

i IS, P S AR SRR T BT S

--'!T-'f:-'}

M

B d b e

2, MODE Switch - . -

3. BALANCE

Volume Control - -

4. PLAYBACK

Volume Control -

5. HEADPHONE

Volume Control - -

e R s

R Inpub: « « ¢« « o =«

7. Supplying - -

11-5. Voltage & Waveforms

Playback mode
1. MONITOR Switch: - -

PLAYBACK
STEREO

« Cernter

« Maximum

Maximum

1 kHz, 1 mV, sine
wave {output im-
pedance of 600 £2
at an audio signal
generator)

Supply to playback
head (forward, or
reverse)

Note: Each voltage value is for reference and,
in some recorders, the actual voltage
value is in minor difference from the
reference value.

R N T e Lt =

Record mode

el Ml e g

1. MONITOR Switch - - -SOURCE

2, MODE Switch: - + - - STEREO
3. BALANCE
Volume Control - - - Center
4, PLAYBACK
Volume Control + + « Maximum
5 PLAYBACK
Volume Control - -+ + Maximum
6. LINE 1 (LINE 2)
Volume: - + « + - - - Maximum
T. Input+ « - = = = - « - - 1 kHz, 70 mV, sine
wave (output im-
pedance of 600 £l
at an audio signal
generator)
8, Supplying - - . .+ - - Supply to LINE 1
Input sigral G-1g27c C (P! G-1027 A {5)

=
=

=

TR mV (1 kHz/

54 mv il kHz)

350 mV (1 kHz)

G-1020C D (V)

G-1020C E (M)

G-70200 F L)

=
:

120 mir (7 kHz)

FOO mV (T kHz)

-

I mV 1 kMz)

Input signal G-10288 H (K) G-10288 B (R)
ITmV (7 kHzZ! TmViTkHz) 180 mV (T &Mzl
G-1020C E M) G-1020C F (L)

G-71020C O (N}

G-71020C A (5)
G-1019C CP)

G-1019C E (Af)

G-1019C B (R)

145 mV (T kHz)

BOG mV (1 kMHz/

300 mV (T kHz)

=
=

.

C IO mV (T kHzl

G-1020C A (5}
G-10718C C (P} G-1019C E (M)
800 mV {1 kHz) 1.2 V(1 kHzl

700 mV (1 kHz) 1.2 VIl kHz)
G-1018C F (L)
5 G-7022C B (R)
plvioe ERASE, RECOR-
TP4071 (TP402) G-10719C FiL) pmnve HEAD

=
=
#

30 mV i1 kHz)

(when G-7022C is
removed)

85mVv (1 kHz!

fwhan G-1022C is
rermoved)

imixed oviput of
100 kHz and 1 kiHz)

11-20



e i - e

LI Nl 4 S

AT

' Lol e

v
I SR L - e TSRS USSR S A Y R e DR L LS LD PR )

(S _':‘.-.._ Lo g

12 DISASSEMBLY WIT

D Y e iy i T o e i,
o .__l.-.!-. o ey L P e L A o

EXPLODED VIEWS & PARTS LIST

Hardware Nomenclature

SCREW

SETSCREW

WASHER

CEXAMPLE?

SRS S R . L e e e e e w e b

Name Abbreviation Tvpe
Pan Head Screw < = - - = « = « - = . P
Binding Head Screw - - - - - - - - . B
Round Head Screw - - = « = = = = = - R

Fla’.r Countersunk Head Screw . - - . F
Owval Countersunk Head Screw - - - - 0O
Truss Head .Sc:rew ----------- T
Flat Fillister Screw = = = = = = = = = - FS
Oval Countersunk Wood Screw - - - - OC

Flat Countersunk Wood Screw - - - - FC

0005 00 ©ODOOEOO®R

Hex. Socket Setscraw = = = = = = = - S
Slot Type Setscrew = = = « = = =« =« S8
Retaining Ring (E washer} - = - - - - E
Plane Washer = = « = = =« = = = = = =« P
Spring Washer - - - - - - - - - - - . S
Corrugated Washer - - - « = « - - - - C

FS tvpe Screw, M3x 6 (BLK)

: II T — =---- Color

i j b e Length in mm (L)

,: . — Diameter in mm (D}
Ko o S AT Type & Nama

All scraws canform to 1S5S0 standards, unless otherwise noted,

-

sD-7000

Sar

(AYTF S

121



HARDWARE NORMENCLATURE

12-1. Removal of the Amplifier Section

To remove the amplifier section, proceed as
follows. See Fig. 12-1, Amplifier Section Rear Cover

& Others.

Motes: * The numerals in the exploded views
and parts list show the sequence of
disassembly. Therefore, assemble the
set if necessary, using the reverse of
the individual procedures.

+ When both the amplifier and mechani-
cal sections are Lo be removed from the
cabinet, be sure to remove the amplifier
section first. Also, be sure to install
the mechanical section first and then
the amplifier section to the cabinet.

Parts Mo, Stock Mo.

Qescription

5104069
13180
5104069
B123160
3810050
3850010
3B50020
61468203
B146203
5146203
5146203

= O~ DO Gk =

-t —i

O typo Screw, M4 x 25 (BLK)

C typa Washer, 4 ¢ (BLEK]

O type Screw, M4 x 26 (BLK]

C type washer, 4 ¢ [BELK]

Play Back Cord

Remote Caontral Cord

Output Cord (Head)

OC type Screw, M2.1 x 13 (BLK]
O type Screw, M2.1 x 13 (BLE]
OC type Screw, M2.1 x 13 (BLK}
QC type Scraw, M2.1 x 13 {BLK}

12-2

Step 1)

Step 2)

Step 3)

Step 4)

Step 5)

Step 6)

N T T

T T T e i s T
s i e e M T g AU

Remove the two O type serews (1D , (2 and
the two C type washers (3 , @ from the
cabinet bottom.

Disconnect the playback cord (5}, the 8 pin
remote control cord (& and the 8 pin output
cord {7} from the individual connectors on
the rear.

To remove the rear cover {J§ f{rom the
cabinet, remove the elght OC type screws
®,®,@,d,®,®,0®,08

from the rear cover,

Disconnect the two dummy plugs @3 , 49
from the right side of the cabinet

Remove the two O type screws (19 , €D and
the two C type washers @0 , @ from
the right and left sides of the cabinet.

Carefully remove the amplifier section from
the cabinet, pushing it (the side more distant
from you} forward with the hand.

Parts No. Swock MNo.

Description

12
i3
14
1&
16
17
18
19
Fall
21
22

5146203 OC type Screw, M2.1 % 13 (BLK)
8146203 OC type Screw, M2,1 x 13 (BLK}
5146203  OC type Scrow, M2.1 x 13 (BLK)
B146203 OC vpe Screw, M1 x 13 (BLK)
BEFA0030  Rear Cover, amplifier saction
2410320 Dummy Plug, microphone
2410320 Dummy Plug, microphone
B104A060 O type Scraw, M4 x 25 (BLK)
B123160 € type Washer, 4¢ (BLE)
E104069 O rype Serew, M4 x 25 (BLK)
5123160 C type Washer, 4 ¢ (BLK)




B b Al ol R CR R s

(i Ay F IS

A

T e i o L e S

e L ey e

-
=)

P

L e

s
L e,

i o

T S T P T o T =)
R e v L A i e

Fig. 12-1

123




s | e e i

e e e e

= T T e T a1 4

B T

. T R

S0D-7000

*of
™
[~
-
L
Ny
=

)

Fig. 12-2

124




ALY e

S mmEr p—

o e e - s bl ke e s e e L e B e e e i s i e n B

""'l‘"l"h_"“"'."'l".'_r:"-f -ty _:—{ Bl [T . T ..-_;-.-.lr" T r:-:—-u:r-l-..ﬂg:*ul'-!rl?ﬂalpa_-li.qq-{afﬂhl'la

ik sl e vl

: N— -
T, e e AT L i

f"*ff‘m, 12-2. Removal of the Amplifier Back Panel Step 1) Remove the three B type screws @), @ , @

o Assembly (See Fig. 12-2) from the back panel assembly @ .

Step 2) Pull off the three 001 type knobs (& , @),
(@) the three 002 type knobs & ,E , 00
and one 003 type knob (@) from the front

panel assembly (9 .

To remove the amplifier back panel assembly,
proceed as follows,

MNotes: # The numerals in the exploded views
and parts list show the sequence of Step 3) Remove the three R type nuts D , @ ,
disassemhbly. Therefore, assemble the (9 from the front panel assembly.
sat If necessary, using the reverse of

4 ;
the individual procedures. Step 4) To remove the amplifier top cover ¢9 from

the chassis assembly G0 remove the six

Btypescrews @ , @ , @ ,® , @,

* When assembling the amplifier back @ from the top cover

panel assembly, keep the three R type

nuts 4y , 4@ , (3 in step 2 loose Step 5) Toremove the back panel assembly 3 from
untill the three B type screws (1), @), the chassis assembly & remove the seven
@) in step 1 tightened. Tighten, then, B type screws (5 , @& , @, 18 , 0%,
the three R (ype nuts completely. G , @0 [(rom the chassis assembly.
Parts No. Stock No. Description Parts No, Stock No. Description
1 5101043 B type Screw, M3 x 6 20 5101043 B typa Screw, M3 x 6
Z 5101043 B type Screw, M3 x 6 21 65101043 B type Screw M3 x 6
3 6101043 B typa Scrow, M3 x 6 22 Back Panel Ass'y, amplifier
P 4 5310030 003 type Knob, phons volume 23 5101043 B type Screw, M3 x &
g 5 8310010 Q01 typs Knob, play back volume 24 5101043 B type Screw, M3 x &
6 S3110020 002 type Knob, play back volume 26 5101043 B type Scew, M3 x 6
7 B310010 001 type Knab, line voluma 26 5101043 B type Screw, M3 % 6
& EB310020 002 type Knob, line volume 27 5101043 B type Scrow, M3 x 6
g  EO0M0 001 type Knob, microphone volume 78 5101043 Btype Screw M3x 6
10 5310020 002 type Knob, microphone volume 29  B0E0030 Top Cover, amplifier
11 B170020 R type Mut, hoad phone jack 30 Chassis Ass'y, amplifer
12 ° 5170020 R type Mut, microphone jack (laft} 31 5102822 F type Scrow, MZ6x B
12 5170020 R type Mut, microphone jack {right} 32 5102822 F uype Screw, M2Bx B
14 Front Panel Ass'y, amplifier * 93 EB3I000G0  Side Sash {rightl, amp, panel
16 5101043 B type Screw, M3 x 6 34 5102822 F type Scew, M26x 5
16 5101043 B type Screw, M3 x 6 a6 5102822 F type Screw, M26x 5
17 5101042 B type Screw, M3 x 6 36 B3I000G0  Side sash (lef1), amp, panel
18 BI101043 B type Screw, M3 x B 37 G4A00040 Tinved Plate

19 BI01043 B type Screw, M3 x G

125



L LA,

a bt Tie

Seresul

SD-7000

12-2-1 Disassembly of the Amplifier Back Panel

Assembly

To disassemble the amplifier back panel as-
sembly, see Fig. 12.3, Amplifier Back Panel Assembly .

o 8 . B e e o e b e s e e il L L — TR L L ——— e Lo

Parts Mo. Stock No.

Description

L= R e e S

BEEASGEORNSCBEUBHRBRUBEENERRENEES

S101043
szma

S101043
B34

5101043
5120141

5101043
B120141

4300330
5101043
5121340
5101043
5121340
E220000
ZIZ00E0
DACD0E0
2320080
0400020
2320080
CA0acE0

1010180

2430060
5101043
5101043

2320080
Q400050
Z320080
Qu00oo0
B161003
E210100
BOA0020
EI20010
B161003
6210100
G0A0050
5320010
B101228
511012
121220
B101228
110121
E121220
1160080
5101228
B110121
5121220

B type Screw, M3 x 6

P tvpe Washer, 3x B x 0.5

B type Scrow, M3 x 6

P type Washer, Ix 8 x 0.5

B type Screw, M3 x &

F type Washer, 3 x B x .b

B type Screw, M3 x &

P type Washar, 3k B x 0.6

VL Matar

B wpo Screw, M3 x B

S type Washar, 3 x 1.1 x 0.7

B type Screw, M3 x B

S vypo Washer, 3 x 1.1 5 0.7
Brackat, VU mater lamp

Larnp Socket (B, swan type
Larmp, swan type (8.3 V, 0.264)
Lamp Socket (B), swan type
Lamp, swan type (6.3 V', 0.254)
Lamp Sockaet (B), swan type
Lamp, swan typa (5.3 V, 0.254)
Hex, Nut, volume M8

F type Washer, volume M3
Phane Wolurms, 100 k02 & x 2
He:x., Mut, jack M2

Jack, haad phone

B type Scrow, M3 x B

B typo Scrow, M3 x 6

REC Switch Unit

Lamp Socket {B), swan type
Lamp, swan type {6.3 v, 0,.264)
Lamp Socket |B), swan type
Lamg, swan type (6.3 V, 0.254)
E type Ring 2.3 4

Shaft, REC switch

Holdar, REC butten (left)

REC Button

Etype Ring 2.24

Shaft, REC switch

Halder, REC buttan {right}
REC Button

B type Scrow, M26 x 16

Hax, MNut, M2Ex5x 2

5 type Washer, 26 x 1.0 x 06
B type Screw, M2.6 2 15

Hax, Mut, M28x5x 2

S typa Washer, 26 x 1.0 x 0.6
Micro Switch, V-1A10

B type Screw, M26 x 15

Hex. Mut, M26x 6x 2

S typa Washer, 26 x 1.0 x 0.6

12-6

MNotes: # The numerals in the exploded views Ao
and parls list show the sequence of AT
disassembly. Therefore, assemble the
set if necessary, using the reverse of
the individual procedures.

# Apply the locking paint in place to all
the screws after lightening them com-
pletely.
Parts Mo, Slock Mo. Dascription

B1  BI101228 B type Scrow, M2.6 x 16
B2 5110121 Hex, Nut, M26x 5% 2
B3 5121220 S type Washer, 26 x 1.0x 0.6
B 11B0OBD  Micro Switch, V-1A10
B SZADTT  Bracket. AEC switch
BE Hex, Mut, volurabd11
B7 P type Washer, volume M11
BB Hex, Mut, vohume 11
EQ P typo Washor, voluma M11
&0 Hex, Mut, YVoluma 11
61 F type Washer, volumss 11
62 7660ZB0  Volume F, C Board, G-10414,
63 5101043 B type Screw, M3 » 6 .
64 5101043 B type Screw, M3 x 6
65 1130260 Push Switch, GAST2
66 6101043 B type Screw, MIx 6
67 5101043 B type Screw, M3 x 6
68 1130260 Push Switch, GA-S72 Frice o
69 B101043 B type Screw, M3x 6 v
71 6101043 B type Screw, M3 x 6 o
T3 5240160 VR & SW Oracket fss'y
4 BI04 B type Screw, M3 x4
75 5101041 B typa Screw, M3 = 4
768 5220090 Bracket, lamp
77 2320080 Lamp Socket (B), swan type
78 0400080 Lamp, swan type (5.3 Y, 0.Z6A}
79 2330080 Lamp Socket (B, swan type
B0 Q400090 Lamp, swan type (6.3 ¥, 0,254}
B1 6101041 B type Screw M3 x 4
B2 61010417 B typa Scrow, M3 x 4
B3 B220080 Bracket, lamp
B4 23200680 Lamp Socket (B}, svan type
BE 0A40D0S0D  Lamp, Bwan typo (6.3 V, 0,26A)
B8 2320080 Lamp, sockat (B}, swan type
87 0400090 Lamp, swan type (6.3 V', 0.254)
&g Hax. Nut, jack MO
B9 2430080 Jack, microphane (right)
a0 Hex. Nut, Jack M9

81 2430060 Jeck, microphona (left)
82 B1043 B iype Screw, M3 x G
93 6101043 B type Screw, M3x 6
g4 1130770 Pull Switch, WE type
05 5OE0CA0  Shield Plate, 20 Hz record Ing switch
g8 5105501 S5 wype Screw, M2 B
97 5320080 Knob, 20 Hz recording switch
88 5420010  Monitor Indicator
08 54030 REC Mode |ndicatar

100 6200050 Back Fanal

:. g E":-I.!
Mg’



Fig. 12-3

210

127



e}

12-8




- M e P

Fpgpher &
e =

S S i B s W M s e b m et L

FERE STy

*"\I, 12-2-2 Disassembly of the Amplifier Section

To disassemble the amplifier section, see Fig. 12-
4, Amplifier Chassis.

Notes: #The numerals in the exploded views

and parts list show the sequence of

Parts MNo.

Stock Mo, Description

BN E R N el r RN S vaunmbwn -

B101043 B type Screw, M3 x 6

7840010  Line Amp. Printed Circuit Board, G-1020C
B1M043 B type Screw, M3 x 6

5101043 B t1ype Screw, M3 x 6

B220080  Retoiner, P, C. B

BI01043 B type Screw, M3 x B

7600010  Oscillator Printed Circuit Board, G-1022C
5101043 B tvpe Screw, M3 x 6

BI01043 B type Screw, M3 x 6

5220080 Retalner, P.CB

5101043 B type Screw, M3 x 6

708070 RAecording Amp. Printed Circuit Soard, G- 1019C
E101043 B type Screw, M3 x 6

5101043 B type Screw. M3 x 6

6220080 Retainar, P.C.B

5101043 B type Screw, M3 x 6

76810010  Mic, Amp, Printed Circuit Board, G-1021C
B101043 B type Scrow, M3 x 6

5101043 B type Screw, M3 x 8

5220080 Ratalner, P.C.B

5101042 B type Screw, M3 x &

5101043 B type Screw, M3 x 6

E101043 B type Scrow, M3 x &

101043 B type Screw, M3 x &

5101043 B type Screw, M3 x &

BI01046 B type Sorew, M3 x 12

B101046 B type Screw, M3 x 12

24720050 15 P Multipla Conneclor

B101046 B type Screw, M3 x 12

S101046 B type Screw, M3 x 12

2420060 15 P Multiple Connector

o i S P T

.7

e

disassembly. Therefore, assemble the
set If necessary, using the reverse of
the individual procedures.

+ Apply the locking paint In place to all
the screws after tightening them com-

pletely.

Parts No. Stock Mo. Dreseription
32 5101046 B type Screw, M3 x 12
33 9101046 B type Screw, M3 x 12
34 2420050 15 P Multiple Connector
35 7600030 Filter Printed Circuit Board, G-10378
d6 5101046 B type Scraw, M3 x 12
37 BI0IdE6 B type Scrow, M3 x 12
38 220080 15 P Multiple Connector
39 7500310 Power Supply Printed Circuit Board, G-1036B
40  B200020 FRetainor, P. C. B
41 85101143 B type Screw, M3 = 6 {BLE)
42 6101143 B type Scrow, M3 x 6 (BLK)
43 BI1I01143 B type Screw, M3 x 6 (BLK)
44 5101143 B type Screw, M3 x 6 (BLK)
45  THI0010  Terminal Ass'y.
46 B101143 B type Screw, M3 x 6 (BLK)
47 5101143 B type Screw, M3 x § (BLK)
48 7710010 Bracket, 9 P socket
49 5107044 B type Scraw, M3 x 8
50 5120141 P type Washar, 3x 8x 0.5
51 3910050 Nylon Cord Clamper
B2 3850020 OQutput Cord [Head)
63 65101044 B type Screw,M3x 8
B4 B120141 P type Washer, 3x8x 05
BE 3010060 Nylon Cord Clamper
85 3850010 Remote Control Cord
67 5101044 B type Scrow, M3 x 8
B8 5120141 P type Washer, 3 x 8 x 0.5
B9 33D05C  Mylon Cord Clamper
B0 3B10050 Play Back Cord
61 B200010 Chessis, amplifiar

12-8



=

] L L L

Sansui BENDIT I

12-3. Hemunlunf the Mechanical Section

To remove the mechanical section, proceed as
follows. See Fig. 12-5, Mechanical Section & Cabinet.

Notes: *The numerals in the exploded views
and parts list show the sequence of
disassembly, Therefore, assemble the
set if necessary, using the reverse of
the individual procedures.

* When both the amplifier and mechani-
cal sections are to be removed [rom the
cabinet, be sure to remove the amplifier
section first. Also, be sure to install

3
g
g

. Stock Mo, Dazcription

5104048 O type Screw, M3 x 15 (BLK)
5104048 O tyoe Scrow, M3 x 15 (BLE)
5104048 O type Screw, M3 x 15 {BLK)
E300070  Upper Sash

5230140 Spacer, upper gash (L = 7 mm)
5104068 O type Scrow, M4 x 25 (BLK)
B123160 C type Washer, 4 ¢ (BLK)
B104069 O type Screw, M4 x 25 (BLK)
5123160  C type Washer, 4 ¢ (BLK)

o = N - ) O

12-10

A S S S S R R N e e 0 &

Step 1)

Step 2)

Step 3)

the mechanica! section first and then
the amplifier sectlon to the cabinel.

Remove the upper sash (4 by removing the
three O type screws @ , @& , @ and the
spacer (5) from the upper snsh,

Remove the six O type screws @, ® , @ ,
@ , 9, @& and the six C type washers
®1@+®1@.Q$|,@frumthﬂ

right and left sides of the cabinet.

Holding the top and bottom of the mechani-
cal section with the hands, slowly remove the
mechanical section {rom the cabinet.

Ports No.

Stock Mo, Description

10
11
12
13
14
15
18
17

B104060 O type Scraw, M4 x 26 [(BLK)
B123160  C type Washer, 4 ¢ (BLK)
5104069 O type Screw, M4 = 25 [BLK)
B123160  C type Washer, 4§ (BLE)
BIMO0GE O type Screw, M4 x 25 (BLE)
5123160  C type Washer, 4 ¢ (BLE)
104069 O type Scrow, M4 x 25 [BLK)
B123160 C rype Washer, 4 ¢ {BLK)

gy



; : . . e . s . T e e i 4 e e S i e et S e e e &
= P e P L P e S b L S SR S S L YL R

$D-7000

Fig. 12-5

E

® @
¢
® e

12-11




L T - PR L

Samvul

Fig. 12-6

1212




. .
T el e L

LR ) i -
e et s s e

! -
u n il e

-

BB B e B e e 5 B i s S ST 1 L O e S e o e e e e e i i it e -

R 1P m Rl Cio T K

Lyt e e e T e P e T8
Pk gt e B T A R

12-4. Removal of the Front Panel

To remove the front panel, proceed as follows.
See Fig. 12.6, Mechanical Section, Front.

MNotes: *When assembling the left tension arm
assembly {1 and the left tension arm
balancer &9 |, tighten the left tension
arm set screw 2 so thal the bottom
surface of the tape guide hook T8 is
8 cm away from that of the front panel
{(in the condition that the left tension
arm is held down.) In this condition,
the left tension arm balancer &9 Isin
contact with the stopper.

#The numerals in the exploded views
and parts list show the sequence of
disassembly. Therefore, assemble the
set if necessary, using the reverse of
the individual procedures.

Step 1) Remove the right and left side sashes @),
by removing the six F type screws (10, (2,
@, ®, ®,@ from both sashes.
The reasons why the side sashes have to be
removed first :

1} Side sashes are easily scratched,

2) The tool necessary for loosening off the
two S type screws securing the left tension
arm balancer &9 can be used only when
side sashes removed,

Step 2} Pull off the head housing (D by loosening
off the two set screws @ , 4D securing the
housing.

Step 3) Remove the metal cover (& by removing
the two B type screws (2 , (19 and the
two S type washers (3 , 1@ securing the
metal cover.

Step4) Remove the three B type screws 10 , 09 ,
@0 and the three S type washers 8 , &0 ,
2 .

Step 5) Remove the head assembly @) by rotating
the guide pin @3 in counterclockwise and
removing it.

= e . BT Tk b L
e, B P [, T B T M e =

PN sp-7000 Rhiylia

Note that removal of the head assembly
permits the removal of the shield plate

A,

Step6) Remove the pinch roller housing @9 from
the front panel &% by removing the two
B type screws @9 , 28 and the two P type
washers @b , &3 .

StepT) Pull off the pinch roller assembly @D from
the front panel.

Step8) Remove the right and left reel tables @3 |,
@& from the front panel by removing the

two table sheets 3% , 40 and the six B type

screws @@ , @0 , @ , @@ , @ , @ .

Step D) Pull off the impedance wheel &) by loosen-
ing off the two 5 type screws @9 |, &0 .

Step 10) Remove the impedance roller assembly &3
from the front panel by unscrewing the nut

€2 .

Step 11) Remove the rubber pipe &4 , the holder
3 and the warning light assembly &
from the front panel by unscrewing the
B type screw G and the S5 type washer
& .

Stepl2) Hemove the frame side of the left tension arm
spring &9 from the frame. In this condition,
the left tension arm spring @& can be remov-
ed from the left tension arm balancer §% by
loosening off the B type screw (D

Step 13) Remove Lhe arm balancer &9 from the left
tension arm shaft ¢4 by loosening off the
two S type screws €0, 69 |

Step 14) Pull off the left tension arm assembly il
from the front panel.

Step 15) Remove the left tension arm holder @8 from
the front panel.

Step 16) Pull off the selector knob @ from the front
panel. '

Step 17) Remove the four FS screws & , &0 , 2 ,
8 .

Step 18) Remove the front panel & .

1213



-r-"-.-{-l""'Er"

.
i

SD-7000

Y

Parts Mo, Stack No.

Deseription

Ewmdmm-ﬁ-mu-

AR B BRI D B A = e
s R R g T

29

5102843
5102843
5102843
5300020
5102843
102843
510843
5300030

5310080

B3 0050

H0B0O010

B101241

5121040
5101241

B1Z21040
5060010
510263
5121060
5101263
5121060
5101263
E121080
BHR0020
7700000
5030010
B0 262

5120361
B101262
5120361
SOGE0040
7060010
5104245

-S07 000

5124081

6310010
5124081

5151006
6210050
BRO0040
5101244
5101244
101244

F tvpe Sorew, M3 x 6

F type Screw, M3 x 6

F type Screw, M3 x G

Side Sash, laft

F type Scraw, MAx 6

F type Screw, M3x 6

F type Screw, M3 x G

Sida Sash, right

Set Screw, head housing

Set Screw, head housing
Head Housing

B type Screw M3 x 4

S type Washer, 3% 1.7 x 0.7
B type Scraw, M3 x 4

S type Washer, 3x 1.1 x 0.7
Metal Covar, capstan

B tvpa Screw, bd x 10
Sitype Washer, dx 1.4 % 1.0
B typa Scravw, M4 x 10

5 type Washer, 4 x 1.4 % 1.0
B 1ype Screvw, M4 x 10

S type Washer, 4 2 1.4 % 1.0
Guida Fin

Head Ass'y,

Shield Flate A

B tvpe Sorew, M4 x B

P type washer 4 x 10x 0.8
B tyvpe Scrow, Md x B

F typa washaer 4 x 10 % 0.8
Pinch Rolter Housing

Pinch Roller Ass'y,

O typa Screw, M3 2 10
Foller Cap

Fibar Washer, pinch roller 6¢
Pinch Raoller

Fiber Washer, pinch roller G
E typa Ring, 5¢

Shatt, pinch roller

Tablae Sheat

B type Screw, M3 x B

B typa Screw, M3 x 8

B typa Screw, M3 x B

1214

Parts Mo. Stock Mo, Description

43 6110010 Reel Table

dd  6h00040  Table Sheet

45 5101244 B typo Screw, M3 x B

48 B101244 B type Screw, M3 x 8

47  B101244 B type Screw, M3 x 8

48 6110010 Aeal Takle

49  E10B060 S type Screw, M4 x 4 (BLK)

B0 BI06060 5 type Screw, Md x 4 (BLK)

61 6100020 Impodance Whesl

52 51700710  Mut, impedance Roller
——— 53 7040020 |mpedance Roller Ass'y.

B4 B2000030  Impedance Rolles

55 6320020 Ball Bearing

BE 5152018 Ctype Ring, 23.54¢

67 6300030 Bearing Case

B8 5152018 Ciype Ring, 23.5¢

BEQ 320020 Ball Bearing

60 - 5152018 Citype Ring, 23.5¢

61 B101205 B type Scrow, M2« B

62 HR121301 StypeWasher, 2x 0.8 x 05

63 5200010 Holder

84  BROOOE0  Pipe, rubber

656 7720010 Warning Light Ass’y, pause switch

66  6O00070  Spring, left tension arm

67 5106060 5 type Screw, Md x 4 [BLE)

68 SI050B0 S type Screw, M4 x 4 (BLE)

60 6010010 Asm Balancer

70 5101043 B type Screw, M3 x 6

71 7060010 Left Tenzion Arm bgs'y,

T2 5190020  Left Tension Arm Set Screw

73 6500040  Left Tension Arm

74 6200020 Shaft, left tension arm

75 BOED0OT0  Tape Guide

78 BR0OR0  Hook, lape guide

77 B10ZF43  F type Scrow, M3 x 6

78 6300020 Holder, laft tension arm

79  B20040  Knaob, selector

80  H160100 FStype Screw, M3 x G

Bl B180100  FS type Scraw, M3 x G

82 5160100  FStype Sorew, M3 x 6

B3 BIB0I00  FS type Scrow, M3 x A

— B4 B3IODO10 Front Panel

i



il
g Tap e, 7
'
'

- L
e

a1, ¥ ret LDl

=]

ST

Fe
e

S e e I . S .

SD-7000

2 e B Al 4 M s, P ] TR
bl S e e S g il s s e, e gt e

12-4-1. Disassembly of the Head Assembly

To disassemble the head assembly, see Fig. 12-
T, Head Assembly.

Motes: #The numerals in the exploded views
and paris list show the sequence of
disassembly. Therefore, assemble the
set if necessary, using the reverse of
the individual procedures.

e e

S [

e e — ¢ e 3 B —— —

u p * u!

r—per-——s i o ey A0 = T o L7 et o M LA P e LR S L S
i b T T P i S P M e o R PP et S e e T o e f

+ Be sure to tighten the F type screws £y
first and then the B type screws when '
installing the four heads &0 , &

2 , @ ,the head base @@ and the
four head mounting brackets 33 , 49 ,
&) , @D in place,

See Tape Head Adjusiments described
in 5-9 for the adjustments,

* Apply the locking paint in place to all
the screws after tightening them com-

Parts Mo, Stock No. Description

5101243 B type Screw, M3 x &
B121040 5 type Washer, I3 x 1.1 w 0.7
950010 Tape Guida

8102743 F tvypa Screw, M3 x 6
B101243 B typa Scrow, M3 x 6
B121040 5 vvpeWashar, 3x 1.1 5 0.7
BOROO10  Tapa Guida

5102743 F type Screw, M3 x 6
5101243 B typa Screw, M3 x 8
BI121040 S typeWasher, 3x 1,107
11 B950010  Tepe Guide

12 6102743  F vypa Scrow, M3 x 6

13 5101243 B typa Screw, M3 x 6

14  B121040 Stype Screw, M3 x 1.1 2 0.7
16 B230010 Spacer (L = 26 mm)

16 5102743 F tvpe Screw, M3 x 6

17 5240010 Housing Base

18 B102422 F type Screw, M26 x 5 (ELK)
19 65102422 F type Screw, M2.6 x 5 (BLK]
20  EOG0030  Base Guide B

21 5102422 F wype Screw, M2.6 x 5 (BLK)
22  B102422 F type Screw, M2.6 x 5 {BLK)
23 B102427  F type Screw, M2.6x 6 {BLEK)
24 B0  Base Guida A

25 5101226 B type Screw, M2.6 x 12

26 B200020 Head Spring B (L =9 mm)

27 5102726 F type Screw, M26 x 12

28 6000020 Head Spring B {L =9 mm}

29  Bb10272%  F type Screw, M26 x 10

20 6900020 Head Spring B (L =9 mm)

21 BI0M203 B typo Scrow, M2k B

32 5121001 5StypeWasher, 2x 09 x 0.6
23 B120302 P uypeWashor, 2x 6 x 0.4

24 RI0ZT02  F type Scraw, M2 x 4

35 5240030 Bracket, FB haad mty,

36 B3OS  Shisld Cover

37 4602010 Head, play back PS-301
E101228 B type Screw, M2.6 x 15

39 6900010 Head Spring A (L = 12 mm)
40 5102728 F type Screw, M2.6x 15

S WE B s LR -

{ (

pletely.
Parts No, Stock No. Description
41 GDO0010  Head Spring & (L= 12 mn)
42 GI0Z726 F type Screw M2E6x 12
43 6900010 Head Spring A (L =12 mm)]
44 BI101203 B wype Screw, MZx 5
45  B121001 5 type Washer, 2x 0.9 = 0.6
46 B120302 PiypeWasher, 2x6x 04
47  BI02702 F type Screw, M2 x 4 :
48 6240030 Bracket, FB head mig.
40 5030050 Shield Cover
~= 50 4503010 Head, play back PS-301
Bl S51MZ26 B type Scrow, M2E6x12
52 BO00020 Head Spring B (L = 8 mm) fra
53 5102726 F wype Screw, M2.6x 12 R
Bd - BO00020 Head Spring B (L =9 mm)
65 5102725 F type Scraw, M2.6 x 10
B6  BO000Z0  Head Spring B (L = 8 mm)
57 B1MZ202 B type Scraw, M2 x 4
58 B1M001 S tvpeWasher, 2x 08 x 0.5
59 B120002 P type Washer, 2 x6x 04
60 5102701 F type Scraw, M2 x 3
61 5240040 Bracket, REC head mtg.
—= B2 4513010 Head, recording R5-301
62 BIMZIE B rype Screw, M26x 12
04 GR00020 Head Spring B (L =9 mm)
66 GBI02T26 F type Scrow, M2E6x 12
66 6200020 MHead Spring B (L =8 mm)
67 5102725 F typa Screw, M2,6 x 10
BH 6000020 Head Spring B {L =0 mm)
68 9102701 F type Screw, M2 x 3
70 SI02701  F type Screw, M2 x 3
71 5240050 Brackot, erase head mig,
72 4623010 Head, erase ES-301
73 B240020 Head Baze
74 5101243 B type Scraw, MIx 6
75 BRAONG P.C.B. Frame
76 BIM243 B type Screw, M3 x 6
77 522010 P C.B Frame
78 TE90020 Head Printed Cireuit Board G-1042
T8 5102743 F type Screw, M3 x 6
80 B10Z2V43  F type Screw, M3 x G

12-16

T



N 7w T T ———

Sl

m...
=
7 -

12-7

Fig.

1217




Fig. 12-8 -

12-18

ey



. £
i

i ..\

b Sl o -
wi e b3

-
-

Y e = e o e e e

~ sp-7o00 SRR

e T —
Gl el g g g T R i

B S "||_.r "'-.L-'.;':E:F:'* o .g:, s

4 e T

12-5. Removal of the Reel & Contrel Step 3) Remove the reel platform assembly @0 by

Platform Assembl removing the six B type screws . 0 ,

f @ , @, @& , 18 and the six S type

To remove the reel and control platform washers @ , @ , @ , @ , @ , &
assemblies, procoed as follows. See Fig. 12-8, Reel & securing the platform assembly.

Control Fladomm. Assen blies, Note that removing the enameled wire-

wound resistors marked R and L in Fig. 12-8
from the reel platform assembly permits
easy removal of the S type screws &), % .

Mote: #The numerals in the exploded views
and parts list show the sequence of
disassembly. Therefore, assemble the

set if necessary, using the reverse of Step 4) Remove the control platform assembly E9
the individual procedures. by removing the four hex nuts @0 , @ ,
@5 , @ and the four S type washers & ,
Step 1) Proceed step 8 in 12-4, Removal of the Front & , @@ , @@ securing the platform
Panel. assembly.
Step 2) Hemove the 20 Hz sensing board G-10339A Step 5) Remove the pushbutton A @9 |, the four
@ from the reel platform assembly 20 by pushbuttons B @ , & |, @0 , @ and the
removing the two B type screws (1, @), pushbutton masking g .

the two P type washers (Z), &) and the two
rubber bushings &) , & .

Parts No, Stock Mo, Description Parts No. Stock No. Description
1 5101046 B type Screw, M3 x 12 5110261 Hex. MNut, M3 x 7 x 3.2
2 B120041 P type Washor, 3x B x 0.5 BI1Z1360 5 typeWasher, 4% 1.4 x 1.0
2 5050070 Rubbar Bushing, P. C. B frama S110267  Hex, Nut, M3 x 7 x 32
4  B101046 B type Scrow, M3 x 12 B12M360 S typeWasher, 4% 14 % 1.0
B 5120141 P iype Washer, 3x B x 0.5 5110261 Hex, Mut, Md x ¥ x 3.2
6 5080070 Rubber Bushing, P, C. B frame 8121360 StvpeWasher, dx 1.4 x 1.0
7 7690040 20 Hz Sensing Printed Circult Board, G-1038A E110261 Hex, Nut, Md x 7 x 3.2
B 5101063 B type Screw, Md x 10 B121360 S type'Washer, 4x 1.4 x 1.0
9 5121360 Sype Washer, dx 1,4x 1.0 Cantrol Platform Ass'y

10 B10MCE3 B type Screw, M4 x 10

11 5121360 5 typaWasher, 4 x 1.4 x 1.0
12 5101063 B type Screw, M4 x 10

13 B1M3B0 S ityps Washer, 42 1.4 x 1.0
14 S101063 B type Screw, M4 x 10

16 S121360 Stype Washer, 4% 1.4 x 1.0
16 5100683 B type Screw, M4 x 10

17 5121360 5 typeWasher, 4x 1.4 x 1.0
18 5101063 B type Screw, Md 2 10

19 B121360 S type Washer, 42 1.4 x 1.0
20 Real Piotform Ass'y

B040040 Masking, control pushbutton
83720030 Pushbutton B

bA20030 Pushbutton B

B3Z0020 Pushbutton A

320020 Pushbutton B

B320020 Pushbutton B

5102865 F type Scrow, M4 x 16
5102865 F type Scraw, M4 x 15
B10Z365 F type Scrow, M4 x 16
5102865 F type Screw M4 2 15

BEUEHYEELEBBNEFRMEEE

12-19



i wrnaley e S e bl e

=

Sansiei EEELETT

12-6. Removal of the Reel Motor Assembly

To remove the reel motor assembly @0 , remove
the six B tupe serews @O, @, @, @ , W@ K6 @
and the six S type washers @ , ® , &, @ , @,
7 from the bracket assembly 9 . See Fig. 12.9,

. LTt o ol S

mr ®
=k ma

Reel Motor & Bracket Assemblies.

Parts No. Stock Mo, Description
1 5101063 B twpe Screw, Md x 10
2 5121280 StypaWasherdx14x1.0
2 S120161 P type Washer, 4 x 10x 0.8
4  BI0I0G2 B type Scrow, Md = 10
B 121360 5 typae Washer, 4x14x1.0
6 BI120161 P typeWasher, 4% 10x 0B
7 HI010B3 B type Screw, Md x 10
8 G121360 5type Washer, 4 » 1.4 % 1.0
9 5120181 P type Washer, 4 x 10x 0.8
10 SI01063 B type Screw, MA » 10
11 5121360 S twypeWasher, dx 1.4 x 1.0
12 5120161 P typeWasher, 4 x 10 = 0.8
13 S101063 B type Screw, M4 x 10
14 5121360 S typaWasher, 4x 1.4 % 1.0
15 5120161 P type Washer, 4 x 10x 0.8
16 5101062 B type Screw, M4 x 10
17 6121360 S typaWasher, 4% 1.4 x 1.0
18 5120161 P typa Washer, 4 x 10 x 0.8
159 Bracket Ass'y, control mtg.
20 HAeel Motor Ass'y,

12-20



Sigl T e
L

dithaaiy
S RIBEE
b o

Ao (R
A

g
AR
i

iy

e0-700 YT Ty YT B

e T e e e e

- S T A T S
LTS M Bp R e P Tl e T

!

@ e
{
® 0

12-2




SD-7000

Fig. 1210

!

@
o5
S
@

12-22



LR,
| JS-L b SR

ke

] R LY

To disassemble the reel motor assembly, see

=

7y 12-6-1. Disassembly of the Reel Motor Assembly

Fig. 12-10, Reel Motor Assembly.

Motes: #The numerals in the exploded views

and parts list show the sequence of
disassembly. Therefore, assemble the
set I necessary, using the reverse of
the individual procedures.

Parts Mo, Stock No.

Description

_SD-7000

Sansui

* Apply the locking paint in place to all
the screws after tightening them com-
pletely.

#*Wipe off any used lubricants after
every disassembly. Apply, then, di-
sulfide molybdenum or Mobile Grease
Special in place,

Parte Na

. Stock No.,

Description

D= o B D k) o=

R e e R LR NS AL AAE YN YHEYEBRNEERER

5106063 5 type Scréw, W4 x 4
BICEOED 5 type Scroe, W4 x 4
00030 Brake Drum

B10E060 5 rype Scrow, Md x 4
S106060 5 typn Serew, Md k4
GA00030  Brake Diwm

6900030 Brae Spring

E€900030 Brake Spring

5161004 E type Ring, 3¢

5101043 B typa Screw, M3 u 6
B121240 S type'Washer, 32 1.1 % 0.7
510043 B type Scrow, M3k 6
S12340 5 typeWasher, 3% 1.1 2 Q.7
5240070 Supparngr, beake band
S151002 E type Ring, 28

BI0020  Pin, brake band

5151002 E typa Ring, 2 ¢

TOTHA0  Brake Band

G500020 Brake Afm

5151004 E pepa Ring, 3¢

B101043 B type Scrow, M3 x 6
S121340 8 type Washer, 3x 1,1 Q7
5101043 @ iype Screw, M3k &
S131340 5 oype Washer 3% 1.1 0.7
SMOOFE  Supporser, brake band
8151002 E ivpe Binp, 29

E10020  Pin, breke band

5181002 E tvpe Ring, 2%

070010 Brake Barnd

GH00020 Brake Arm

5101043 B twpe Screw, M3 n 6
$121340 S type Washer, 3x 112 0.7
5130141 PiyvpeWasher, 3 8x 0.5
5101043 B type Scrow, M3 x 6
5121340 S typeWasher, 35 1.1 5 0.7
5120141 P pypeWasher, 3% B 0.5
550030  Brake Guada

101043 B tvpe Screw, M3k B
5121340 S type Weher, 31 11w 07
H120141  PiypaWasher, 3n B 0.5
5101043 B type Screw, M3 = 6
121340 5StypeWasher, 3x 1.1 x 07
510141 P iype Washer, 32 Bu 0.5
EFE0030  Brake Guiga

5101043 B type Screw, M3 6
S11340 S typeWasher, 3u1 1 x 0,7
BY204T7  PtypeWather, 3n B 0.5
2101043 B type Screw, M3 x B
B1E1340 5 type Washer, 32 1.1 5 Q.7
5120141 PiyvpeWasher, 32 B 0.5
5240080  Adjusting Plate

101043 B typo Scrow, M3« 6
5121350 S typeWashor, 38 11w U7
5120141 P typeWather, 352 B e 0.5
5101043 B typeScrew, M3k 6
B121340 % type Wather, 33 1.0 w07
B1d0141 P iype Weshor, 33 Bu 0.5
B2A0060  Adjustirg Plate

BII043 B type Screw, M3 x §
5121340  StypeWamher, A% 1.1 5 07
5240080  Spring Lug

101043 B tyvpe Screw, M3 6
121340 S typeWasher, Ax 1.1 x0T

64
GE
1]
57
]
6o
0
T
Tz
73
T

G1010:d3
121340
BEIOOIN
101043
5121340
B200B0
5101043
6121240
5101043
5121340
BZ200710
B161004
6140020
5107051
5121350
H120161
B0
BOF0020
BOGD0X
E1071068
B121360
B230030
101068
5121360
5230030
5101068
B121360
BE30030
5101068
5121360
BEZ30030
43200110
B10106A
B171360
BF30030
6101068
5121360
B2a0030
B101068
121380
G2E0030
51071068
5121360
5230030
4320010
151002
B1BT004
101043
S1213a0
s1zoa
B101043
5121340
s12ma
S101043
121340
6120047
BI01043
131340
S1EM 4
4330010
GEO0010
E151002
621000

B type Screw, W3 x B

S type Washer, 31 1.1 x 0.7
Bracken, spring

B type Screw, M3 x 6

S type Washar, 3% 1.1 x 0.7
Spring Lug

B type Scraw, M3k 6

5 by Washer, 32 1.1 k 0.7

B typo Screw, M G
StypeWasher, 32 1.1 x 0.7
Bracket, sring

E typ Ring, 24

Countar Pullay

B type Screw, M4 = 6

5 iwpe Washer, d w 1.4 x 1.0

F typs Washer, @ x 10 x 08
Pullay Haldar

Counier Balt

Counter Balt

B typa Scréw, M4 x 20

S type Washer, 45 1.4 = 1.0
Specer, real moter (L = 11 mmy)
B tvpe Screw, Md x 20

Stype Washer, d x 1.4 x 1.0
Spacer, reel modor (L= 11 mm)
B typa Screw, M4 x 20

5 type Washer, dx 1.4 x 1.0
Saacar, reel mator (L= 11 mm)
B typs Scraw, Ma x 20

5 type Washer, 4 & 1.4 x 1.0
Spacer, reel motor (L= 11 mm)
Foe! Motor, V5-KPES

B type Screw, M x 20

Stype Washer dx 1,4 1.0
Spacar, resl motor (L= 11 mm)
B type Scraw, M4 x 20

Stype Wathar, 4% 1,8% 1.0
Spacar, el motor (L = 11 mmi)
B type Serew, M x 20

S oype Washer, d x 1.4 x 1.0
Spacer, resf motor (L= 11 mm)
B tyvpe Screw, M4 x 20

5 type Washer, 4w 1.4 x 1.0
Spacer, reed modor (L= 11 mmi
Figal Motor v 5-KFOF

E tvba Ring, 28

E typs Ring, 34

B typa Screww, W3 5 6

S type Washer, 31 1.1 « 0.7
Piype Washor, 3x 8 x 0.5

B typo Screw, M x B

5 twpo Washer, 3 1.1 0 O.F

P tyos Wiasher, 36 B x 05

B typa Sorew Mk 6

5 typd Washer, 3x 1.1 K Q.7

P rype Washar, 3u B« 0.6

8 type Screw, Ml u 6

S twn Washar, 32 1.1 QU7

P rypo Washer, 3 x B« 0.5
Plunger, brake

Brake Lavar

Etype Aing, 2 ¢

Pin &, plungor

12-23



PELF, = L

SEIFIII’.LF‘_

.

e b el o T oW

12-6-2, Disassembly of the Control Mounting

Bracket Assembly

To disassemble the control mounting bracket
assemnbly, see Fig. 12-11, Control Mounting Bracket

Assembly,

Parts Mo. Stock Mo.

Description

1 5101061
2 BI00e
3 M2s270
4 BIO1061
5 5101061
& D125270
7 5101061
B 5101061
9  D125260
10 51071081
117 B101061
12 0125250
13 O1252B0
14 S101043
16 5101043
16 0559826
17 5101043
18 5101043
19 0599002
20 5101043

B type Screw, M4 x 6

B type Scraw, M4 x 6

Enameld Wirewound Fasistor, 200 53 40w
B type Scraw, Md x &

B typo Scrow, M4 x G

Enameld Wirewound Resistar, 200 13 400
B type Screw, M3 x 6

B type Screw, Md x 6

Enameld Wirewound Resistor, 10 L2 20W
B type Screw, M4 x 6

E type Screw, M4 x G

Enameld Wirewound Aasistor, 1.5 kX2 200
Enameld Wirewourd Aesistor, 900 3 20W
B type Screw, M3 x 6

B type Screw, M3 x G

Electrolytic Capacitor, 150 uF 160V

B type Screw, M3 x B

E type Screw, M3 x 6

MP Capacitor (block type), 4 + 1 uF 260V
E typo Scrow, M3 x B

P P o A LTS
i o e e et W

LI - T e T
e 4 -1 BE v

ol T e

1\.- AL B

MNotes: *The numerals in the exploded views
and parts list show the sequence of
disassembly. Therefore, assemble the
set if necessary, using the reverse of
the individual procedures.

# Apply the locking paint in place to all
the screws after tightening them com-
pletely.

.'.:.._-_*..-.'r'ilj

Farts No. Stock MNa,

Description

2

22

23
24
26
28
27
28
23
30
a1
d2
33
34
35
36
3z
a8

39
ac

8101043
QEE8001

51071043
5101043
0aa8002
5101043
5110241

101043
E110241

FE80010
9106520
5124040
5106520
5124040
1110180
5101045
5101045
2420050
B200040
0508470

B type Scrow, M3 x 6

MP Capacitor {block type), 2.8 + 1 uF 260V
B type Screw, M3 x 6

B type Screw, M3 x G

Elecirohytic Capacitar, 4 + 1 uF 260V

B tvoe Screw, M3 2 &

Hex, Mut, M3x 55 2.4

B tvpe Screw, M3 « 6

Hex, Mut, M3Ix56x 2.4

Spark Killer Printed Circult Board, G-1043A
B type Scrow {polycarbnatah, M2.6 x 4
Fiber Washer, 3x 8 x 0.5

B type Screw (polyearbonate), M2.6 x 4
Fiber Washer, 3x 8 x 0.5

Slide Switch, SL-26284

B tvpe Screw, M3 x 10

B tvpe Screw, M3 % 10

1% P Multiple Connactor

Chassig, cantroller mig.

Electrolytic Capacitor 47 gF 160V

12-24

.
T

L4

T



Seervui
$0-7000

e T R s e e T T e T

Fig. 12-11

!

®Ee
{
® 6

!

12-25




Sanvedi £0-7000

Fig. 12-12

Parts Mo, Stock Mo, DCrescription

183 BI2N220 S aype Washer, 286 2 1.0x 08
114 BI10T29 Moo, Mol M2Z6xbBx 2

116 SWHOM B rvpe Sorew, M28 x 16

118 SIZVEM 5 rype asher, 26 Bw 2
1T S1T0TH Hew Mt M26x Bx 2

118 1160080  Micro Swikch, ML-H00K

T8 SI0OME B tvpe Sorewe, M2B W 16

120 BIZTZR0  Siype'Washer, 38w 1.0x 08

121 SN2 Hex Myt M2 6 Sx 2

122 BI0K02E B rype Screw, MZ 05 18

123 BI11E20 5 oype Washer, 20 0 1.0 1 0.6
i2d BHIOTH  Hex N M2Exfix 2

126 TBOMED  Micro Swikoh, ML 200K

1o BIIO2E B evps Sorew, M2E 2 20

177 M2XN0 SoypoWasher, 26x 1.0x 08
128 BNOIE bew, Mo, M2BxBx 2

128 S0A0M B oype Sorow, M28 x 20

130 BI21220  5repeWasher, 28 % 1.0x 00
131 BITDIZT bex, MU, M2ExEx 2

132 1160060 Mecro Sedtch, MT-100

133 V180K Mo Seivch, MT000

134 Purihbastron Swdnch

135  E200060 Conteol Pisticem As’y,

peTalL b
~,

12.28 |



-

= pranan® L ke,

SRR VR R s+ 1212 o

B =k ST

L -
P aF of e

r- |._‘._jd._!:;7:rg.:_1-.: B, 1.'..' -.:-'-.'-: R b e

T | ot e e

s0-7000

BT SC  i

To disassemble the control platform assembly,

AT '.ﬂ.l.']"'—'u'_l'!'-l" E

e

i 12-6-3. Disassembly of the Control Platform

Assembly

see Fig. 12-12, Control Platform Assembly.

MNotes: *The numerals in the exploded views
and parts list show the sequence of
disassembly. Therefore, ‘assemble the

Pariz No. Stock Mo,

Description

PP B o o i el i

set if necessary, using the reverse of
the individual procedures.

*Use the six PCB holding bushings 7) ,
@- @ , ¢ , @ , GD withthe
thinner side to the head of the screws
{when tightened), Tighten the screws
completely 50 that the P type washers
are squeezed into the rubber bushings.

M0~ W B L Ry =

3

RECEZEBEISG5EL0E8EE

101043
101043
5101043
BOS0OS0
J2100a0
B1O1046G
BOS0HD
FEE01E0

5101046
B110241
5101046
B110241
BOSCOED
2 0D
5101043
BE101043
240220
BrO1222
5121020
1150070
B101046
120141
BOS0070
B101046
B12014)
5050070
BI010MG
5120141
OSSO0
BEI0TMEG
5120141
BOS0070
BE1010MB
Bl2074
BOS000
7630010

B 10261
5121360
B0
110261
5121380
5120161
B110261
B121360
B120161
5110261
5121360
120161
4000110
5030040
5101043
J10040
B101043
101043
B101043

B type Screw, M3 x §

B type Screw, M3 x 6

B typa Screw, M3 & 6

Shield Flate, equalizer P, C, B-
Lead Clamper

B type Sciew, M3 x 12
Rubsbar Bushing, P.C.B holdg
Equatizer Amp. Printed Circuit Board,
5-10788

B type Screw, M3 x 12

Hesx, Mut, M3 x 55« 2.4

B 1ypa Screw, M3 x 12

Hex, Mut, M3z 5.Bx 2.4
Retainer, equalizer P.C.B

15P Multiple Conrbetor

B typa Screw, M3 x 6

B 1ype Screw, M3 x G
Bracket, equalizer P.C. B

B type Screw, M2.6 x 5

S typa Washer, 2.6 x 1.0 x 0.6
Relay, MOB-1203-0H

B type Screw, M3 x 12

P type Washer, 3 x 8 x 0.5
Rubber Bushirg, F.C.8 hold'g
B type Screw, M3 = 12

P tyoa Washer, 2x 8 x 0.5
Aubber Bushing, #.C.8 holdg
B type Serew, M3 x 12

P type Washer, 3 x 8 % 0.5
HRubbear Bushing, P.C.B hold'g
B typa Screw, b3 x 12

P type Washer, 32 8 x 0.5
Rubber Bushing, P.C.B holdg
B type Screw, M3 x 12

P type Washer, 3x 8 x 0.5
Rubber Bushing, P.C.B hold'g
Control Printed Circuit Board,
G-1034C

Hax. Mut, M4 x 7 x 3.2

5 typs Washar, 4 x 1.4 x 1.0
P tyoa Washar, 4 x 10 x 0.8
Heax, Mg, Md x 7 x 3.2

5 typo Washer, 4 x 1.4 x 1.0
P typa Washar, 4 x 10 x 0.8
Hax, Nut, Md x 7 x 3.2

8 tyoo Waghar, d x 1.4 2 1.0
P type Washer, 4 x 10 x OB
Hex, Mut, Ma x 7 x 3.2

S type Washer, 4 x 1.4 x 1.0
P type Washer, 4 x 10 x 0.8
Powar Tranelormer

PT Shield Plata

B type Screw, M3 x 6

Mylon Cord Clarmger

B typa Screw, M3 x 6

B type Screw, M3 x 6

B type Screw, M3 x 6

Parts No. Stock No. Description
66 5101043 B ivpe Screw, M3 a6
"B7 Operation Switch Ass'y.
B8 BD46101  Shield Cover, lamp
B9 2320080 = Lamp Socket [B], swan type
60 0400000 Lamp, sean type (6.3 W 0.254]
61 5046101  Shiold Cover, lamp
G2 23720080 Lamp Socket (8], svan type
63 0400000 Lamp, swan type (6.3 V 0.254)
B4 5110247  Hex Mot M3x 55«24
65 5121340 5 type Washer, 3 2 1.1 x Q7
B6 6210080 Shaft, switch mig.
§7 5151003 E type Aing, 2.3 ¢
BE  B110241 Hex, Mut, M3x55x 24
60 B121340 S typeWasher, 3x 1.1 x 0.7
0 B20080  Shaft, switch mig.
71 BIB1003 E typa Ring, 2.3 ¢
72 11800680 Micro Switch, V-1A10
73 1160060 Micro Switch, V-1A10
74 1160060 Micra Switch, V1410
75 1160060 Micro Switch, V-1A10
76 1100060  Micro Switch, V1410
77 6230040 Spacer, switch (L = 2 mm)
78 5230050 Spacer, switch, |L = 15,7 mm}
73 BII00E0  Spacer, switch (L = 24.6 mm}
B0 B2I0060  Spacer, switch (L= 24.5 mm)
81 5230060 Spacer,switch {L = 15.7 mm}
82 EB230040  Spocer, gwitch {1 = 2 mm)
83 5101043 B typo Screw, M3 x 6
84 5121340 Siype Washer, 3x 1.1 207
85 6210090  Shaft, gparation switch
86 6040030 Plate, switch actuating {L = 17 mm)
87 5101043 B iype Screw, M3z 6
88 SB121340 StypeWasher, 3x1,1x0.7
B3 B210080 Shaft, operation switch
20 S040030  Plate, switch actuating {L = Y7 mmj}
91 5109043 B type Screw, M3 x 6
82 5121340 StypeWasher,3x1.1x0.7
83 ' 6210020 Shaft, operation switch
B4 6040040  Plate, switch actuating {L = 356 mm}
86 6101043 B type Screw, M3 x 6
86 5121340 5 type Washer, 3 x 1.1 x Q.7
87 6210000 Shaft, oporation switch
B8 B040030  Plate, switch actuating (L = 17 mm)
99 6101043 B type Screw, M3 x 6
100 5121340 5 type Washer, 3% 1.1 x Q.7
101 6210000 Shaft, operatlon switch
102 6040030  Plate, switch actuating (L = 17 mmj)
103 6240200 Bracket Ass'y operation switch mig,
104 B040030  Masking, contral push bution
105 5320050 Pushburton (ivary)
108 5320040 Pushbutton (gray)
107 B3040 Pushbutwan {gray]
108 5320040 Pushbutton lgray)
108 B101043 B vype Screw, M3 x 6
110 5101043 B type Sorew, M3 1 §
111 1130740 Pushbutton Switch Ass'y
112 5107028 8 type Scraw, M2G6 = 16

12-27



iy -

12-6-4. Disassembly of the Control Indicator + Apply the locking paint in place to all
Assembly the screws after tightening them com-
pletely.

To disassemble the control indicator assembly,

* 1
sea Fig, 12-13, Control Indicator Assembly. Sec. tha ollige scleclor B 1 cotrest

voltage marking.

Notes: *The numerals in the exploded views
and parts list show the sequence of
disassembly. Therefore, assemble the
set if necessary, using the reverse of
the Individual procedures.

3 Parts Mo. Stock Mo. Description Parts No. Stock No. Description
1 5101144 8 type Screw, M3 x 8 {BLK) 23 5110241  Hex. Nut, M3 x 55x 2.4
="-:-:d 2 5110240 Hex Nut,M3x55x18 24 2040010 11 P Socket, remote control
7 3 5101144 B type Screw, M 3 x B [BLE) 25 10260 Receptacle, power
e 4 5110240 Hex, Nut, M3x55x 18 76 0430030 Fuse, 24
6 2200080 Terminal, 2P input 77 2410760 RAeceplacie, power
§ 5110241 Hex, Nut, M3x55x 2.4 28  BI01145 B type Screw, M3 x 10 (BLK)
7 B121340 S type Washer, 3x 1.1 x 0.7 20 5101145 B typa Screw, M3 x 10 (BLK)
B 2230010 Terminal, metal 30 2410260 Recaptacle, power
8 51071143 B type Screw, M3 x G (BLE] 31 5101145 B type Screw, M3 x 10 {BLK}
10 5110241 Hex. Nut, M3Ix55= 24 32 5110741 Hex, Nut, M3Ix 55 x 2.4
11 5101143 B typa Scraw, M3 x 6 (BLK) 33 5101145 B type Screw, M3 = 10 [BLK)
12 85110241  Hex, Nut, M3z 56x 2.4 34 5110241 Hes, Mut, M3Ix65x 2.4
13 2020060 Socket, octal type 35 245001 Receptacle, power
14, B101143 B tvpe Screw, M3 x 6 (BLK) 26 2910020 Line Cord Strain Relief

3800021  Power Cord

300080 Contral Indicator
5101222 B type Screw, M2G6x B
B101222 B type Screw, M26 = 6
EIG0040  Mame Flate

1% 5110240  Hex, Mut, M3 = 5bx 1.8

16 5101143 B type Screw, M3 x 6 (BLK)
17 5110240 Hex, N, M3x55x 1.8

18 2410250 Socket, octal type

19 2410290 11 P Dummy Plug, microphone
20 B101143 B type Seraw, M3 x 6 [BLE}
21 5110241  Hex. Nut, M3x 55x 2.4

22 5101143 B type Screw, M3 x 6 (BLK)

2e88Y

e L

12-28




Fig. 12-13

!

®® e
;-
CRON -

E

1228




s g . R LR 2 i a L - awe s Bnr am
4 o g g - — - ey = = AaE e

Srl.n_fﬂ.f_ Eu;,mn

. o
Fig. 12-14

£s

SN = RONON -

12-30



|

5 i E

E ERe :‘:{‘:'}'
g

12-17. Disaussumhlr of the Mechanical Section{1)

To disassemble the mechanical Section (1), sce
Fig. 12.14, Mechanical Section, Rear (1).

Notes: *The numerals in the exploded views
and parts list show the sequence of
disassembly. Therefore, assemble the
set if necessary, using the reverse of
the individual procedures.

Partzs No. Stock Mo, Dewcription

RIDI0BS B type Screw, M4 x 10
5121360 S type Wesher, 4x 1.4 % 1,0
5120167 P type Washer, d x 10 = 0B
S101063 B vype Scrow, Ma x 10
5121360 5 type Washer, dx 1.4 x 1.0
120187 P typs Washer, 4x 10 = 0.8
5101063 B type Screw, M4 x 10
BI121360 5 rype Washer, dx 1,4 x 1.0
5120161 P type Washer, 4 x 102 0.B
10 &8B10020 Bracket, motor mtg,

11 5101063 B type Scraw, M4 x 10

12 B11360 S type Washor, 4 x 1.4 x 1.0
13 B101063 B type Screw, Md x 10

14 ST21360 5 typo Washor, 4 & 1.4 = 1.0
15  BHI1010G3 B type Scraw, M4 x 10

16 B121360 5 type Washer, 4 x 1.4 2 1.0
17 5101063 B typse Screw, M4 x 10

18 BI21260 5 type Washer, 4 x 1.4 x 1.0
19 4320020 Capstan Motor

T - IR  I T S R]

— 20 BO300I0  Belt, copstan

21 BI0BOGO S type Screw, b4 x 4

22 5106060 5 type Screw, M4 x 4

23 6140010 Pulley, motor

24 B10ZBG4  F type Screw, M x 12

25 H102B64 F type Screw, Md x 12

26 BI0ZBE4  F type Screw, MA x 12

27 6102864 F type Screw, M4 x 12

28 B102B64  F type Screw, Ma x 12

20 G300 Table, capstan motor mig.
30 GIOGOED S type Screw, Md x 4

21 BIGOE0 5 type Screw, Md x 4

32 610010 Capstan Wheal

33 610261 Hex, Mut, 4 x 7 x 3.2

34 BIZ1360 S type Washer, 4 x 1.4 1.0
A5 BI0Z2BES  F type Screw, M4 x 15

36 B10261  Hex. Mut, M4 & 7x 3.2

37 B121360 S type Washer, 4 x 1.4 x 1.0
38 5102865 F tvpe Scrow, Mad x 15

23 B10261  Hex, Nut, M4 x 7 x 3.2

40 5121360 S type Washer, 4 x 1.4 x 1.0
41  BI0ZBES  F tvpe Screw, M4 x 15

42 6300010 Motal Case

43 FEB16201B  Ctype Ring, 235 ¢

44 6320010 Hall Bearing

45 8300040 Oilless Metal

46  GR30010 Ol Retainer

47  G200010  Shaft, capstan

48 5101043 B tvpe Scrow, MIx B

49 5121340 S type Washer, 3x 1.1 x 0.7

+ Apply the locking paint in place Lo all
the screws after tightening them com-

pletely.

+Wipe off any used lubricants after
every disassembly. Apply, then, disul-
fide molybdenum or Mobile Grease
Special in place.

Parts No. Stock Mo.

Description

5O
51

52
53
54
55
56
57
B
B9
60
&1

62
83
54
85
&6
&7
68
1]
70
71
72
73
74
75
76

"
78
79
i)

a

BIRSECRZEBERERERR

6101043
5121340
5240230
5101041
5121340
B101041
5121340
1130230
5101043
5121340
B2A0100
B101043
6121340
5101043
5121340
5102843
5102843
5220020
5430010
6102864
§230020
5102864
6230020
5102864
B230020
b102864
K230020
b102e64
5230020
B102864
5230020
5101043
5121340
2110080

6101043
6121340
120141
510044
5121340
6120141

1102180
5240240
3810040
B101043
5121340
5220060

B type Screw, M3 x 6

S type Washer, 3x 1.1 x 0.7
Flatform, pause switch mig,
B type Screw, M3 = 4

S type Washer, 3% 1.1 x 0.7
B type Scraw, M3 x 4
Stype Washer, 3x 1,1 x 07
Pushbutton Switch, LA type
B mwwpe Scraw, Ma x &

& typa Washer, 32 1,1 x 0.7
Enforcemant, countar

B typa Screw, M3 x 6

S typa Washer, 32 1,1 x 0.7
B type Screw, M3 x B

S type Washer, 32 1.1 x 0.7
F type Screw, M3 x G

F type Screw, M3 x 6
Frame, counter mig,
Countar

F type Screw, Ma x 12

Hex. Spacer (L = 18 mmi}

F type Screw, Md x 12

Hax. Spacer, (L = 18 mm}

F type Screw, Md x 12

Hax, Spacer, {L = 18 mm}
F type Scrow, Ma x 12

Hax. Spacer, (L = 18 mm}

F type Scrow, M3 x 12

Hex. Spacer, (L= 18 mm}
F typa Scrow, Ma x 12

Hex, Spacer, (L = 18 mm)

B type Screw, M3 x 6

S type Washer, 3x 1,1 x 0.7
2-Lug Terminal Strip
Autamatic Switch Ass'y.

B type Screw, M3 x 6

S type Washar, 3 x 1.1 x 0.7
P type Washar, 3 x B = 0.5
B8 type Scraw, MJ = 6

S type Washar, 3 x 1.1 x 0.7
P type Washer, 3x8x 05
Hex. Mut, M7

P type Washar, 7 ¢

Rotary Switch, F-2-3-4
Brackat, automatic switch
Lead Clamper

B type Screw, M3 x 6

S type Washer, 35 1.1 x 0.7
Frame, tead wire hold'g

12-31



Sarnsti SD-7000

£

12-7-1. Disassembly of the Mechanical Section (2) + Apply the loeking paint in place to all
the screws after tightening them com-
To disassemble the mechanical section (2), sce pletely.

Fig. 1215, Mechanical Section, Rear (2). T Eﬂﬂ'

every disassembly. Apply, then, disul-
fide molybdenum or Mobile Grease
Special in place.

Notes: *The numerals in the exploded views
and parts list show the sequence of
disassembly, Therefore, assemble the
set if necessary, using the reverse of
the individual procedures.

Perts No, Stock Mo. Dascription Paris Mo, Stock Mo. Description
1 6900100 Spring A, arm roller 36 5121340 S type Washer, 3x 1.1x 0.7
2 6151006 E typo Ring, B¢ 37 8101043 B type Screw M3 x B
3 BI1B00TD FStypa Screw, arm link 38 5121340 StypeWasher, Ix 11207
4 6500080 Rotler Arm A 33 5101043 B type Screw, M3x 6
6 6210070 SpindleB, arm A0 5121340 S type Wesher, 3z 1.1x 0.7
£ B160070  FS type Screw, arm link 41 BI0I043 B type Scrow, M3ax 6
7 6510050 Arm Link 42 5121340 5 type Washer, 3x 1.1 2 0.7
B 5110251 Hex. Nut, Mdx7x 3.2 43 6240140  Bracket, plunger mitg,
8 6110261 Hex. Nut, Ma x 7 2 3.2 44 5101043 B ype Screw, M3x 6
10 5120181 P type Washer, 4 x 10 x 0.8 46  B121340 S typeWasher, 3x 1.1 x 0.7
11 6900110 Spring B, pinch roller 46 5120141 P typeWasher, 3x 8 x 0.5
12 5120160 P type Washer, 4 x 8 x 0.5 47 5101043 B type Screw, M3 x B
13 S151006 E type Ring, B¢ 48 5121340 S typeWasher, 3x 1.1 x 0.7
14 6800030  Raller Arm B 49 BI20141  PiypeWashar, 3x 8x 05
16 62100680 Spindle A, arm 50 5240150  Bracket A, micro switch mig.
16 5101043 B type Screw, M3 x B 51 4340010 Planger, pinch rollar
17 B121340 S type Washer, 3x 1.1 x 0.7 B2 5101042 B type Screw, M3 x B
18 5101043 8 type Screw, MIx G B3 6H121340 5 vype Washer, 3x 1,1 x O.F
18 5121340 S type Washer, 3x 1.1 x 0.7 54 5102843 F type Screw, M3 x 6
20 B101M3 B type Screw, M3 x 6 B5 Micra Switch Ass'y
2 B121340 S typeWasher, 3x 1,1 x 07 BE  BIOI0S4 B type Screw, M3 x 36
72 51010893 B type Screw, M3Ix 6 67 BI101054 B type Screw, M3 = 35
23 H121340 S type Washer, 3x 1.1 x 0.7 BB 1160050 Micro Switch, V-1A44
24 Plunger Ags'y, pinch roller 60 1160050 Miere Switch, V-1444
25 S101046 B typo Scraw, M3 x 12 GO 1180050  Micro Switch, VW-1444
26 B121340 S typeWasher, 3x 1.1 x 0.7 61 5151001 E type Ring, 1.6¢
27 BIDOAE B type Screw, M3 x 12 : 62 6500050 Plate, switch actuating
28  BIN340 S typeWasher, 3x 1.1 = 0.7 63  B220030  Holder, micra switch
29  1Ne00B0  Micro Switch, W-1444 G4 H160040  Stopper Fin
30 5160380 Pin B, plunger 65 5160030 Pin B, spring hook
31 B110247 Hex, Nut, M3Ixb5x 24 B BI1EBDD40  Stopper Pin
32  B110241 Hex. Mut, M3Ix55x 2.4 67 BIBDOI0  Pin €, spring hoak
33 6040010  Attachment Metal 68 5102865 F type Screw, Md x 15
34 5104570 Hex, Head Bolt, M4 x 40 69 5102365 F typo Screw, Md x 15

35 5101043 B type Screw, M3 x 6

12.32

0



"ol
=
-
-
Ty
=

_..1.

30-7000

S G AT

N Y A e
S e e ey L

e e ]
Fe T e e o L T e e TP il

Fig- 12-15

O@®
¢

@®®

DETAIL @

12-3%




o e i e ' e S I B e A @ W m R T T R me R W

o o e el T T B 7 = Sy B

e T T e R R e e R A TR R S S I e T R [ i e e L e e e e e g | e DA T

e

rrar L o e BT
e 2 R o Sk | N

ey

e )

=1

A
-ﬁ?%

?‘.:'\.'-..-\,:.'.,w-
ER R,

Lo o]

T

At s e
T,

By
foud

"y,
}

W,

; DETAIL &)

" . 12-34




S e T

Pl [ m T T .

P el T

o

TP

L _Il.|_'.._|l__I -

C RS [ T e p———— e

e e e L e e S i

PP e ST T

R o " s - e e, il b et e 8 e B

S5, 12-7-2. Disassembly of the Mechanical Section {3) *Apply the locking paint in place to all
the screws after tightening them com-
To disassemble the mechanical section (3), see plately.
Fig. 12-16, Mechanical Section, Rear (3). #Wipe off any used lubricants after
r every disassembly. Apply, then, disul-
Motes: *The numerals in the exploded views fide molybdenum or Mobile Grease
and parts list show the sequence of o it
; pecial in place.
disassembly. Therelore, assemble the
set if necessary, using the reverse of
the individual procedures.
Parts No. Stock No. Description Partz Mo,  Stock Mo, Dagcription
1 5151002 E type Washer, 2 ¢ 84 6101043 B type Screw, M3 x &
2 BI161004 E type Washar, 3¢ 66 5121340 StypeWasher, 3x 1.1 x 07
3 5101043 Bruype Screw, M3x 6 66 6120141 PuypeWasher, 3x B2 056
4 5129340 S type Washer, 3x 1,1 2 0.7 §7 6500070 Lifter Arm B
B 5120141 P typaWasher, 3x 8 x 0.5 EB 5151004 E type Ring, 3¢
6 5101043 B type Screw M3 x 6 EZ S151004 E type Ring, 34
7 5121340 S typeWasher, 3x 1.1 x 0.7 60 6510040 Lifter Link
B 5120141 P type Washer, 3x 8% 0.5 61 Dumper Linit
9 5101043 8 type Screw, M3 x 6 62 B160060 DCumper Fin
10 5121340 S type Washer, 3x 1,7 x 0.7 63 5151006 E type Ring, 4¢
11 5120141 Piype Washer, 3xBx 05 64 5120180 P type Washer, 6% 102 0.8
12 5101043 B type Screw, M3 x B 65 BIB0OID Ring
132 B121340 S vypeWasher, 3x 1.1 2 0.7 66 6900090 Oumper Lever
14 5120141 P iypeWasher, 32 8x 05 67 6440010 Cap
16 4340020  Plunger, tension arm 68 6900080 Spring, lifter
16 6210010 Pin A, plunger 63 S101046 B typa Screw, M3 x 12
n 17 5151002 E wpeRing, 2¢ 70 5121340 S type Washer, 3x 1.1 x 0.7
] 18 6510020 Rod, tension arm 71 5120141 P type Washer, 3x 8 x 0.5
’ 19 5101043 B type Screw, M3 x 6 72 EOS0000  Lifter Roller
20 B1M340 S type Washer, 3x 1.1 x 0.7 73 BIDI04E6 B type Screw, M3 x 12
21 5101043 B type Screw, M3 x G MM 6121340 S type Washer, 3x 1.1 x 0.7
22 B121340 S type Washer, 3x 1.1 x 0.7 79 51201417 PtypeWasher, 3xBx 0.5
23 B101043 B type Screw, M3 x 6 76 EOS0000  Lifter Roller
24 B121340 S typoWasher, 3 x 1.1 x 0.7 77 5101048 B type Screw, M3 x 12
256 51071043 B type Screw, M3 x @ 78 5121340 S type Washer, 3x 1,12 0.7
26 5121340 S tyypeWasher, 3x 1,1 x 0.7 79 §120141 P type Washer, 3x B x 0.5
27 5240120  Bracket, plunger support 80 FOBO0OOO  Lifter Roller
28 511“2’51 s NUT,M'I-I?HH‘.? 81 101046 B type Screw, M3 x 12
29 5121360 S typeWasher, 4x 1.4 x 1.0 82 6121340 S type Washer, 3x 1.1 x 0.7
30 B510010  Link, tansion arm 83 51200141 P type Washer, 3x 8 x 0.5
I BOG0060 Link Guide B4 EOSO0O0  Lifter Roller
3z Right Tension Arm Ass'y. 85 5500050 Aubber Pipe
33 5104230 O type Screw, M2.86x 25 86 E500050 Rubber Pipe
34 bBEOC4D  Sansing Head B 6510030 Lifter
36 6630010 Bushing A BE 5101043 B type Screw, M3x 6
36 5950050 Sensing Pole BB 5121390 5 type Washer, 3x 1.1 5 0.7
37 5630020 Bushing B 90 5120141 P typeWasher, 3xBx 05
a8 2120000 Termimnal 81 5101043 B type Screw, M3 x 6
39 5121020 S type Washer, 28 x 1.0 2 0.6 02 5121340 5 type Washer, 3x 1.1 x 0.7
40 6110121 Hex. Nut, M2E6x5x 2 83 5120141 P type Washer 3xBx 05
41 6101222 B type Screw, M26x 5 a4 6240130 Bracket B, micro switch mtg
42 5121020 S type Washer, 26 x 1.0x 0.6 95 5101228 B type Screw, MZEx 15
43 2120000 Tarminal 06 S121020 5 type Washer, 26 x 1.0 x 0.6
44 B240110  Holder, spring 87 5120321 P type Washer, 26x 76x 05
45 6500030  Right Tension Arm 898 5101228 B type Screw, MZEx 15
46 6900040 Spring A, right tension arm 89 5121020 5 type Washer, 26 x 1.0 x 0.6
47 6000050 Spring B, right tension arm 100 5120321 P iype Washer, 26 x 7.5 x 0.6
48 5160010 Pin C, sprirg hook 101 11680050  Micro Switch, VW-1444
43 5101043 B type Screw, M3 x 6 102 5240130 Bracket B, micro switch
; Y 50 S$121340 Stype Washer, 3x 1.1 x 0.7 103 B210030 Shaft, right tension arm
b 51 6060020  Blind Metal 104 6210110 Pin, lifter link
52 5151004 E type Ring, 3¢ 105 5160010  PinC, soring hook
53 65000680 Lifter Arm A

12-35



oyt

Searnsiad SD-7000

12-8. Disassembly of the Cabinet

To disassemble the cabinet, see Fig. 12-17,
Cabinet Assembly.

Notes: #The numerals in the exploded views
and parts list show the sequence of
disassembly. Therefore, assemble the
set If necessary, using the reverse of
the individual procedures,

Parts Mo, Stock Mo, Description

e A e —

PO PRI T T

------

5140418 OC type Screw, M2.7 x 13
5140418 OC type Screw, M2,7 x 13
5140418  OC type Screw, M2.7 x 13
B140418  OC typa Scraw, M2.7 % 13
5220100  Supporter, uppar sash
5101268 B type Screw, M4 x 25
6120361 P type Washer, 4 x10 »0.8
BI101680 Hex. Nut, M x T x 2.4
RI01269 B typa Scrow, Md x 26

10 51203881 PiypaWashar, 4 x 10 x 0.8
11 5110160 Hex, Nut, Mdx 7x 24

12 5500070 Rubber Fest

13 5101269 B type Screw, Md x 25

14 5120361 P type Washer, 4 x 8 % 0.8
16 5110160 Hex. Nut, M4 x 7x 2.4

16 5101260 B typa Scraw, M4 x 25

17 5120361 P type Washer 4 x 8x 0.8
18 S110160 Hex, Nut, Md x 7 x 24

13 5500070 Aubber Feet

20 5146203 OC type Screw, M2,1 x 13
21 B146203  OC tvpe Screw, M2.1 x 13
GOG0040  Tarminal Cover

E146203 OC type Screw, M2,1 x 13
5146203 OC type Screw, M2,1 x 13
5140418 R type Wood Screw, M2.7 2 13
BE00080 Rubber Feet

5140418 R type Wood Screw, M2.7 x 13
BEOODBD  Rubber Feot

5146203 OC type Screw, M2.1 x 13
61462083 OC type Scraw, M2.1 x 13

O~ 3 B LD kY =

SPRNEREEN

12-36

Parts Mo. Stock Mo,

Description

BEYUBERBRBY

5146203
5146203
50030
B101043
5240190
5101043
6240190
5101043
5240190
5240170
6900120
51680110
5143426
Bl143426
5143420
5143426
6900120
51680110
6143426
H143426
6143426,
5143426
5153040
5240180
5153040
5240180
5250010
5140010
2910030

OC type Screw, M2.1 x 13
OC type Serew, M2.1 x 13
Rear Cover, mechanical section
B type Screw, M3 2 6
Retainer, pipa duct

B type Screw, M3 x 6
Retainer, plpe duct

E type Screw, M3 x 6
Retainer, pipe dusct

Fipa Duct

Spring, reclining stand
Pin, spring hook

FC type Screw, M3.1 x 13
FC type Screw, M3.1 %13
FC type Screw, M3.1 x 13
FC type Screw, M3.7 x 13
Spring, reclining stand

Pin, spring hook

FC type Screw, M2,1 x 13
FC type Screw, M3.1 x 13
FC type Screw, M3,1 x 13
FC type Screw, M3,1 x 13
Spring Fin, 3¢ x 14
Bracket, stand m1g,

Spring Pin, 3¢ = 14
Bracket, stand mig.
Reclining Stand

Cabinet

Nylon Cord Clarmper

O



e Tl BB o T el i e

Nunvud

1237




e e e s e e P, L el e by

A,
LT

13 PARTS LOCATION AND
PARTS LIST

Sensui

_ S0-7000 L

13-1



13-1. 10368 “anur Supply Circuit Board
{Stock Mo. 7500310)

Compoenent Side

Roo3
TRoot
Rooz
' e ; ’ ; e vin 5
Cooe - 8] = e . A hN, S-10388 "~...,‘_"“

Roos Coo3d Coo4 Coo7T Coio Cood Coo9 Cooi

Room -

Conductor Side

13-2

Coos

~
b

b, i



e S S e e e s e B S ESE RSSE e s ——tm i —tena - FE T RERIINNRTE L DL ELLE R L

Reshtor:  Carbon Retstor =——=C, Hasigtor :
Capacitor: Dipped Sikvard Mica Capacitor —=D. 5, M Capacitor »
E lectroly tic Capocitor ————=E| Capacifor SD-7000 Sfumu.
...I.': T ; T . = o '| -..-r-:..'-__-...- A 7 - ¥ .-.- ) ¥ .. o T -'I-. ' A3 r . -I- .. ke r .- - S T L -,__ :r.._._. 1. __.‘. - 1 .I . I:I-.-_l. -

g |

T

Schematic Diagram Parts List
TR0 Parts No. Stock M Descripti
25CBT0E 0. Stock Ne. ptian
. % """""'m. 7500310 G-10368  Power Supply Circult Board
-
ggﬁ oz AOCY 0155820 8261  SW Cement Resistar

ROGZ  O01EB4TT 470 02 EW Cement Fesistor
ROCA 0101273 27 kil MWW C. Aesistor
ROQA 010223 22 kL WwW C. RAesistor
ROOE  O1473 47 ki1 WW C. Resistor

Co01 0549002 1000 gF 35 E | Capacitor
con3 0s01E8 0,15 uF SO0 Mylar Capacitor
Coo4 0814470 A7 pF 35V El Capacitor

Coos 0648002 1000 uF 35V E| Capacitor
Coge 0514470 A7 uF 3BV E| Capacitor
Coo7 0515470 47 yF 5OV El Capacitor
E COOB 0518220  22uF 160V E) Capacitor
Y B co09 0518100 10uF 160V El Capacitor
co1a 0518100 10uF 160V E| Capacitor
J"_ 3 TROO1 0305510  25CA70 Transistor
‘ . 2250020 2701 Fasten Tab A
’ 2250030 2703 Fasten Tab B
1- -
o ?E;E;“ —D
16ov
& * e +—D
o— '~ o5
e

13-3



- — el Bl LN SN A PN AR L LA B AR PR RS

e i L SRS BEE (S SR N W SE 3 M B

Sarsti SO-7000
T A R A R T B L T e e T Tk el ke

e B s

13-2. G-1028B Equalizer Circuit Board G F
{Stock No. 7550160)
Component Side
Cice Rie Riis Cios
TRi4\ Cio | FETio2 Ci04
K122 TRio2
Cnz
VR1o4
Ri20
Ciia
VRic2
R0
Rios
VRIg) ——s :
C113
Ri1a
VRioa et
Cin . _ LR
R424 | Ao ety nadty i iy b i i, ormtondirhd, i TR0t
Ri23 103 [ Clo9  [FETion Ri13
C105 Rur Riis Cior
Conductar Side
[={31] CION
L |
3%6 & @
-]
m'lm Tﬂm -
[ =1
] ™
o
'r!m ‘:“ =
'Fnlnul O |r«|_-|'m =
H.‘-m e '%EE E t H-"t
. s

13-4

B L e g . e i s o i i S i e il i 8 e i . i o o e o L S e e i



s L L Lowm - aim e ek kR S S W A E e SR S S s e e S i b R LR
ki L= =

Redstar:  Garbon Resisior —C. Aasistor

Capacitor: Dipped Sihvard Mica Capacitor —=D. 5. M Capacitr _S'{uu L

Elactralytic Capacitar El Capacitor ED'T uuu
R T e e o T e e e e o R T P T 1.

Schematic Diagram

it A B BRI L PR RELTNmTe R

L. AL LA
- —

Parts List

TR FET TR 103
2SCATIRIF 25K24e,F Z5CHTOEF 0
Ries ¥hs

PPPE!

Parts Mo. Stock No.

Deser iptlon

R11
R1G2
R102
R104
R106
R10&
R107
R 108
A109
AND
RN
Fil2
R113
R114
R115
R116
R1T
R118
F119
R120
R121
R122
R123
A124

7550160

L LVE R =P
LER VD b P
0134
0101334
o1os
0101105
101106
010105
0101682
0101682
o1mes
oio1ee1
0101393
0101363
0101682
0101682
0101682
0101682
0103225
0103226
0101223
0107223
0101473
0101473

G-10288  Equalizer Circuit Board

1.5 kil
1.5kil
330 kL1
330 k&2
1 M52

1 ME2

1 Mt

1 M
6.8 k1Y
6.8 kil
BA0 52
640 0
39 ki
30 k1
G.8kil
B.8k0
6.8k
6.8l
2.2 MO
2.2 M5
22 ki2
22 k82
47 ki
47 k2

W . Resistor
YW C. Resistor
“WW C, Resistor
W C, Reslstor
W C, Baslstor
WW C. Resistor
YW C. Resistar
W C, Resistor
uw C, Ras:stor
ww C. Resstor
W C. Resistor
WW C. Pesistor
WW C, Resistor
¥wW C. Fesistor
5 C. Fesistor
i C. Resistor
Wi C, Resistor
wuw C, Resistor
W C. Fesistor
YW C. Resistor
W C. Resistor
YawW C. Rasistor
W C, Resistor
MWW C. Resistor

Parts Mo. Stock Mo.

c101
C102
103
c104
Ci1058
Ci106
Clo7
C108
C109
110
cin
c112
ci11a
C114

TR101
TR102
TR103
TR104

0672159
0572189
Coo0101

QEE0T101

0510330
0510330
OGE0GE0
OBEDES0
0510330
0810330
0513100
0613100
0640152
0640162

0305475

0305475

Q30610
0305510

FET 101 0370060
FET102 03700EQ

VRI101

1030480

VRi102 1030480
VR103 1030480
VR104 1030480

Description

1.5uF 16%Y Tantelum Capacitor
1.5uF 16Y Tantalum Capacitor
100 oF &0Y Ceramic Capacitor
100 pF S0V Ceramic Capacitor
J3uF 6.3V E| Capacitor
33uF 6.3V E| Capacitor

6B pF 5OV Ceramic Capacitor
E&pF  BOV Ceramic Capacitor
J33pF 63V EI Copacitor

J3uF 63V EI Capacitor

10uF 26V EI Cagaciter

10uF 28V El Capacitor

1500 pF 50V Mica Capecitor
1600 pF BOY Mlica Capacitor

ZECET1 Transistor
Z5CET1 Transiston
25CA70 Transistor
28CH70 Tramsistor

25K24 FET
28K24 FET

20 kit (B} Semi-Variable Hesistor
20 k2 (B} Sami-Variable Resistor
B0 kY (B} Semi-Variabla Rasistor
B0 k$2 (B} Semi-Variabla Reslstor

13-6



- '
e .

! (el

e e e e e i e A r——

o o i . S B RS SR

i A

13-3. E-1l]2l]£: Line Amp Circuit Board
{Stock No. 7640010)

\j
a1

Compenent Side

Taoz TRzos C2ie TRz20e C212 Rzeo C206 TRz204
Rezz\ Cata | Czw4 [C2iv [ Cove Rz14

R224

R230
Ra2ze

H2is

Rz16
Rz22s
Sz01
Rz27

F21s

H228

K229
R223

Rz /Rzaa/ Cav C213 |\ Czoo

C215 TRz203 Ca1t R218 208 TRzo3
Conductor Side
Cais ERiT cos =1 =y Lirdn
-l OQO00LOE
o e Oy “
&+ -8 -8+ -8 .
{17 HRER B 3 B G -
E =
il ll l"“l f%] :
& -8 .
oy = "
¢|_|| Cita C04
ok :
ie 11 ] [+ 4] ] SE -J

136



- i i |

Regetor: Coarbon Resistor —=C, Rasiztor

Capacitor: [Dipped Sibward Mica Capacitor — 0. 5, M Capacitar
Efactrolyuc Capacitar

TR201
25CHTOE,F

e e et L T i

P P —— e Y Lt & P T L LA

El Capacitor

T T A B e e T T AT T T
L "dl"-""'-l-il-':lr.'!"" el T T ]

" e i e i, i . b} b b e i e

pirj ok

SD-7000

Sarnsui

TRz08

©
Parts List

Partz Mo. Iﬂ“tunh Mo,

Description

201
R202
RZ203
R204
R205
R206
R207
R20B
R2C9
R210
A211
R212
R213
R214
R215
R21G
R217
R213
R219
R220
RZ21
R222
RZ23
R 224
RZ25
RZ26
R2E7
R22E
R229
/230
R231
R232

FE40010

0101124
101124
0101273
) [u) b
oo472
ooaT2
0101103
oion103
0101474
2101474
0oz2ra
102713
0ID16R2
M0iGe2
0101683
MOiG6E3
1013233
0101333
101105
a1 108
0101682
co1682
0103122
o1oaz:z
0101 680
D1 E&N
01073594
0101364
0101823
0101823
0101682
mMoas2

G-1020C Line Amp Circuit Board

120 kL2
120 ki
27T kil
27 k2
4.7 k52
4.7 k52
10 kL2
10 k52
470 kL
470 k0
2T kiR
27 kiR
6.8 kY
6.6 kil
64 ki
68 k52
Akl
A3 k5T
1 MEE

1 Maz
6.8 k0
6.8 ki2
1.2 k1
1.2 kfd
5 41
B5 £
300 k5
200 k52
B2 kL)
B2 ki2
6.8 ki
6.8 kN

WW C, Aesistor
wWW C, Aesistor
WW C, Resistor
WY G Resistor
WW C. Resistar
WW C, Hesastor
W €, Resigtor
WW C, Resistor
WW C, Resistor
MW C. Rasistor
W G Resistor
UW C, Resistar
kW C. Resistor
W C. Resistor
W C. Resistar
W C. Resistor
Ww C. Resistor
KW C. Resistor
ww C. Resistor
WW C. Registor
Ww C. Resistor
Ww C. Resistar
oW C. Resistor
W C. Resistor
Ww C, Resistor
W C. Rasistor
¥w C, Resistar
¥W C, Rasigtor
WW C. Resistor
wW C, Rasistor
MWW C. Resistor
WW €, Resistor

Parts Ma. Stock No. Doscription
207 0513479 4 7ufF 2BY E| Capacitar
C202 013479 4.7 uF 2BV E| Capacior
£33 Da41dM 470 pF 5OV B.5 M Copacitor
C204 OB41471 A70pF S0V D, 5. M Capacltor
C205  Oo4112% 10 pF EOV D, 5. M Capacitor
C206 0641121 120pF 50V 0.5 M Capacitor
C247 013479 4.7 uF  Z5Y E| Copacitor
C2oa 0513479 4.7 uF 25V E| Capacitor
C209 0513479 4.7 uF 26% E| Capacitor
CH0 0512479 47 uF.  28Y E| Capacitor
C211 Q860101 100 pF 50V Ceramic Capacltor
C212 0s60101 100 gF S0V Ceramic Capacitor
C313 0513473 4.7 puF 25V E| Capacitor
C214  0B13479 4.7 uF  28Y E| Capacitor
CI15  0B13330 JdpF 26V E| Capacitar
C216 0513330 J3puF 25V E| Capacitor
C217 0513479 47 uF 28V E| Capacitar
C8 0513479 47 uF 25V E| Canacitor
TR231 Q306510 2SCETO Tranmstor
TR202 0305510 2SCAT0 Transistor
TR202 Q305610 2SCET0 Transistor
TR204 0305510 25CET0 Transistor
TRZ06 0306510 25CETO Transistor
TRZ06 0308610 2SCET0 Transistor
TR207 Q305610 25CHT0 Transistar
TRZ0OB 0308610 ZSCE70 Transistor
T 4100120 Output Transformer
T202 4100120 Output Transformer
Sda1 1110170 SL2424200 Slide Switeh

13-7




— R B

A r e g . . . ! P P L S P SO o e e
L L e e e e e E Tl . o ST S o Y

ey et e L

13-4. ﬁ-wzm"raiu Circuit Board
(Stock Ne. 7610010}

Component Side
R3z4 C322 R326 PR3zz R3zo TR204 Caos

Caz20
cs2s \C3ia \TRyos|Cate [ C302 '-'5312/ Clon V/iz TRaoz2

Caia

//

1(-:.«1.# il Wn’-—f" ]

R3za

C304

.f‘ :

'_ 'llI-IIl-

R3o7

Raze

TR3o7
Cazy ——

Raoa

Cazg —— =ity Ik T M
Y _ s C3o3
R327 / |I \\\ ais
C3io { R3za | C321 | R32s Fn‘:z1 Ham TR303\_ Caos TR304
€357  C3r TR C3s  c3er can Can A3 '

Conductor Side

5:“: %%%f‘?l Qﬂ!ﬂ 5 %3 (= 1] -

@ X K O,. & 00 -

Tnm . + :

o -1": :

@ ' Q Q ::u@ @ O :
Q= QO 2 &

13-8

et L ] T Ry P T A



2%

' x "
LIS S L AL PO (o) R a4 H it - o B ot B b e e e s e e e Tl

B il e L L R B

Retirter:  Carbon Resistor —=C, Resistor

Capociter; Dipped Silverd Mica Copaeitor —= D, 5, M Capacitar
Elescirolyiic Copacitor El Capacitor

sl park
i L

% i i)
[T e e e

e, Schematic Diagram

Parts List
Parts Mo, Stock Mo. Description Parts No. Stock No. Description
7610010 G-1021C Mic Circuit Board C3nl 05131 100 gF 26 E| Capacitor
A3l 01016563 WW C, Fesistor et | S ¥ 1 4 [0 100 pF 25Y E| Capacitar .
A2 O01M5E3 g Ef—i uw C Hﬁ;:w €303 0572150 1.6 MF 16V Tantalum Capacitor
A3a mm:;a.q. TI0REE W E: Aesigior C304 OBF2158 1.5 MF 16W Tan:alf..lm- Cm:m
R34 01013234 Ik KW C. Ratister Ca0s  0B60101 100 pF S0V Ceramic Capacitor
A305 0101471 47050 %W C. Resisior CI06 0B 100pF S0V Ceramic Capacitor
D il Aod, R 6 R o Ol ‘e 230 Bl ook
Rac? Q101182 1.8 kil MW C, Rasistor . €l Copeci
R30S @O1182  1LHKA %W C. Fesistor C300 0612470 4748 18V pocitar
R300 OI01GBA  BBOKS %W C. Rasistor €310 0512470 47 & 16V EI Capacitor
S 311 0512479 47 4F 25V El Copacitor
232? E}ﬁ:’fg ?:i;ﬂ i: E :::'::; £317 0613479 47 uF 25V Ei Capacitor
R312 0101123 12kl W C. Reasistor €313 0512330 33uF 18V EI Capacitor
. 16Y E 1
R313 0101561  BEOR %W O Resistor g:g E:ﬁ ﬂ#ﬂ; zgu E: E:f;:t:
R34 01015861 560 £ wW C. Resistor ;
RI16 01071393 a9 kL) YW C. Rosistor C316 013470 4.7 uF  26Y E| Capacitor 1
A316 0101303 IR W C. Rasistor C317 0660330 33pF 50V Ceramic Capacitor
R317 DI01152 15k %W C. Rasistor €318 0B60330 33pF S0V Ceramic Capacitor
R3I1E 0101162 1.5k WW L. Rasistor C318 0660220 2pF 50V Cwarnlh: Eﬂpﬁﬁ:!inr
R3S Olo1ay2 4.7k WW C Rasistor ES?U Dea02I0 F2pF  BOW Ceramic E_apuc.ltur
R3H) 0101472 4.7 kil WW C, Rasistar C21 0810470 a7 uF 6.3V El Eaﬂaclumr
A321 001102 1 kIR L C. Resistor C322 0510470 47 uF 63V El Eapacrh;:r
R322 0101102 k52 W . Resistar C3ax oe13a7s 47 uF 5V EI Capacitor
R3Z3 0101334 0 k5T %W C. Resistor €324 (513401 4.7 uF - 28% El Capacitor
R324 0101334 330 k6 WW C Resistor Cazs 0513478 47 uF 25V El Eapncrmr
Razs g4 n 47080 W C, Aesistor C326 0513479 4.7 uF  25v E| Eﬁﬂﬂnﬂnf
Ra26 010147 47000 W C. Hessiwor C327 0sm08 0,1 4F 5OV Mylar EEPEIEIIlur
R3IZT O1GE4 BED kIR  WW C Resistor L3728 0B01108 0.1 &F B0V Mylar Capacior
Raz28  O101584 GaDKSE  WW C. Fesistor .
329 0101661 BEOL: %W C, Resistor TRIO1 0306475 25c871 Trarmlatnr
) R320 0101661 AL W C, Aesistor TRI0Z 0305475 25CaN TFEI'E!!-'I:'DI'
Pl R331 0101123 12EQ %W C. Resistor TR3I03 0306510  2SCBYO Transistor
R332 010113 12 kit YW C. Rasistor TRI04 035510 25CE70 Tmm!:tcu
B33z 0101683 B8 kI W C. Rasistor TRIO& 0305475 25CaT Tmm‘.!stut
Faz4 Oi016e3 AR k12 wW C. Resistor TR0 0305475 25CE71 Transistor
R3Z6 0101393 RO UW C. Rasistor TR3IOF 0305510 ZSCET0. Transistor
R33 01071363 a0 k0 YW C. Rasistor TRIOB 0306510 Z5CH70 Transistor

13-9



T B e L - - B - [ il T e e e L R B B B Ve o e el P e i i e e e o T T e 2

$D-7000

13-5. G-1019C .‘Henurdinu Circuit Board _ r‘)
(Stock Ne. 755017D)

Compenent Side

Raon TR402 Rapz Ca18 TR404
Cmq\ R408 | C420 [ Rao4 /Raze/ Caz2

\\\ i

l#““m“m#ﬂmuﬂ._‘ﬁ Ra20

ﬁ'—“-‘"“‘;‘t””’w s

Cal4

ﬁﬂ-l g Ra424
e 1-.1-!-""‘
HJ-I;HI”H -;.P—-—- — |
Flf‘u
JI."' W
RLa01
VRa03
L4404
VRao1
E‘ﬂs . bV ; = E __.-.: :"-'I'I'
VRaos B8 s S HE'_ ,_}
L403 L bﬁr“' HFIHIIE ﬁ;ﬁ‘ﬁi 1_». s L=
Cait '

Caog | Caos I Fams\r:u;-.\r-ms \C-!El 413

Caoi Reor TRao1 Ra40t CM7? TRa03  C443

Conducter Side

e I
HIy ] Og 85H& 8 -

F R

H U -
i i X
£ , Gi -}

10

i
@)
g ™
fe
1)
i4()

Pt TR

13-10



TETEE TR P N e rme e ——

et o —— — —— - — e el B
o 0

§ oo ol b2

[EEFEE SR S TR )

AE S FEETTE Y S

Ragigtor: Carbon Rasigtor =—=C, Reslatar

Capacitor: Dipped Silvord Mica Copacitor — D, 5, M Capacitar
+ Electrolytic Capacitor

ey L e
P S

Schematic ﬁiaurnm -

EEE&% EF

Eil Capacitor

G T e et b B e T e
R P R Tttt P ) T T -

Parts Mo. Stock No.

Description

YR403
YRADD
YR40E
VRADE

L4017
L4A02
L4003
La04g

RLA01

1330340
1030340
1030130
10320180

4010050
4010050
4010050
4010050

1160060

100 k£t [B) Semi-Varighle Resistor
100 k§T (B} Semi-Variable Resistor
5 kil (B] Semi-Variable Resistor
6 kil (B) Sami-Variable Resistor

TL-30
TL-30
TL-30
TL-30

3mH Coil
3mH Coll
3 mH Cail
3 mH Coll

MOB401-0H DCABY Felay

A4-01775-T

TP Pin

Ly il Ay P i
e ] v e N e

-

PR ——

SR A i ol A A o B R S e 2 e S i
Parts List
Parts Mo, Stock MNo. Description
FE50170 G-1H8C  Regording
Cireuit Board
RA01T 0101104 100k wwW C. Resistor
R402 0101104 100 kL2 wwW C. Resistor
R403 0101273 27 kil ww C, Ragistor
R404 0101272 T k2 YW C. Resistor
R408 0101272 27k uwW C Resistor
RADB 0101272 2.7kl %W C. Rasistor
R407 0101680 68 £ WwW C. Resistor
H408 0101680 64 £1 WW L. Resistor
R408 0101122 1.2 k582 W C. Resistor
R410 0101122 1.2k81 WW C, Resistor
AR411 0101103 10 k&1 uw C. Resistor
R412 0101103 10 kL Ww C, Resistor
R413 0101272 27 k0 W C. Resistor
R414 01272 2.7 kL) %W C. Resistar
R416 101563 b5 k0 “W C. Resistor
R416 0101663 5 kil Ww C. Resistor
R417 (01824 B20OkEE WW C, Resistor
R418 01824 B0 ki Ww C. Resistor
R419 (101682 BBk uWwW C. Resistor
R420 0101682 6.8 ki2 W C. Rasistor
R421 Cro 102 1 kL2 W C. Rosistor
R42Z2 01102 1 k5) “w C. Resistor
R423 0101564 BEO kS %W C, Resistor
R424  Qs64 BEQ kS  Ww C. Reslstor
R426 0101221 220 0 Ww C Resistor
R426 0101221 220 52 W C. Resistor
R4Z2¥ D1ME2 B20 L2 W C, Fesistor
R428 101821 B20 5L uw C. Raesistor
A0 05134739 4.7 uF  2B% E| Capacitor
C402 0B13479 4.7 uF 25 E| Capacitor
Cad2 0514338 A3uF 35V EI Capacitor
Cald 0614330 A3uF 35V EI Capacitor
C4os 0641821 B20pF B0V D. 5. M Capacitor
Cadé  gaag B20pF S0V D.5 M Capacitor
Ca07  0E0NM127 0.012 uF %0V Mylar Capacitor
CA08  0B01127 0.012 4F 50V Mylar Capacitor
CA08  0BO1157 0.016 uF 50V Mylar Capacitor
C410  0eis? 0.015 uF 0% Mylar Capacitor
c411 080207 0.02 yF 50V Mylar Capacitor
C412 060207 002 uF 80V Mylar Capacitor
C413 0515108 1uF 5OV E| Capacitor
C414 0515100 1uF 50V E| Capacitor
C416 0515108 1 uF 50% E| Capaclior
C416 0515109 1 wF 50 E | Capacitor
C417 Oe10470 47 uF 8.3 E| Capacitar
C418 0510470 47 uF 8.3V E| Capacitar
C419 Q860220 22 pF 80V Caramic Capacitor
C420 O0BB0220  22pF 50V Ceramic Capacitor
€421 0860220  22pF GOV Ceramle Capacitar
C422 ° DGBOZ20 22 pF B0V Ceramic Capacitor
TR401 0306510 2Z5CET0 Transistor
TRA402 0306510 25CBT0 Transistor
TRA0Z 0305510 25CET0 Transistor
TR404 0306510 25CB70 Transistor
04 0310360 104 Diode
VRA01 1030340 100 k£ (B) Sami-Variable Resistor
YR402 1030340 100 k52 (B) Semi-Var iable Resistor

13-11



AN

i i o e —

PRt | L S RO Ur 1y A T e Ry Lop e E Y S it 5 ko e e e e -

ey P T TR N LRl

13-6. 6-1022C Oscillatar Circuit Board o
(Stock No. 7600010) §

Component Side

csor ZD301  Dsot Rsoz Rogos R3on

VRBE02

Cs03
TRE02

RL302

RB0A

R&oT

Cso2

R=sog
Rso3
TRs01

RLso 2

T801 VRsor

Raoe

Csos

Conductor Side

LS
Lo
Wisn

RO
A A M L K J W F E DO C B &

i, Ot =
|

{:; j
{5_1;-;_&:'
)
o
&=}
[ e |
b

13-12



R TTR REEANLEL DR S TR

e e

"
T

e

Rusrtar: Carbon Retisior —=C, FAaglstor

e e T AT L T

S - Sy S

Capagitor:  Dipped 5l verd Mica Capaciter —D. 5 M Capacitee

Eloctralytic Capacitor

K

3§

D501 INJSA

—————EI Capacitor

= - s ) PO skl i Ao il B
e A e ekl i‘w‘ln'-""?%

C

VR 50z
SOK (8)

aéeaaeaél&eé

:

R, PR O N L PR WL S LA S R A R N

Parts List

feaas e sa stk s s e

Parts No, Stock No.

Deascription

R501
R&02Z
RS03
R&04
RS05
RE06
RE07
RS08

Cs501

- Ce02

C503
C504
C505
a0

TRSOM
TRSOZ

D50
DZ501

VRS0
WRS02

50

LEO1

RL&M
RLB0Z

FEaa0 3

oo2ra
0101103
0103320
0103330
0101472
0166681
0150102
0101333

0B01127
Op42163
0514101
0B01477
0640152
0640162

0305480
306480

0310400
0310820

1030200
1030200

4730240
4010040

1160080
1150090

G-1022C Oscillator Circuit Bosrd

2Tk WW C Resistor
10 k&2 uwW C. Resistor
33 a W C. Resistor
IR W C. Resistor
47 kEE  WW C, Resistor
620 51 8W Cement Resistor
1 ki 104 Cement Rasistor
33k W C, Resistor

0.012 uF 50% Mylar Capacitor
OB uF50Y D.5M Capacitor
100 wF 36V E Capacitor
0.047 uF B0V Mylar Capacitor
00165 uF 50% 0, 5 M Capacitor
0.015 wF 5OV 0, 5 M Capacitor

25CT0BA
Z3CTOBA

Transistor
Transistor

T34, Diade
15336 Cticde

BO kS (B Sermi-Varlabkle Resistor
6O K52 (B) Sermi-Variable Resistor

051 Ciscillator Transformer
TL-15 1.5 mH Call

MATAB-H DCEOY Relay
MAT4E-H DCEOY Relay

13-13

£



s el I oy I S R W RRSRSS

e R L)

— e ——

I P PP T NN LY 5 ST TN [P - U T [P SR, SIS SN SR PS S S — T S e SIS P D s e D] EEE T AR R R R S e e e i fod i I

SD-7000
e e et e et ottt U

13-7. G- 1D41A Volume Circuit Bnard
(Stack No. 7560280)

Component Side

606 Reia Rei4
RG08 RE0s Ro1
Rso7
Reo3 R&i0
VReo1 VReoT
Reoi Reos
VEesoa
Reo2
VReo2 VReoe
VReo3 —
_ i Rsi3

K r...l LI

VReo4 VRe0E R&16 | Roia Ceos4 VRe&10
VReos TRe0! (cgoz  Reir O8O3
Conductor Side
T l_l‘L___l I__‘L_'J m I_‘L_l
VR vHEn {]i & 5':] {-i hece
[g [:g] o L e
s TE) —{Fm
B i B Y - '—’!‘"'m [ﬂ
Wi+ -Fer LRt B ey Lt

13-14



- —t— ek, SRR

Rmimtor: Carbon Resistor —=C, Resis{or

Capachtor: Dippad Silverd Mica Capacitor =D, 5. M Capacitor
E| Capacitor

Elactrolytic Capacitar

Parts List

L NS S

e (o NI I W Cesee

_ SD-7000

Parts Mo, Stock Mo.

Description

7560280  G-1041A  Volume Circuit Board
%W C,

RE0T 0101333 33 kil
RE0Z 0101333 33 kil
REO3 0101123 12 kf2
RB04 0101123 12 kil
RE02 0101104 100 ki2
REOG  O101104 100 kf2
RECT 0101104 100 ki2
REOE 0101104 100 kil
RE0Z 0101472 47 kil
RE10 001472 47 kil
RE11 0101124 120 k2
RE1Z2 010682 6.8 kil
AE13 0101333 3kl
RE14 0103335 3.3 MLt
RE1S 2101223 22 kit
RE16 010110 100 £
RE1? 0101393 38 kit
AB18 0101333 Jakft

HWw C.
Ww C,
Hw C,
W C,
Xw C.
Bw C
BwW C.
Kw C.
uw C.
W C.
WwW C.
uwW C,
W C,
Hw C.
WW G
W C.
WW C.

Resistor
Reglstor
Resistor
Resistor
Resistor
Resistor
Rusistar
Raslstor
Resistor
Resistor
Resistor
Resistor
Rasistor
Resistos
Reaistor
Resistor
Resistor
Rasistor

Parts Mo, Stock No,

Description

Cao
caoz2
€603
Ce04
CE06

TRE01

YREO1
~3
VRED4
~&
VREOT7
=8
VYRE10

0512100
0601687
06016687
Q60Ea7
0614470
0305510
1050020
1050020
1050020

1030200

2250020
2250030

10uF 26V EI Capacitor
0,068 uF 50V Mylar Capacitor
0,068 gF 50V Mylar Capacitor
0,068 pF 50 hMylar Capacitor
47 uF 35V E| Capacitor

2ECBF0 (E)  Tramsistor

100 k52 A x 2 260 k{2, MIC LINE-2
volume , balance

100 kS A x 2 250 ki2, LINE-1

yolurme | balance

100 k02 A x 2 260 k2, PLAY BACK
yvalume , balance

60 ki 1B} Semi-Variobla Resistor

2701 Fasten Tab A
2703 Fastan Teb B

13-16

- e e L P —— - — - i m



prld, =

S B PSS i =i s i . e el il e s it 1 s

B e L R T e L e e

Sﬂflﬂlj_ . Sn _'"],nn

A Pt i, e, L B LoF B T
A L 1L Pueaetis s

13-8. 6-1034C Cantrol Circuit Board
{Stock No. 7630010} m

Component Side

Deca RL8BOS SKsit Daos Deoe [DeoT RLaos Daeoe Caos Deit RLaoi Reoe Reor

Deid
RLeo2 ——
SI{mu—_ " :

RLsos——— il M&3

SKeor—— - §

Raog Cao3

SKeos——1y ewm] e Deo2

RLaoce— | (1413

1 5ris T iy

SKeoT— "y / -T'cmq

SH_‘ 5_ i _.t '_q! - e 1ok = .-u' [ _'_._-_.: L '._ - ._-;.-':'_.'--.-'~'r.r.'-'

Dan!"'_// / /sﬁam ISKuua I Sh'ﬂﬂﬂ l \ \ '

SKeis SKei4 Heoa SKaoz SKeos Deca Reos Deot Reol ﬁ

Conductar Side

U U

U
" @ " : ll .
. } » [ D{, . wrnens I o

o *‘—-

T e
A LI (€

=
I ; ‘5 AERRIE o
S, e i) T B RO 0 TR
O

13-16



B e WRTTTI T T 1o ol L " omm o ' -

Resimor:  Carbon Resistor —=C, Resistor '
Capscitor: Dipped Silverd Mica Capacitor ——= 0. 5. & Copecitor —~ »
Electralytic Capacitor El C-apm:i'.m' SD-?uuﬂ . —Hﬂ" SLrE

=
e P, S e S R

- e i B r.h“'{ R e S g
Schematic Diagram Parts List
Q a ? _j -
Parts No. Stock Mo, Cescription
S pr— & é 7630010 G-1034C Control Cirewit Board
i wluadles & R80T 0103472 47k %W C. Resistor
l! "'““"j" H Eg ool E 2' i RB0OZ 0186300 an W Cemant FAesistor
¥, I _ E RE03 0104503 50 kET  1W C. Resistor
8 E amn) 2] RB04 0163662 56k 3W Cament Resistor
5 '”‘fj"“ ?E stz : i RE0E (0104152 1.6kl W C. Resistor
q‘”‘i ir E‘EE i E } Eit RBOE CM53153 15k 2 3W Cament Resistor
@ 33— Jg B REBO7 (153562 BEKD  3W Cement Resistor
& @  peoR 0153682 BB kS . 3W Cement Resistor
i g ) @ peEoo 104681 68O W C. Resistor
0= “ﬁ,;"'L. i H;;‘m - .
G i o CEOYT 0548201 1000 uF 63 E Capacitor
. a CB02 0549003  2200uF 35V EI Capacitor
e i u J‘L’" @  C003 . 0549501 220uF 160V E1 Capacitor
2 CBOA 0518330  33uF 180V EI Capacitor
4 Gl e @  CBU0S 0518470 ~ 47 uF 63V EI Capacitor
"[F'ﬁﬂa DeO1 0310760  BS-B-2  Diode
@ st @  peo2 0310370 1006 Diodo
5 DE03 0310360 10D-4  Diode
3 —ﬂ af 1%‘ @ DB04 0310360 1004  Diode
DEOS 0310360  10D-4 . Diode
e DEOS 0310360 10D4  Diode
ﬁ] 2] D807 0310350  10D4  Diade
% | __@  Dso8 0010360  10D-4  Diode -
E] Lo pst D800 0310360 . 10D4  Diode-
=i =g w BEJas DB10 0310360  10D4  Diode
§ Hd W = IREIE D8I1 0310360  10D4  Diode
T : '
@ Eﬁli o : e SKBO1 0800190 0.1 uF.1200 ACA00V  Spark Killer
——1 ] t==5 e SK8O? 0800180 0.1 wF-1208 AC400V  Spark Killer
HJ 1) @ SK&03 0800180 0.1 uF-120 82 ACA00V Spark Killer
3?. j't'[‘ (]| |x SK804 0800100 01 wF.12000 ACAD0Y Spark Killer
R @ SK805 OBOO1B0 0.1 gF- 1208 AC400v  Spark Killer
froras}— SKB0E 0RO01S0 01 gF1208 AC400V Spark Killar
& 3 SK807 0DBO0190 01 pFI200 ACA00V Spark Killer
E] HIrTT; SKBOB O0BOO190 0.1 uF-12052 ACA0QV Spark Killer
] ,1'!, gé SKBO2 0BOOT90 0.1 pF. 1200 AC400V Spark Killer
!_| . T-L R SK810 0BOOIS0 O pF-1205 AC400V Spark Killer
EHd M o SKB11 0800190 0.1 uF.12002 ACADOV Spark Killer
& e D SKB12 0800200 0.2 uF1208 ACA00y Spark Killer
2 SKBI3 0800200 0.2 uF12082 ACA00V Spark Killer
£ SKB14 0800200 0.2 uF-1206 AC4A00V Spark Killer
@ oH : ©  skeis 0800200  0.2uF-12022 ACADDV  Spark Killer
; . SKBIG 0800200 Q.2 uF-12002 ACA00V Spark Killer
il .ﬂ*.‘l.:t: a[EHT® |
e i oy RLEOT 1150000  MAT4B-H  DCSOV Relay
i =TT E RLBOZ 1150080  MATAB-H  DCSOV Relay
£ Eﬁ RLEO3 1150080  MAT4B.-H  DCSOV Relay
= 3 RLBO4 1150080  MAT4B-H  DCSOV Relay
= =i ALBOS 1150080  MAT4B.H  DCBOV Pelay
F[ﬂ;j r IJJ’-T g RLBO6 1150080  MAT4B-1010 DCABY Ralay
“m e T FLBO7 1150040  MH-2PO DC36Y Relay
gits —
; MWWH 2250020 2701 Fasten Tab A
1 o Z250030 2703 Fasten Tab B
-8
@ 2@ =]

13-17



Sansur

o A R WL S

13-9, G-1039A 20Hz Sensing Circuit Board

{Steck No. 76390040)

Component Side

Ceos CsoT M908
Rooz\ Ca08 \TR303 | Raii

R910 VReot [ caio / Dot

'ﬂﬁ.\?‘“ﬂﬁ :
L a%‘ {_ _1 ]

-I '

= *

e St e D

Colr Razs C-‘H'z Co

Re1s Cog VRaoz

Conductor Side

A LA R Eiﬁ.ﬂ’ﬂ?m T

Il i@ Efri

1}

T
'Ill-u.-l'j:. BN e -

19 | Daoa '\ Doos Daor RozT
(- Tol Coia Caz20 Daos

Coos CoNl Catz Rai3 Cais Dgo2

TRao4

924

L%

13-18

, z - i e PP o i L T TP e e - T g S Pyl
TR o v TET T e S 1] St L ety 2 b Y AP T o et e e BT b e A T S i e R R L BB
CIRE TR Pt St il il | o v ' H i

RL=201
RLaocz

WY



P TR TN TR S R ' 4 Bl

N N L

Elactrolytic Capacitor

{ Rurstor:  Carbon Resistor —=C, Regiguor
Capacitor: Dipped Sihverd Mica Capacitor —= 0, 5, M Capacitar

E! Capacitor

s i ha sl sn sl b= - @cs —san

Tk ik ik ik

S0-7000

¥y Ambit iy L B e o et = g g TP s s L L
S e s Tl e e kR

L B o, g A T

|""f"."':ﬂ""h
|
|
|
|
Parts List
Parts Mo. Stock Mo, Deascription
TEI0040 G-1038A  20Hz  Sensing Circuit Board

R901T 0101473 47 kit WW C, Besistor

Rao2 0101473 A7 ki3 ¥w C. Ragistor

ARag3 0101334 330 kT MWW C. Resistar

) RE0d4 101224 220 k5T MWW L, Resistor

Sl Rg0s 0101472 4.7 kT WW C. Ropstor

Rads 0101223 72 kil W C. Resistor

RaQ7 0101473 A7 kil  WW C. Resistar

RAGE 0101104 100 ki WW C Rosigtor

REQE 0101221 220481 %W C. Rasistor

RO10 0101274 70kl MWW C. Resistor

Ra11 Q10682 BARLE WW C Resiztor

Rai2 0101681 BROLE WW C. Resistar

R813 011333 33 kil AW C. Resistor

RE14 0101103 10 kT W C. Resmstar

Rg1E 0101223 22 k2 Yw C. Rasistor

RO1E 0101104 100 kST WwW C. Resistor

RE17 0101471 A700  WwW C. Resistar

REB1E 101474 470k WwW C Resistor

R912 0106R2 GBI MW C Resistor

A9 0101681 oB0 11 KWW . Raosistor

A921 0101662 66K WW C Resistor

ABZZ 0101863 - 66 kIl W C, Resistar

AE23 00are 4.7k MWW C Resistor

ASX 101478 47 83 WKW C. Resistor

ROZ5 0101473 47 eI SwW C. Resistor

R926 01163 15 k1 MW 2, Resistor

Ao Q101101 1000 W C. Resistor

RBZA 01653102 1 k2 AW Cament Rosistor
R929 Q104827 82082 1™ €. Resistor
A930 0101333 33 kit %W C. Resistor

RE31T 0101181 18041

i cao 0e12100 10 uF
Co02 0801478 A7 uF
Co03 051321 220 uF
Cood 0601158 016 uF
Coos 0612100 10uF
Co0G 0601338 0.33 uF
o Coo07 0660221 220 pF
ok cooa  QeRlei 220 pF

Wy C. Resistor

16% E | Capacitar

50V Mytar Capacitor

#6v E | Capacitor

50Y Mylar Capacitar

16Y E| Capacitar

50% Mylar Capacitor
0% Ceramic Capacitor
B0YW Ceramic Capacitar

Parts Mo,  Stock Na. Description
Cooe 0510470 47 uF 6.3V EI Capacitor
CO10  DE01477 0.047 uF G0V My lar Capacitor
Co11 O812100 10uF 16V EI Capacitor
CEz 0513479 4.7 uF  25¥ EN Capacitor
C813  OsI0IM 100 gF 6.3V E1 Capacitor
C314 0512100 10uF  16% El Capaciwor
C915 0860221 220 pF BOV Ceramic Capacitor
CO16  OBA0221 220pF  H0W Ceramic Capacivor
o7 OBI04T0 47 wF 6.3V El Copacitor
Co1|e OBI2100 10uF  18Yv EI Capacitor
Co1e  0s1347a 4.7 uF  26Y EIl Capacitor
Co20  0B10330 33uF 8.3V El Capacitor,
Co21 0R13479 47 pF 29V El Capacitor
Co22  0:134M 410 uF  26Y El Capacitar
CoZ23 06161 100uF 63V E| Capacitor
Co2a O0B16230 22pF 83V El Capacltor
Co26  0B16220 22pF 63V El Capacitor
TREd1 Q308510 25CA70 Transistor
THOOZ 0306510 25Ca70 Transistor
TR903 0305510 250870 Tranaiar
TR904 (306510 250870 Transisior
TRSOE 0A0E510 250870 Transistor
TROOG6 0305510 25CH70 Tranistor
TR9OT 0305510 25870 Transisior
TRSC0E 0306510  _25CH70 Transisior
cag! 0310400 TMN3eA Dinde
Ca02 0310400 1M 3d Cripdia
Da03 0310400 T340, Cipde
Ca0d 0310400 134N, Diode
0a0s 0310360 100-4 Dligde
Daas 0310360 100-4 Dlode
Caay 0310360 100-4 Crode
Da0e 0310360 100-4 Dl
RALSOT 1150060 TECK M24 DC24Y Helay
RLO0Z 1150040 hH-2P-0 DCIEY Relay
AL203 1150040 WH-ZP-0 DC3EY RAclay
WRA0T 1030340 100 k52 1B} Semi-Variable Fesistor
WVRA0Z . 10590340 100 k2 (B} Semi-Variable Resistor

13-19



R ) S Spe

[ . . )
JEFTITSIT LAY U 8 LN ey Jra i ST PRRRRR Sy REE PR S ST EL S LS it -
\

Resistor; Carbon Raeslstor —=C, Resistor

Capmchlor: Cipned Sitverd Mica Copacitor —D, 5, M Capacitos
El Capagitos

-5 & 5 __I' d A I.'i.' ) . g
a4 1S,

L

13-10. G-1037B Filter Circuit Board
(Stock No. 7680030)

e ——

Conductor Side Schematic Diagram
' _ l colz  Roos
s il §Ber B2
P o8
| 03 30
C: :D Parts List
! Parts No. Stock No. _ Description
FE20030 G-10378  Filter Cireult Board
ROO7T 0101823  B2kQ %W C. Resistor ;
RO (101823 B2 kfl  XW C. Aesistor

COI1  0B01277  O027uF  BOV Mylar Capacitor
co1z2  0eMz277 D027 wF  BOY Mylar Capacitor

2280020 2701 Fasten Tab A

L

¥

5 3
H

13-11. G-1043A Spark Killer Circuit Board
(Stack No. 7690010)

Conductor Side Parts List-

b

Parts No. Stock No. Description

7-500010 G-10434  Spark Killer Circuit Board
SK701 000180 0,1 pF-120 52 AC400V  Spark Klller
SKT0Z 0800190 0.1 gF-120 52 ACA00Y  Spark Killer
ﬁ E E E v K SKT03 0800100 0,1 gF-120 £} AC400Y  Spark Killer
SKT04 Q300190 0.1 gF20 8 ACA00Y  Spark Killer .

2250020 2701 Fastan Tab A
2250030 2703 Fasten Tab B

13-20




ik =

Cont 2 ol 4a Y

BRI LR | F o R IR T IR S -

JIL*" 8 -9 .
e N L R T

'
II.'

. &5
T

PR L [ i et o i T I Bl i B e A - T ISR TR LR L L]

X hﬂ.i;'ﬂ‘l lﬁli:"'I

Ty e T e ST PP T S i )
-"-1'“_L:.-r.'-1 LA -"'n.:-“ SR ]‘“L’.,:_'.:"I‘t‘-.%hl _Iq"_-"'l-:fl'l:' i A

i)

' 13-12. G-1042
(Stock Noc. 2690020 )
Conductor Side Schematic Diagram
HEAD BLOCK
LEFT X
ERASE HEAD H o4
RIGHT
*EL
. ol
:::r A LEFT =
LK :{:}L : RECORDING HEAD
Hioa
Y I:"' RIGHT E
18 1
HHm
e AN
LEFT =
3 ECL REVERSE HEAD
Hios
m RIGHT ==
i ¢
II :: Ix. LEFT i
"‘_::ﬁn RWARD HEAD
RIGHT
4

13-



b T

- = x
e e

g e i i, o T - RLEWE R BE R L RLLE WA LT T R — e g T Bl i i L | B

Reshtor:  Caribon Resistor —=C, Resistor
Capeoitar: Cipped Silverd Mica Capacitor ——0, 5. M Capacitor
Elpctrolytic Capacitor El Copacitor

s PPy 5o ™ Sl [P r e
L A e A I g oy e PR T e ) e, T TR
TP e e T AR S R T T MR e T e A e A L L

T P - i ke, TR
e i b P e B BT\ ' A

Lt

13-13. OTHER PARTS LIST | O
Parts No, Stock No, Description Parts No. Stock No. Description

ROOS 0101224 220 k5!  WW C. Resistor CFO1 0599001 2B pF &+ 1 ufF 260Y  MP Capacitar
RO10 01071224 220kEt %W C. Resistor C702 0599002 AuF +1uF 250V MP Capacitor
ARO11 - DI01163 15 k52 YW C. Hesistor CT03 0he90i2 ApF+1uF 250V MP Capacitor
RO12 0101153 15kl %W C Reslsior C704 0559326 150 uF 160v  El Capacitor
RO13 0101224 220Kl WW C. Resistor C705 0BD1158 016 uF BOV  Mylar Capacitor
RO14 D101224 220 k8l %W C. Resistor C70E 0503470 47 uF 160%. E| Capacitor
RO1S 0101332 3.3kl WW C. Resistor

RO18 101332 33k bW C. Raesistor SE70E 0300190 0. pFA20 8 AC4A00Y  Spark Kilkar
ROVF 0101473 47 ki WW C, Raesistor

RO1B 0101473 47 kf}  ¥W C. Resistar 0701 0310350 1004 Diode

ﬁ'ﬂ'lg 0101333 238} W C, Resistor oGz 0310380 100-4 Diade

RO20 0101333 33k WW C. Resistor
ST01 1160080 Micro Switch, ML-200K

WU 4300330 Wi Metar 8702 1160080 Micro Switch, ML-200E
© o 57032 1160080 Micra Switch, MT-100
VROO1 ST03h 1180040 Micro Switch, MT-100
VROO2 1010180 Fhione Woluma, 100 k2 A= 2 SIE  11ROOED Micro Switch, V-1A10
S708 1180060 Micro Switch, V-1A10 .
S001 1130260 Push Switch, GAS72 =707 11600600 Micra Switch, V-1410
5002 1130260 Push Switch, GA-572 57048 1160060 Micro Swatch, V-1410
003 24200680 Jack, microphone S70g 1160060 Micro Switch, V-1410
SO0 1130270 Pull Switch, WB type S710 1130230 Pushbutton Switch, LAST
S005 17160060 Micro Switch, V-1410 S7T11a 1160050 Micro Switch, W-1444 o e
5006 1160060 Micra Switch, V-1410 : S711b 1160050 Micro Switch, W-1444 ﬁ
S711c 1160050  Micro Switch, V-1A44 e
J007 2430060 Jack , microphong STda-b11101B0 Slide Switch, SL-262B4
JODB 2430060 Jack, hiead phone 813 160050 Micro Switch, V1444
714 1160050 Micro Switch, V-1A44
FLODT U-#EII_:IUEEI- Lamp, swan type [6.3 V 0.254] 87158a-c 1102180 °  Rotary Switch, F-2-3-4
FLOOZ 0400080 Lamp, swan type (6.3 Y 02Z0A) S 2410260 Woltage Selactor
PLOOZ 0400020 Lamp, swan type (6.3 V 0.25A)
PLODA 0200090 Larmp, swan typa (6.3 Y 0.254) AL 1180070 MO1293.04 DCA8Y Balay
PLOOS 0400090 Lamp, swan type (6.3 0,254}
PLOOE 0400090 Lamp, swan type (6.3 v 0.25A) PL701 0400090 Larnp, swan typa (6.3 YV 0.25A)
PLOO7 Q400090 Lamp, swvan type (6.3 V 0.26A) PL702 0400080 Lamp, swan type (6,3 v 0,25A)
PLOOS 0400000 Lamp, swan type (8.3 v 0.254) PL703 0400110 Micre Lamp, T4.7 (6 Y 30 mA)

PLOOS 0400090  Lemp, swan type 16.3 V 0.254)

. 701 4000710 Power Transformer
POOY 3850010 Remate Control Cord

; JF0d 245001 AC Outlet
JOO 3850020 Cutput Sord (haad) :

‘ FOO1 0430030 2A Fuse
R701 25270 2000 ADW Enameld Witewoun Besistor

R702. MISIT0 200 03 40W Enameld Wirewoun Resistor

R703 - 0125280 00 1 20W Enameld Wirewoun Hesistor

R704 0125260 108  20W Enameld Wirewoun Resistor

R705  D2R260 1.5 k02 200 Enameld Wireswoun Resistor

R70E 010341 4708 W C. Resistor .

RYOT 0103471 470148 W C. Resistor

13-22



T iy Rk AR i § i b i i s A 2, g T X, 3 o et e £ i o e |k et T W0 = e ol - e e e

' - ;f | ' $0-7000
14. WIRING DIAGRAM ;
14-1 REEL PLATFORM ASS'Y
Emsmel Wirewound Resipvor. 1001 20W Enamsd Wirawound Resisine, 3000 20W Enamel Wirsweund Rssister, 1, 540} 20W
Engmeld Wirewound Rosiater, 2000 40W Enamel Wirsweund Nesiztor, 2000 40W
oY My E M P o GAY
YEL
v
-’E{. El::h%‘ ALK
[
m-'gfm FEL
' 5 R g 2
— —— Ay
o ] ik
:”'} MP Capaciter |bleck type), 4HI#F 260V L MP Capaciter [hlack typel, 4+ 14F 250V
a o
(—j Wt ﬁfg i A o
it . e H| ' o
MP Gapacitor [Msck type} 1 i J ﬁﬁ;&
t e 2 o s -}
-ic;u -5 o 3-:;-. \_“‘- o i
: m G—lﬂ:.'."?ﬁ'; : 1_ : ————— WP Capaciter (blsck typel. 2.0+1=F 250V
X b b gm0 ] ﬂ ;.l
o -?v 3 -E Im:eﬂ g =]
R e N
Y 16F Multiple Connactar i T REQ
g W ; RED arg GRN
ARY ....;;' ¥FL mi'ﬂ B “—‘gm SAG WHT ; wins
e AED § el
BE AHA RED LT ot .2 m“’m L S
M "ok Rl "E TEL L ME b ! Tl W1 ok
G=1043 A "':-‘mm. unr I%w m‘_au g G green
EYRTI Y
GAT© W E
AN o
aaa ; erange
. Wit ¢ view
141




H
= s U
i .
] -

e o

_\ .
L
:

.

i

i S N N e
i
- ]
H L

e A R e e e 2 iy He et e 2 e i e |t i} B 2 Srde "

Sanser eD

-7000

14-2 BACK PANEL ASS'Y, AMPLIFIER

" iro

| o
., M |k
P rprn

o, A Tt } e WU
sy T Mﬂh:
’ .

Ly & "G

-

4.2

E3fIETEILE




e

LT g
R S e ]

Micrs Switch, ¥-1A44

i

T T e e L P

o) %
| G-1034 C
P - e
e
B iw
PPN "R _—
Pushbutten Switch, LA typa \l aLis #LU

14-4 CHASSIS ASS'Y, AMPLIFIER

G-10378 ; G-103468
o LY
ol it aRY | LT
16F Muhigla Connetinr any O aew i
iz WHT OV #,,
1) L oy m-‘:E..-M_ "a::;.;’
SAT  WHT T | BRY
P R L il [ m"z-im Fix
o
A il \ s VAT o
W i VAN G g i h —A Tanr N LS
B ALY i r— f—— -'\“'_ i, == __y.'ﬁ_" — > .gi' gl
T R Ty
o F LK
anry UL dil fAaY BLL BLE GNF Brer WwT L R
| I I tE L) |

i
T T e 8 1

P

i bl

i

oy

]
T g

wanlst

14-3



T

L b el e L ekl

R S ——————— A L e

P e S T o R T ST

R A PO R T e e e e e L

14-5 CONTROL PLATFORM ASS'Y (Bottom Visw)

gLL

WHT

A

Yorminal, 29 inpat — |

==

BL

15P Multipha lmuu/

RED

L] er

WLy GeY —

-r.ul gl
' g ﬂﬁ
l ’“‘” WM aig

'i? ! Jl'l*f

Operatien Swinch Assy

"‘:ﬁm HHT  GAN

Pushbution Switch Assy

Power Tranefermar

WY - mhhis
RED el

VEL & yllomr
BUK : Black
fRN 1 prein
Y T Bkl

GRY © way

AWN - b
GAG ¢ orenge
WIL b A




PP, AR AR S e il b i P e e i A

AT O e A T P T TR O e e - m—— A ER AR weaT A -um‘.r-.-""“='h'__'_"' ==

": = .
SD-7000 Ketied i

LT LA L A L el

14-6 CHASSIS ASSY, AMPLIFIER 14-7 HEAD ASS'Y

14-08 OTHER PARTS
L _
Autamatic Swhch Pluager, teosien arm

T

Micro Switch Assy

N T preeR

B ¢ e

GRY : gay

BHAY [ B T
LING ¢ orenge

LI I 'p:ﬁ:,;r

Plunges, pinch reller

14-5




S

A

e

P T 5 11 3 ST PPt ool du S

L,
B

15 TOOLS REQUIRED

15-1. Hexagon Screwdriver
(See Figs. 15-1, 15.2, 15-3, 15-4, and 15-5)

This screwdriver is used for tightening or
loosening the S Lype screws employed for installing
the impedance wheel, the capstan wheel, the brake
drums, the motor pulley and the left tension arm
balancer.

o

4 impedance whaal

UL s

Fig. 15-1 Hex screwdriver used in installing the
impedance wheef

Fig. 15-2

Screwdriver used in installing the

capstan wheo!

151




i

!

i Pl e s

el s T b Bl P T e e e B et

B T T N T = S RS 2T T

-

ArLSLIE

maotor puliv

Fig. 153 Screwdriver used in installing the brake Fig. 154 Screwdriver used In installing the
motor pully

Fig. 15-5 Screwdriver used in instalfing the left tension arm balancer

15-2 .




. iy
.l
=

= =gl e e

R O

T P St

™

AR e e e e i e B S e e e e B L S B . . R e e S O N R B A M et B B 5 B W T W W e e e Lo g B gl

15-2. SI:I'H;'HIriHHI' for Left Tension Arm

(See Fig, 15-6)

This screwdriver is used for tightening or
loosening the left tension arm set screw after inserting
the set screw inlo the hole of the tension arm, with
the two bosses on the screwdriver inserted into the
respective holes of the set screw.

SO-7000  mdiatadi

‘ 15-3. Screwdriver for Jack
{See Figs. 15-7, 15-8)

This screwdriver is used for the left tension arm

holder and the R type nut of the headphone jack of
the amplifier section.

feft tension arm set scraw

feft tension arm holdr

Fig. 156 Screwdriver used in installing the left
tension arm

S

Fig. 15-7 Screwdriver used for installing the feft
tension arm holder

ghore valume knob

Fig. 15-8 Screwdriver used for instalfing the
headphone jack R type nut

15-3



Lk
- .

¥
R J A

e R— e . it

==

L
L L L I T o o e | o . < i o s i, P e A —— A

Sansuei

SD-7000

15-4. Special Type Screwdriver
(See Fig. 15-9)

This serewdriver is used for the stopper plns
and spring hook pins (Part No. 64 to 67) referred {o
in the section 12-7-1, Disassembly of the Mechanical
Section (2). '

15-5. Reel Motor Positioning Tool

This screwdriver is used for positioning the reel
motors (when they are installed to the reel motor
mounting bracket) by inserting it into the reel motor
shafte and also for tightening or loosening Lhe screws
for reel motors. See Fig. 10-13 In the section 10-6,
Reel Motor Replacement.

15-6. Spring Scale, large (3kg)

This scale is used for measuring the pinch roller
pressure, See Fig. 6-5 in the section 6-4, Pinch Roller
Pressure Adjustment.

15-7. Spring Scale. small (300g)

This scale 15 used for measuring the torque of
the reel motors, See Fig. 6-1 in the section 6-1, Reel
Motor Torgue Adjustment or Brake Torque Ad-
justment {Section 6-3).

15-4

L Ty

PEp P I PL MY . g e oy et e . i

e b ke e il B

spring hook pin

stopper pin

Special screwdriver used in instalfing

Fig. 15-9
the stopper pin and spring hook pin



